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1 Introduction

The Motorola Mobility ADR Test Services Laboratory has performed measurements of the maximum potential
exposure to the user of the portable cellular phone covered by this test report. The Specific Absorption Rate (SAR)
of this product was measured. The portable cellular phone was tested in accordance with [1], [4], [5], [9], and per
FCC KDB 941225 D06 for mobile hotspot operation. The SAR values measured for the portable cellular phone are
below the maximum recommended levels of 1.6 W/kg in a 1 g average set in [3] and 2.0 W/kg in a 10 g average set
in[2].

For ANSI / IEEE C95.1 (1 g), the final stand-alone SAR readings for this phone are given in the table below. These
measurements were performed using a DASY52™ system manufactured by Schmid & Partner Engineering AG
(SPEAG), of Zurich Switzerland.

T | g, | e Ay ol o
LTE Band 12 0.34 0.15 0.34
LTE Band 5 0.57 0.17 0.50
LTE Band 4 0.32 0.20 0.73
CDMA 800 0.59 0.41 0.69
CDMA 1900 0.79 0.55 0.85

Wi-Fi 2.45 GHz 0.92 0.05 0.24

Wi-Fi 5.2 GHz 0.40 0.19 N/A

Wi-Fi 5.8 GHz 0.21 0.08 0.16

Bluetooth N/A
Simultaneous SAR 1.06
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2 Details of the Device Under Test

2.1 Sample Information

LXWW1K0001 (CDMA conducted power measurements and SAR testing)

LXWW1K0003 (LTE Band 12 conducted power measurements and SAR testing)

LXWW1KO0006 (LTE Band 5 conducted power measurements and SAR testing)

LXWW1KO007 (LTE Band 4 conducted power measurements and SAR testing)

LXVE110019 (Wi-Fi SAR testing)

LXVE110010 (2.4 GHz Wi-Fi conducted power measurements, Bluetooth conducted power measurements)
LXAA1IWO0004 (5 GHz Wi-Fi conducted power measurements)

Serial Number(s)
(Functional Use)

Production Unit or

Identical Prototype Identical Prototype
(47 CFR §2.908)
Device Category Portable (Mobile Station Class B)
RF Exposure :
Limits General Population / Uncontrolled

2.2 Antenna Description

Main (835/1880 MHz) Antenna

Type Internal
Location Bottom Edge of Transceiver
Dimensions Width 7.25 mm
Length 47 mm
LTE (780/1730 MHz) Antenna
Type Internal
Location Bottom-Left Edge of Transceiver
Dimensions Width 13 mm
Length 29.2 mm
Wi-Fi/Bluetooth Antenna
Type Internal
Location Left Edge of Transceiver
Dimensions Width 25.2 mm
Length 6 mm
Back of Phone
L2
I
i
pio | ]mj
’ '_:}"_" erywiF | [mm]
: o7 2.4/5G L 1285 |
I Ant L2 65
L1 : )] 7.25
B H; L 06 o3 41.9
! D3 5
Ir D4 18
! ) D5 29.15
! ] 584
i o7 25,22
2 L b8 | 15333
'}II 09 231
I Din 4
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2.3 Transmission Band Summary

Fcc ID: IHDT56PB3

. Modulation Target Output Maximum Output Transmitting Frequenc
W DEE) O Qe Mode(s) Povger Settiﬁ]g Power Setting DIy Syt Range(s) ‘ !
LTE Band 12 QPSK, 16QAM 23.0 dBm 24.0 dBm 1:1 699 - 716 MHz
LTE Band 5 QPSK, 16QAM 23.0 dBm 24.0 dBm 1:1 824-849 MHz
LTE Band 4 QPSK, 16QAM 23.0 dBm 24.0 dBm 1:1 1710-1755 MHz
CDMA 800 QPSK 24.0 dBm 25.0 dBm 1:1 824.70 - 848.31 MHz
CDMA 1900 QPSK 24.0 dBm 25.0 dBm 1:1 1851.20 - 1908.75 MHz
Wi-Fi 802.11b/g/n BPSK 19.18 dBm 1:1 2412.0 - 2462.0 MHz
Wi-Fi 802.11a/n/ac BPSK 15.60 dBm 1:1 5180.0 - 5240.0 MHz
Wi-Fi 802.11a/n/ac BPSK 20.13 dBm 1:1 5745.0 - 5825.0 MHz
Bluetooth GFSK 10.3dBm 1:1 2402.0 — 2480.0 MHz
{Rev. 0} Exhibit 11 Page 5 of 43
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2.4 Device Test Setup, Operating Configurations, and Conducted Power Measurements
241 LTE

Technical Description

LTE Summary Information

FCC ID IHDT56PB3
Form Factor Portable Handset

Band 12: 699 - 716 MHz
Frequency Range(s) Band 5: 824-849 MHz

Band 4: 1710-1755 MHz
Band 12: 20, 15, 10, 5, 3, 1.4 MHz

Channel Bandwidth(s) Band5:  10,5,3, 1.4 MHz
Band 4: 10,5, 3, 1.4 MHz
UE Category 3
Modulations Supported QPSK, 16QAM
Band 12: 1 TX/RX Antenna, 1 RX Antenna
Description of LTE Tx and Antenna Implementation Band5: 1 TX/RX Antenna, 1 RX Antenna
Band 4: 1 TX/RX Antenna, 1 RX Antenna
LTE Voice Available? Yes (VOIP clients Only)
Hotspot with LTE + Wi-Fi? Yes
Hotspot with LTE + Wi-Fi active with Voice sessions? Yes
LTE MPR Permanently Implemented per 3GPP TS 36.101? Yes
A-MPR disabled for SAR Testing? Yes
Conducted power table providing measurements across 1 RB, Yes
50% RB and 100% RB allocations?
Table provided specifying other US wireless operating modes? Yes
Table provided specifying maximum average conducted power for Yes

these other wireless modes?

Table provided identifying simultaneous transmission conditions? | Yes

Power Reduction used for SAR compliance? Yes
Power Reduction used for GSM/WCDMA? N/A
Power Reduction used for LTE? Yes
Power Reduction used for SVLTE? N/A
Test Equipment used CMWS500 SW version 2.1.26.3
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LTE Maximum Power Reduction (MPR) conditions are defined in 3GPP 36-521, section 6.2.3.3:

6.2.3.3 Minimum conformance requirements
For UE Power Class 3, the allowed Maximum Power Reduction (MPR) for the maximum output
power in Table 6.2.2.3-1 due to higher order modulation and transmit bandwidth configuration
(resource blocks) is specified in Table 6.2.3.3-1.

Table 6.2.3.3-1: Maximum Power Reduction (MPR) for Power Class 3

Channel bandwidth / Transmission bandwidth configuration
. RB]
Modulation 12 30 5 10 15 20 MPR (dB)
MHz MHz MHz MHz MHz MHz
QPSK >5 >4 >8 >12 > 16 > 18 <1
16 QAM <5 <4 <8 <12 <16 <18 <1
16 QAM >5 >4 >8 >12 > 16 > 18 <2

For the UE maximum output power modified by MPR, the power limits specified in subclause
6.2.5.3 apply. The normative reference for this requirement is TS 36.101 clause 6.2.3.

The table applies for any RB start value. RBs are assigned contiguously. Thus, given the maximum power limits
stated in 2.2 and the MPR described above, the maximum power for the SAR test cases is as follows:

Band 12/
Band 5/
Test Case Band 4
Max Power (dBm)
QPSK, 1 RB Allocation 24.0
QPSK, 50% RB Allocation 23.0
QPSK, 100% RB Allocation 23.0
16QAM, 1 RB Allocation 23.0
16QAM, 50% RB Allocation 22.0
16QAM, 100% RB Allocation 22.0
Exposure Conditions and Test Exclusions
Mode Type Head-Adjacent Body-Worn Accessory Mobile Hotspot
All Modes, QPSK modulation Data Tested (1) Tested (1) Tested
All Modes, 16QAM modulation | Data Excluded (2) Excluded (2) Excluded (2)

Notes:
(1) QPSK modulation, as a data-only mode, was tested against the Head and in Body-Worn Accessory exposure
conditions to support evaluation for VOIP applications potentially installed and used by the end-user.

(2) 16QAM modulation was excluded from testing per FCC KDB 941225 D05, as the maximum output power in

this mode is not more than % dB higher than each comparable mode in QPSK and the reported SAR results for
QPSK mode testing were less than 1.45 W/kg.
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Device Test Setup

For LTE modes, the test sample was operated using transmission to a base station simulator. The base station
simulator was configured per the guidance provided in FCC KDB 941225 D05, with closed-loop power control
enforced to ensure the phone transmits at maximum output power.

Conducted Power Measurements

LTE Band 4
Modulation QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 50 99 0 25 50 0 0 50 99 0 25 50 0
RB Allocation 1 1 1 50 50 50 100 1 1 1 50 50 50 100
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 24.0 | 240 | 240 | 24.0 | 240 | 24.0 | 240 | 24.0
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 240 | 240 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 22.0 | 220 | 220 | 22.0
Chg\r,‘l\;lel Frequency Channel
gy | MH9

20 | 1720 | 20050 | 23.48 | 23.69 | 23.84 | 22.50 | 22.49 | 22.55 | 22.51 | 22.56 | 22.68 | 22.94 | 21.45 | 21.50 | 21.55 | 21.52

20 [1732.5/ 20175 23.62 | 23.68 | 24.10 | 22.61 | 22.63 | 22.66 | 22.67 | 22.19 | 22.31 | 22.36 | 21.65 | 21.72 | 21.82 | 21.63

20 | 1745 20300 23.63 | 23.69 | 23.64 | 22.51 | 22.56 | 22.50 | 22.53 | 22.46 | 22.46 | 22.44 | 21.59 | 21.60 | 21.62 | 21.53

LTE Band 4
Modulation QPSK [ QPSK3| QPSK [ QPSK | QPSK | QPS | QPSK [16-QAM [16-QAM [ 16.QAM | 16-QAM | 16-QAM [ 16-QAM [ 16-QAM
Start RB 0 7 74 0 19 39 0 0 37 74 0 19 39 0
RB Allocation 1 1 1 36 36 36 75 1 1 1 36 36 36 75
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0

Max Limitwith MPR (dBm) | 24.0 | 24.0 | 240 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 22.0 | 22.0 | 22.0 | 22.0

! Frequenc

Channel
MH
(MHz) (MHz)

15 |1717.5| 20025 23.51 | 23.61 | 23.51 | 22.44 | 22.56 | 22.61 | 22.39 | 22.46 | 22.58 | 22.61 | 21.34 | 21.50 | 21.48 | 21.41

15 |1732.5| 20175 23.59 | 23.67 | 23.60 | 22.68 | 22.63 | 22.62 | 22.60 | 22.19 | 22.29 | 22.24 | 21.62 | 21.68 | 21.76 | 21.55

15 |1747.5]20325| 23.76 | 23.68 | 23.60 | 22.54 | 22.58 | 22.48 | 22.43 | 22.85 | 22.76 | 22.71 | 21.68 | 21.61 | 21.50 | 21.43

LTE Band 4
Modulation QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 25 49 0 12 25 0 0 25 49 0 12 25 0
RB Allocation 1 1 1 25 25 25 50 1 1 1 25 25 25 50
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 24.0 | 240 | 240 | 240 | 240 | 240 | 24.0 | 24.0
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 24.0 | 24.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 220 | 220 | 22.0 | 22.0
Ch |
(év:\;: Fr(ﬁl.:zr;cy Channel

10 |1715.0/20000 | 23.44 | 23.40 | 23.59 | 22.41 | 22.45 | 22.57 | 22.37 | 21.97 | 21.92 | 22.12 | 21.52 | 21.45 | 21.58 | 21.42

10 1732.5[20175]| 23.61 | 23.63 | 23.66 | 22.72 | 22.64 | 22.65 | 22.64 | 22.28 | 22.23 | 22.22 | 21.70 | 21.63 | 21.76 | 21.62

10 ]1750.0] 20350 | 23.67 | 23.63 | 23.60 | 22.63 | 22.46 | 22.47 | 22.38 | 22.74 | 22.66 | 22.70 | 21.66 | 21.57 | 21.50 | 21.40
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LTE Band 4
Modulation QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK [ 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM [ 16-QAM | 16-QAM
Start RB 0 12 24 0 6 13 0 0 12 24 0 6 13 0
RB Allocation 1 1 1 12 12 12 25 1 1 1 12 12 12 25
Max Limit (dBm) 240 | 240 | 240 | 24.0 | 240 | 240 | 240 | 24.0 | 240 | 240 | 240 | 24.0 | 24.0 | 24.0
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 24.0 | 24.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 220 | 220 | 22.0 | 22.0
Chg\r;\;’l e Frequency ch |
anne
MHg | M
5 |1712.5|19975| 23.50 | 23.52 | 23.43 | 22.33 | 22.39 | 22.47 | 22.36 | 21.92 | 21.97 | 21.96 | 21.39 | 21.35 | 21.40 | 21.49
5 |1732.5|20175| 23.65 | 23.66 | 23.77 | 22.65 | 22.60 | 22.70 | 22.62 | 22.79 | 22.84 | 22.86 | 21.79 | 21.73 | 21.82 | 21.72
5 |1752.5|20375| 23.56 | 23.51 | 23.53 | 22.44 | 22.46 | 22.41 | 22.43 | 22.89 | 22.80 | 22.79 | 21.48 | 21.40 | 21.46 | 21.38
LTE Band 4
Modulation QPSK QPS QPSK [ QPSK | QPSK QPS QPSK | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 7 14 0] 3 7 0 0 7 14 0 3 7 0]
RB Allocation 1 1 1 8 8 8 15 1 1 1 8 8 8 15
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 24.0 | 240
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 24.0 | 24.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 220 | 220 | 22.0 | 22.0
! Frequency
(’\EVHVZ) (MH2) Channel
3 1711519965 | 23.45 | 23.29 | 23.41 | 22.44 | 22.37 | 22.43 | 22.47 | 22.50 | 21.94 | 21.92 | 21.33 | 21.35 | 21.35 | 21.32
3 |1732.5[20175| 23.70 | 23.75 | 23.71 | 22.69 | 22.62 | 22.60 | 22.69 | 22.82 | 22.30 | 22.22 | 21.60 | 21.63 | 21.70 | 21.58
3 |1753.5[/20385 | 23.43 | 23.46 | 23.39 | 22.48 | 22.44 | 22.52 | 22.47 | 22.66 | 22.08 | 21.97 | 21.47 | 21.42 | 21.51 | 21.38
LTE Band 4
Modulation QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK [ 16-QAM | 16-QAM |16-QAM, | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 3 5 0 1 3 0 0 3 5) 0 1 3 0]
RB Allocation 1 1 1 3 3 3 6 1 1 1 3 3 3 6
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 24.0 | 24.0 | 24.0
MPR Target (dB) 0.0 0.0 0.0 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 24.0 | 24.0 | 24.0 | 240 | 240 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 22.0
Channel Frequency
(SVHVZ) (MH2) Channel
14 |1710.6|19956 | 23.44 | 23.40 | 23.44 | 23.38 | 23.32 | 23.40 | 22.32 | 22.47 | 22.50 | 22.57 | 22.27 | 22.29 | 22.32 | 21.22
14 [1732.5|20175| 23.54 | 23.56 | 23.57 | 23.59 | 23.59 | 23.61 | 22.58 | 22.19 | 22.22 | 22.22 | 22.81 | 22.83 | 22.82 | 21.84
14 |1754.4120394 | 23.65 | 23.55 | 23.51 | 23.52 | 23.50 | 23.50 | 22.55 | 22.38 | 22.36 | 22.29 | 22.54 | 22.55 | 22.48 | 21.60
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LTE Band 12
Modulation QPSK | QPSK | QPSK [ QPSK | QPSK | QPSK | QPSK [16-QAM [16-QAM [ 16-QAM [ 16-QAM [ 16-QAM [ 16-QAM [ 16-QAM
Start RB 0 25 49 0 12 25 0 0 25 49 0 12 25 0
RB Allocation 1 1 1 25 25 25 50 1 1 1 25 25 25 50
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 24.0 | 24.0 | 24.0
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limit with MPR (dBm) | 24.0 | 24.0 | 24.0 | 23.0 | 23.0 | 230 | 23.0 | 23.0 | 23.0 | 23.0 | 22.0 | 22.0 | 22.0 | 22.0
Ch;\r/]\;.lel Fr(ﬁ":;;cy Channel
(MHz)
10 704.0 | 23060 | 23.95 | 23.91 | 23.92 | 22.94 | 22.92 | 22.99 | 22.85 | 23.00 | 22.97 | 23.00 | 21.86 | 21.87 | 21.91 | 21.84
10 707.5 | 28095 | 23.78 | 23.81 | 23.73 | 22.93 | 22.90 | 22.83 | 22.84 | 22.31 | 22.42 | 22.35 | 21.98 | 21.95 | 21.88 | 21.92
10 711.0 | 28130 | 23.84 | 23.77 | 23.88 | 22.84 | 22.79 | 22.81 | 22.77 | 22.47 | 22.38 | 22.43 | 21.84 | 21.78 | 21.83 | 21.74
LTE Band 12
Modulation QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK [ 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 12 24 0 6 13 0 0 12 24 0 6 13 0
RB Allocation 1 1 1 12 12 12 25 1 1 1 12 12 12 25
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 24.0 | 24.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 220 | 220 | 22.0 | 22.0
Ch;w]e' Frequency Channel
MHz | MH)
5 701.5 [ 23035 | 24.00 | 23.96 | 23.91 | 22.93 | 22.93 | 22.83 | 22.82 | 22.99 | 23.00 | 23.00 | 21.91 | 21.96 | 21.93 | 21.84
5 707.5 [23095 | 23.79 | 23.94 | 23.93 | 22.89 | 22.82 | 22.85 | 22.81 | 23.00 | 23.00 | 23.00 | 21.87 | 21.82 | 21.82 | 21.82
5 713.5 [ 23155 | 23.71 | 23.68 | 23.80 | 22.78 | 22.80 | 22.84 | 22.79 | 22.32 | 22.22 | 22.34 | 21.77 | 21.70 | 21.81 | 21.86
LTE Band 12
Modulation QPSK QPS QPSK | QPSK | QPSK QPS QPSK | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 7 14 0 3 7 0 0 7 14 0 3 7 0
RB Allocation 1 1 1 8 8 8 15 1 1 1 8 8 8 15
Max Limit (dBm) 240 | 240 | 240 | 24.0 | 240 | 240 | 240 | 24.0 | 240 | 240 | 240 | 24.0 | 24.0 | 24.0
MPR Target (dB) 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0 2.0 2.0 2.0
Max Limitwith MPR (dBm) | 24.0 | 24.0 | 24.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 220 | 220 | 22.0 | 22.0
Ch;\r;\?el Frequency Channel
MHz | M)
3 700.5 | 23025 | 23.97 | 23.71 | 23.98 | 22.83 | 22.85 | 22.85 | 22.90 | 23.00 | 22.90 | 23.04 | 21.78 | 21.75 | 21.83 | 21.91
3 707.5 | 23095 | 23.94 | 23.75 | 23.82 | 22.91 | 22.95 | 22.78 | 22.94 | 22.51 | 22.44 | 22.34 | 21.90 | 21.81 | 21.79 | 21.77
3 714.5 | 23165 | 23.66 | 23.77 | 23.75 | 22.72 | 22.82 | 22.87 | 22.78 | 23.00 | 22.29 | 22.24 | 21.67 | 21.71 | 21.88 | 21.58
LTE Band 12
N QPSK |QPSK |QPSK |QPSK | QPSK | QPSK | QPSK | 16-QAM | 16-QAM |16.QAM, | 16-QAM | 16-QAM | 16-QAM | 16-QAM
Start RB 0 3 5 0 1 3 0 0 3 5 0 1 3 0
RB Allocation 1 1 1 3 3 3 6 1 1 1 3 3 3 6
Max Limit (dBm) 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 240 | 24.0 | 24.0
MPR Target (dB) 0.0 0.0 0.0 0.0 0.0 0.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 2.0
Max Limit with MPR (dBm) | 24.0 | 24.0 | 24.0 | 240 | 240 | 240 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 23.0 | 22.0
Ch;\r/]\;.lel Fr(ﬁ":;;cy Channel
(MHz)
14 | 699.6 | 23016 | 23.74 | 23.78 | 23.66 | 23.88 | 23.89 | 23.80 | 22.85 | 22.35 | 22.35 | 22.21 | 23.03 | 23.00 | 22.93 | 22.03
1.4 | 707.5 | 23095 | 23.89 | 23.77 | 23.78 | 23.84 | 23.83 | 23.79 | 22.90 | 23.03 | 22.96 | 22.93 | 22.87 | 22.83 | 22.71 | 21.67
14 | 7154 | 23174 | 23.85 | 23.87 | 23.74 | 23.75 | 23.85 | 23.72 | 22.86 | 22.63 | 22.60 | 22.56 | 22.73 | 22.76 | 22.83 | 21.86
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LTE Band 5

Modulation
Start RB
RB Allocation

QPSK

QPSK
25

QPSK
49

QPSK

25

QPSK
12
25

QPSK
25
25

QPSK
0
50

16-QAM
0

1

16-QAM
25

16-QAM
49

16-QAM
12
25

16-QAM
25
25

16-QAM
0

25

16-QAM
0

50

Max Limit (dBm)

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0 | 24.0 | 24.0

24.0

MPR Target (dB)

0.0

0.0

0.0

1.0

1.0

1.0

1.0

1.0

1.0

1.0

2.0 2.0 2.0

2.0

Max Limit with MPR (dBm)

24.0

24.0

24.0

23.0

23.0

23.0

23.0

23.0

23.0

23.0

22.0 | 22.0 | 22.0

22.0

Channel
Frequency

(MH2) Channel

829 | 20450

23.76

23.65

23.61

22.73

22.65

22.69

22.57

22.32

22.27

22.19

21.76 | 21.73 | 21.67

21.59

836.5 | 20525

23.66

23.71

23.85

22.75

22.71

22.68

22.64

22.29

22.33

22.47

21.79 | 21.83 | 21.78

21.56

844 | 20600

23.84

23.81

23.49

22.80

22.69

22.57

22.55

2291

22.84

22.57

21.77 | 21.75 | 21.59

21.50

LTE Band 5

Modulation
Start RB
RB Allocation

QPSK

QPSK
12

QPSK
24

QPSK

12

QPSK
6
12

QPSK
0
25

16-QAM

16-QAM
12

16-QAM
24

16-QAM | 16-QAM | 16-QAM

13
12

12 12

16-QAM

25

Max Limit (dBm)

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

240 | 240 | 24.0

24.0

MPR Target (dB)

0.0

0.0

0.0

1.0

1.0

1.0

1.0

1.0

1.0

2.0 2.0 2.0

2.0

Max Limit with MPR (dBm)

24.0

240

24.0

23.0

23.0

23.0

23.0

23.0

23.0

22.0 | 22.0 | 22.0

22.0

Channel
BW
(MHz)

Frequency

(MH2) Channel

5 | 826.5 | 20425

24.00

23.90

23.75

22.93

22.88

22.71

22.75

23.00

23.00

23.00

21.87 | 21.76 | 21.68

21.58

5 | 836.5 | 20525

23.73

23.80

23.82

22.82

22.79

22.82

22.76

22.27

22.35

22.48

21,75 21.81 | 21.74

21.77

5 | 846.5 | 20625

23.83

23.77

23.40

22.60

22.63

22.60

22.53

22.92

2291

22.52

21.71 | 21.75 | 21.69

21.55

LTE Band 5

Modulation
Start RB
RB Allocation

QPSK

QPS

QPSK

QPSK

QPSK
3
8

QPS
7
8

QPSK
0
15

16-QAM

16-QAM

16-QAM
14

16-QAM | 16-QAM | 16-QAM

16-QAM

15

Max Limit (dBm)

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0 | 240 | 240

24.0

MPR Target (dB)

0.0

0.0

0.0

1.0

1.0

1.0

1.0

1.0

1.0

1.0

2.0 2.0 2.0

2.0

Max Limit with MPR (dBm)

24.0

24.0

24.0

23.0

23.0

23.0

23.0

23.0

23.0

23.0

22.0 | 22.0 | 22.0

22.0

Channel
BW
(MHz)

Frequency

(MH2) Channel

3 | 825.5 | 20415

24.00

23.98

23.98

22.89

22.88

22.86

22.79

22.98

23.00

23.00

21.84 | 21.83 | 21.70

21.85

3 | 836.5 | 20525

23.76

23.76

23.69

22.66

22.78

22.73

22.75

2231

22.28

22.27

21.71 | 21.81 | 21.78

21.62

3 | 847.5|20635

23.68

23.56

23.29

22.56

22.53

22.45

22.48

22.82

22.13

21.82

21.64 | 21.58 | 21.52

21.44

LTE Band 5

Modulation
Start RB
RB Allocation

QPSK

QPSK

QPSK

QPSK

QPSK
1
3

QPSK
3
3

QPSK
0
6

16-QAM

16-QAM

16-QAM,

16-QAM | 16-QAM | 16-QAM

16-QAM

Max Limit (dBm)

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0

24.0 | 240 | 24.0

24.0

MPR Target (dB)

0.0

0.0

0.0

0.0

0.0

0.0

1.0

1.0

1.0

1.0

1.0 1.0 1.0

2.0

Max Limit with MPR (dBm)

24.0

24.0

24.0

24.0

24.0

24.0

23.0

23.0

23.0

23.0

23.0 | 23.0 | 23.0

22.0

Channel
BW
(MHz)

Frequency

(MH2) Channel

1.4 | 824.6 | 20406

23.87

23.88

23.94

23.90

23.83

23.88

22.88

22.62

22.59

22.67

22.80 | 22.78 | 22.85

21.88

1.4 | 836.5 | 20525

23.67

23.68

23.62

23.70

23.71

23.71

22.72

23.00

22.99

22.96

22.70 | 22.75 | 22.69

21.68

1.4 | 848.4 | 20644

23.64

23.47

23.35

23.48

23.40

23.34

22.47

22.06

21.86

21.82

22.64 | 22.56 | 22.50

21.55
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MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F

242 CDMA

Technical Description

FCC ID:

IHDT56PB3

The phone under test contains CDMA2000 1x and CDMA2000 1xEV-DO (Rel. A) transmitters that support both
voice (circuit-switched) and data (packet-switched) capabilities.

Exposure Conditions and Test Exclusions

Mode Type Head-Adjacent Body-Worn Accessory Mobile Hotspot
RC3 SO55 Loophack Voice Tested (1) Excluded (2) N/A

RC1 SO55 Loopback Voice Excluded (2) Excluded (2) N/A

TDSO S032 FCH Data Tested (3) Tested (1) Excluded (2)
TDSO S032 FCH+SCH Data Excluded (2) Excluded (2) Excluded (2)
EVDO Rel. 0 (RTAP) Data Excluded (2) Excluded (2) Tested (1)
EVDO Rel. A (RETAP) Data Excluded (2) Excluded (2) Excluded (2)

Notes:

(1) Per FCC KDB 941225 D01, RC3 SO55 is tested as the default mode for Head SAR measurements,
TDSO S032 on FCH with other code channels disabled is tested as the default mode for Body SAR
measurements, and EVDO Rel. 0 (RTAP) is tested as the default mode in the Mobile Hotspot SAR exposure
condition as a EVDO Data Device.

(2) Per FCC KDB 941225 D01, the noted modes were excluded from testing as each exhibited measured output
power not higher than that found in the default modes for each exposure condition.

(3) TDSO SO32 FCH, as a data-only mode, was tested against the Head to support evaluation for 3 Party VOIP
applications potentially installed and used by the end-user.

Device Test Setup

For CDMA modes, the test sample was operated using transmission to a base station simulator. The base station
simulator was set up for the proper channel and transmit mode of operation on the phone’s uplink. The transmitter
power level and power control were set to “All Up Bits” for RC3 operation, and “Alternating Bits” for TDSO SO32
operation.

Conducted Power Measurements

Power measurements were executed per FCC KDB 941225 DO1.:

Measured Conducted Power (dBm) for CDMA modes

EVDO EVDO
Loopback Data Rel. 0 Rel. A
Band Channel RC3 RC1 TDSO S0O32 | TDSO S032 RTAP Subtype 2

S055 SO55 FCH FCH+SCH 153.6k RETAP
1013 24.64 24.57 24.57 24.55 24.56 24.55
CIg(I)\(/I)A 384 24.39 24.37 24.35 24.33 24.32 24.32
777 24.09 24.06 24.04 24.02 24.03 24.02
25 24.73 24.73 24.71 24.72 24.83 24.83
CgIS/IOA 600 24.71 24.69 24.67 24.67 24.71 24.71
1175 24.78 24.69 24.56 24.59 24.58 24.55

Note that the device’s system architecture does not support simultaneous voice and data during a single CDMA
session to the cellular network. Operation in TDSO and EVDO modes is for data transmission only.
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MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F

2.4.3 Wi-Fi802.11

Technical Description

Fcc ID: IHDT56PB3

The phone under test contains a Wi-Fi 802.11b/g/n transmitter capable of data transmission in the 2.45 GHz ISM
band, and contains a Wi-Fi 802.11a/n transmitter capable of data transmission in the 5 GHz U-NII bands.

Exposure Conditions and Test Exclusions

Mode Type Head-Adjacent Body-Worn Accessory Mobile Hotspot
802.11b/802.11a Data Tested (1) Tested (1) Tested (1)
802.11g/802.11n Data Excluded (1) Excluded (1) Excluded (1)

Notes:
(1) Per FCC KDB 248227 D01 and the April 2010 FCC/TCB Meeting Notes, the highest average output power
channel for the lowest data rate for 802.11b or 802.11a was selected for SAR evaluation. Other 802.11 modes
(including 802.11g and 802.11n) were not investigated when the average output powers over all channels and
data rates were not more than % dB higher than the tested channel in the lowest data rate of the 802.11b or
802.11a mode. The bolded data rates and channels in the following conducted power tables were used for SAR
testing. For cases where alternate channels, higher data rates, or 802.11 modes resulted in output power more
than ¥ dB higher than the tested configuration, additional SAR tests were conducted. Alternate configurations
selected for additional testing are marked in highlighted bold, and were tested in all applicable exposure
conditions.

Device Test Setup

For Wi-Fi 802.11 modes, the test sample was operated using manufacturer test mode software per guidance
provided in FCC KDB 248227. The test software was set up for the proper channel, transmitter power level and
transmit modes of operation on the phone’s uplink.

Conducted Power Measurements

802.11b Conducted Power [dBm]
Mode Freq Channel | Detector Data Rate [Mbps]
[MHz] 1 2 5.5 11

802.11b 2412 1 AVG 17.03 17.06 17.22 17.09

PEAK 19.62 19.65 19.80 19.71

802.11b 2417 2 AVG 17.07 17.04 17.03 17.05

PEAK 19.68 19.65 19.65 19.66

802.11b 2437 6 AVG 19.16 19.18 19.14 19.14

PEAK 21.70 21.67 21.69 21.70

802.11b 2462 11 AVG 18.31 18.11 18.24 18.25

PEAK 20.97 20.78 20.82 20.91

802.11g Conducted Power [dBm]
Mode Freq Channel | Detector Data Rate [Mbps]
[MHz] 6 9 12 18 24 36 48 54

802.11g 2412 1 AVG 12.15 12.06 12.02 11.99 11.98 11.99 12.06 11.91
PEAK 19.50 19.47 19.42 19.45 19.49 19.41 19.48 19.32
802.11g 2417 2 AVG 14.12 14.17 14.10 14.13 14.04 14.12 14.11 14.09
PEAK 21.05 21.14 21.17 21.14 21.10 21.19 21.19 21.17
802.11g 2422 3 AVG 15.17 15.16 15.15 15.19 15.11 15.13 15.17 15.12
PEAK 21.83 21.83 21.79 21.86 21.84 21.86 21.90 21.84
802.11g 2437 6 AVG 17.13 17.08 17.08 17.12 16.27 16.29 16.28 15.21
PEAK 22.78 22.81 22.82 22.85 22.54 22.53 22.55 22.00
802.11g 2457 10 AVG 15.15 15.18 15.19 15.22 15.14 15.12 15.16 15.14
PEAK 22.04 22.09 22.04 22.17 22.07 22.09 22.13 22.12
802.11g 2462 11 AVG 13.12 13.16 13.13 13.10 13.09 13.17 13.12 13.11
PEAK 20.31 20.34 20.37 20.31 20.35 20.36 20.32 20.30
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Fcc ID: IHDT56PB3

Mode Freq Channel | Detector 20MHz 802.11n (2.4GHz - 400ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 7.2 14.4 21.7 28.9 43.4 57.8 65.0 72.2
802.11n 2412 1 AVG 10.95 10.91 10.94 10.92 10.94 10.95 10.93 10.99
PEAK 18.39 18.42 18.35 18.39 18.38 18.40 18.43 18.44
802.11n 2417 2 AVG 13.14 13.12 13.09 13.09 13.13 13.16 13.11 13.18
PEAK 20.32 20.37 20.42 20.31 20.34 20.36 20.28 20.38
802.11n 2422 3 AVG 14.23 14.22 14.19 14.19 14.18 14.23 14.27 14.18
PEAK 21.17 21.15 21.17 21.26 21.27 21.23 21.15 21.25
802.11n 2437 6 AVG 17.13 17.11 17.16 17.08 17.14 17.14 17.12 17.17
PEAK 22.79 22.77 22.82 22.81 22.89 22.82 22.85 22.80
802.11n 2457 10 AVG 14.28 14.27 14.24 14.25 14.30 14.28 14.23 14.24
PEAK 21.52 21.57 21.49 21.57 21.62 21.61 21.50 21.56
802.11n 2462 11 AVG 12.00 11.95 11.96 11.98 12.02 12.03 11.96 11.99
PEAK 19.57 19.63 19.57 19.61 19.64 19.56 19.53 19.60
Mode Freq Channel | Detector 20MHz 802.11n (2.4GHz - 800ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 6.5 13.0 195 26.0 39.0 52.0 58.5 65.0
802.11n 2412 1 AVG 10.87 10.83 10.83 10.91 10.91 10.90 10.88 10.89
PEAK 18.39 18.42 18.41 18.45 18.44 18.46 18.44 18.47
802.11n 2417 2 AVG 12.88 12.88 12.87 12.89 12.85 12.92 12.88 12.84
PEAK 20.07 20.16 20.04 20.14 20.04 20.07 20.17 20.16
802.11n 2422 8 AVG 14.15 14.11 14.16 14.13 14.12 14.13 14.12 14.16
PEAK 21.17 21.22 21.27 21.17 21.19 21.24 21.16 21.19
802.11n 2437 6 AVG 17.12 17.15 17.07 17.14 17.14 17.16 17.08 17.09
PEAK 22.83 22.82 22.86 22.93 22.89 22.90 22.79 22.86
802.11n 2457 10 AVG 14.16 14.12 14.15 14.18 14.18 14.11 14.19 14.20
PEAK 21.47 21.53 21.57 21.52 21.50 21.57 21.44 21.44
802.11n 2462 11 AVG 11.91 11.90 11.86 11.88 11.92 11.94 11.91 11.89
PEAK 19.36 19.41 19.32 19.37 19.39 19.35 19.38 19.43
802.11a Conducted Power [dBm]
Mode Freq | Channel | Detector Data Rate [Mbps]
[MHz] 6 9 12 18 24 36 48 54
802.11a | 5180 36 AVG 15.56 15.55 15.54 15.52 15.50 15.51 15.49 15.47
802.11a | 5200 40 AVG 15.35 15.33 15.34 15.31 15.31 15.32 15.30 15.31
802.11a | 5220 44 AVG 15.48 15.47 15.45 15.49 15.46 15.45 15.43 15.47
802.11a | 5240 48 AVG 15.52 15.48 15.47 15.50 15.49 15.45 15.41 15.43
Mode Freq &ermnal | Betesen 20MHz BW 802.11n (5GHz - 400ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 7.2 14.4 21.7 28.9 43.3 57.8 65.0 72.2
802.11n | 5180 36 AVG 15.59 15.56 15.55 15.60 15.59 15.58 15.55 15.57
802.11n | 5200 40 AVG 15.31 15.28 15.35 15.35 15.30 15.30 15.31 15.26
802.11n | 5220 44 AVG 15.43 15.44 15.40 15.49 15.44 15.48 15.44 15.47
802.11n | 5240 48 AVG 15.49 15.50 15.47 15.46 558 15.43 15.41 15.40
Mode Freq &ermnal | Petessen 20MHz BW 802.11n (5GHz - 800ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 6.5 13.0 19.5 26.0 39.0 52.0 58.5 65.0
802.11n | 5180 36 AVG 15.57 15.52 15.51 15.52 5158 15.56 15.46 15.52
802.11n | 5200 40 AVG 15.32 15.29 15.37 15.32 15.27 15.32 15.31 15.28
802.11n | 5220 44 AVG 15.52 15.44 15.49 15.47 15.50 15.44 15.42 15.48
802.11n | 5240 48 AVG 15.55 15.46 15.45 15.46 15.48 15.46 15.43 15.38
Mode Freq Channel | Detector 20MHz BW 802.11ac (5GHz - 400ns GIl) Conducted Power [dBm]
Data Rate [Mbps]

[MHz] 7.2 14.4 21.7 28.9 43.3 57.8 65.0 72.2 MCS8
802.11ac 5180 36 AVG 15.41 15.43 15.40 15.42 15.46 15.45 15.41 15.42 15.40
802.11ac 5200 40 AVG 15.46 15.40 15.48 15.49 15.50 15.52 15.44 15.42 15.43
802.11ac 5220 44 AVG 15.48 15.44 15.48 15.48 15.55 15.50 15.41 15.49 15.46
802.11ac 5240 48 AVG 15.41 15.41 15.37 15.42 15.53 15.46 15.45 15.46 15.46
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Mode Freq Channel | Detector 20MHz BW 802.11ac (5GHz - 800ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 6.5 13.0 19.5 26.0 39.0 52.0 58.5 65.0 MCS8
802.11ac 5180 36 AVG 15.59 15.58 15.69 15.65 15.61 15.74 15.44 15.59 14.58
802.11ac 5200 40 AVG 15.29 15.41 15.48 15.46 15.42 15.48 15.32 15.32 14.26
802.11ac 5220 44 AVG 15.37 15.43 15.54 15.55 15.52 15.63 15.38 15.49 14.51
802.11ac 5240 48 AVG 15.54 15.57 15.65 15.59 15.57 15.72 15.42 15.47 14.49
Mode Freq Channel | Detector 40MHz BW 802.11n (5GHz - 400ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] 15.0 30.0 45.0 60.0 90.0 120.0 135.0 150.0
802.11n 5190 38 AVG 14.18 14.16 14.14 14.15 14.16 14.16 14.15 14.17
802.11n 5230 46 AVG 14.17 14.14 14.15 14.17 14.15 14.18 14.13 14.16
Mode Freq Channel | Detector 40MHz BW 802.11n (5GHz - 800ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] 13.5 27.0 40.5 54.0 81.0 108.0 121.5 135.0
802.11n 5190 38 AVG 14.15 14.20 14.16 14.19 14.19 14.16 14.15 14.16
802.11n 5230 46 AVG 14.20 14.14 14.14 14.13 14.19 14.16 14.17 14.12
Mode Freq Channel | Detector 40MHz BW 802.11ac (5GHz - 400ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] 15.0 30.0 45.0 60.0 90.0 120.0 135.0 150.0 MCS8 MCS9
802.11ac 5190 38 AVG 14.01 13.94 13.91 13.92 13.82 13.85 13.90 13.89 13.02 12.01
802.11ac 5230 46 AVG 13.99 13.97 13.94 13.93 13.90 13.89 13.89 13.87 13.05 11.99
Mode Freq el | Bees 40MHz BW 802.11ac (5GHz - 800ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] 135 27.0 40.5 54.0 81.0 108.0 121.5 135.0 MCS8 MCS9
802.11ac 5190 38 AVG 14.11 14.17 14.06 14.03 13.93 14.05 13.91 13.99 13.19 12.17
802.11ac 5230 46 AVG 13.99 14.08 14.03 14.01 13.98 14.04 13.97 13.95 13.23 12.21
Mode Freq el | Beesm 80MHz BW 802.11ac (5GHz - 400ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 325 65 97.5 130 195 260 292.5 325 390 433.3
802.11ac 5210 42 AVG 14.25 14.28 14.27 14.31 14.30 14.26 14.28 14.29 14.25 12.28
Mode Freq Channel | Detector 80MHz BW 802.11ac (5GHz - 800ns GIl) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 29.3 58.5 87.8 117 175.5 234 263.3 292.5 351 390
802.11ac 5210 42 AVG 14.33 14.29 14.32 14.30 14.28 14.31 14.30 14.28 14.29 12.47
802.11a Conducted Power [dBm]
Mode Freq Channel | Detector Data Rate [Mbps]
[MHZz] 6 9 12 18 24 36 48 54
802.11a 5745 149 AVG 20.07 20.03 19.24 19.17 19.15 18.19 17.11 16.29
PEAK 24.12 24.10 23.81 23.80 23.84 23.49 23.02 22.63
802.11a 5765 153 AVG 20.07 20.13 19.07 19.14 19.09 18.07 17.07 16.25
PEAK 24.05 24.05 23.72 23.82 23.78 23.41 23.01 22.56
802.11a 5785 157 AVG 20.09 20.13 19.11 19.13 19.06 18.01 16.98 16.11
PEAK 24.02 24.02 23.72 23.71 23.72 23.43 22.92 22.45
802.11a 5805 161 AVG 20.07 20.10 19.06 19.09 19.08 18.13 17.11 16.12
PEAK 24.01 24.04 23.71 23.74 23.73 23.42 22.96 22.51
802.11a 5825 165 AVG 20.02 20.01 19.05 19.08 19.09 18.03 17.01 16.05
PEAK 24.01 24.02 23.73 23.75 23.72 23.37 22.95 22.47
Mode Freq el | Bees 20MHz BW 802.11n (5GHz - 400ns GIl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] 7.2 14.4 21.7 28.9 43.4 57.8 65.0 72.2
802.11n 5745 149 AVG 19.23 19.34 19.32 19.16 18.26 17.14 16.20 15.23
PEAK 24.44 24.49 24.49 24.47 24.13 23.64 23.03 22.35
802.11n 5765 153 AVG 19.28 19.26 19.23 19.20 18.19 17.05 16.15 15.18
PEAK 24.42 24.48 24.49 24.38 24.07 23.51 22.97 22.24
802.11n 5785 157 AVG 19.17 19.18 19.24 19.22 18.08 16.96 16.15 15.11
PEAK 24.35 24.36 24.40 24.40 23.98 23.41 22.93 22.25
802.11n 5805 161 AVG 19.23 19.22 19.23 19.21 18.26 17.05 16.25 15.28
PEAK 24.30 24.34 24.32 24.30 24.01 23.43 22.97 22.31
802.11n 5825 165 AVG 19.25 19.26 19.23 19.22 18.21 17.01 16.26 15.26
PEAK 24.32 24.35 24.32 24.31 23.98 23.40 22.99 22.27
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Fcc ID: IHDT56PB3

Mode Freq Channel | Detector 20MHz BW 802.11n (5GHz - 800ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 6.5 13.0 19.5 26.0 39.0 52.0 58.5 65.0
802.11n 5745 149 AVG 19.00 19.13 19.14 19.04 18.06 17.04 16.18 15.13
PEAK 24.20 24.24 24.26 24.18 23.92 23.46 22.92 22.22
802.11n 5765 153 AVG 19.08 19.04 19.02 19.02 18.09 17.00 16.11 15.12
PEAK 24.04 24.06 24.08 24.07 23.78 23.31 22.87 22.29
802.11n 5785 157 AVG 19.14 19.07 18.99 19.08 18.09 16.84 16.05 15.08
PEAK 24.16 24.16 24.15 24.21 23.88 23.32 22.86 22.11
802.11n 5805 161 AVG 19.15 19.13 19.14 19.07 18.19 16.95 16.14 15.06
PEAK 24.37 24.35 24.41 24.39 24.08 23.46 22.90 22.15
802.11n 5825 165 AVG 19.14 19.06 19.17 19.15 18.15 16.95 16.03 15.08
PEAK 24.32 24.27 24.27 24.28 23.90 23.39 22.75 22.12
Mode Freq Channel | Detector 20MHz BW 802.11ac (5GHz - 400ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] MCS0 MCS1 MCS2 MCS3 MCS4 MCS5 MCS6 MCS7 MCS8
802.11ac 5745 149 AVG 18.90 18.98 18.94 18.98 18.02 17.01 15.98 14.92 13.93
PEAK 23.75 23.72 23.69 23.82 23.52 23.19 22.64 21.97 21.28
802.11ac 5765 153 AVG 18.88 18.94 18.95 19.02 17.99 17.02 15.98 14.88 13.94
PEAK 23.79 23.74 23.72 23.83 23.52 23.25 22.67 21.94 21.30
802.11ac 5785 157 AVG 18.94 18.94 18.99 18.99 18.00 16.98 16.02 14.90 13.93
PEAK 23.77 23.67 23.65 23.87 23.48 23.14 22.69 21.92 21.31
802.11ac 5805 161 AVG 18.87 18.99 18.93 18.96 18.03 17.00 15.98 14.93 13.97
PEAK 23.78 23.67 23.68 23.86 23.58 23.14 22.68 22.03 21.29
802.11ac 5825 165 AVG 18.87 19.00 18.93 18.94 18.06 17.06 15.94 14.89 13.92
PEAK 23.80 23.73 23.67 23.81 23.58 23.14 22.58 21.93 21.25
Mode Freq el | Bees 20MHz BW 802.11ac (5GHz - 800ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] MCSO0 MCS1 MCS2 MCS3 MCS4 MCS5 MCS6 MCS7 MCS8
802.11ac 5745 149 AVG 18.94 18.97 18.90 18.99 18.00 17.06 15.97 14.91 13.95
PEAK 23.80 23.79 23.76 23.75 23.51 23.26 22.59 21.96 21.33
802.11ac 5765 153 AVG 18.95 19.02 18.91 19.03 18.04 17.02 15.97 14.90 13.91
PEAK 23.69 23.78 23.62 23.76 23.47 23.22 22.69 21.99 21.24
802.11ac 5785 157 AVG 18.92 18.95 18.96 18.99 18.00 16.97 16.00 14.97 13.89
PEAK 23.78 23.75 23.64 23.80 23.58 23.15 22.63 21.97 21.29
802.11ac 5805 161 AVG 18.87 18.99 18.96 18.97 17.98 17.02 15.94 14.89 13.93
PEAK 23.81 23.72 23.68 23.78 23.59 23.13 22.68 22.00 21.28
802.11ac 5825 165 AVG 18.90 18.95 18.99 19.03 18.06 17.05 15.95 14.97 13.96
PEAK 23.73 23.69 23.65 23.76 23.56 23.23 22.64 21.96 21.27
Mode Freq Seminal | Berestar 40MHz BW 802.11n (5GHz - 400ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 15.0 30.0 45.0 60.0 90.0 120.0 135.0 150.0
802.11n 5755 151 AVG 18.72 18.69 18.56 18.63 17.63 16.72 15168 14.47
PEAK 23.78 23.73 23.70 23.70 23.32 22.87 22.12 21.43
802.11n 5775 155 AVG 18.72 18.67 18.72 18.69 17.60 16.67 15.65 14.32
PEAK 23.74 23.71 23.76 23.74 23.22 22.74 22.23 21.29
802.11n 5795 159 AVG 18.69 18.67 18.71 18.57 17.67 16.71 15,51 14.43
PEAK 23.73 23.74 23.74 23.67 23.30 22.85 22.14 21.40
802.11n 5815 163 AVG 18.57 18.73 18.72 18.70 17.64 16.69 15.67 14.38
PEAK 23.66 23.77 23.76 23.76 23.29 22.84 22.19 21.40
Mode Freq Channel | Detector 40MHz BW 802.11n (5GHz - 800ns GI) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 13.5 27.0 40.5 54.0 81.0 108.0 1215 135.0
802.11n 5755 151 AVG 18.55 18.54 18.54 18.55 17.65 16.63 15.48 14.52
PEAK 23.69 23.67 23.73 23.73 23.30 22.76 22.06 21.47
802.11n 5775 155 AVG 18.58 18.59 18.55 18.58 17.64 16.72 15.56 14.37
PEAK 23.70 23.70 23.69 23.71 23.33 22.84 22.07 21.36
802.11n 5795 159 AVG 18.71 18.73 18.74 18.52 17.63 16.68 15.62 14.38
PEAK 23.76 23.73 23.74 23.68 23.30 22.77 22.13 21.37
802.11n 5815 163 AVG 18.66 18.69 18.67 18.64 17.70 16.62 15.64 14.31
PEAK 23.69 23.73 23.72 23.74 23.34 22.79 22.21 21.25
{Rev. 0} Exhibit 11 Page 16 of 43




MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F Fcc ID: IHDT56PB3

Mode Freq Channel | Detector 40MHz BW 802.11ac (5GHz - 400ns GIl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZz] 15.0 30.0 45.0 60.0 90.0 120.0 135.0 150.0 MCS8 MCS9
802.11ac 5755 151 AVG 17.72 17.73 17.76 17.78 16.57 15.49 14.58 13.59 12.65 10.86
PEAK 23.42 23.34 23.42 23.41 22.85 22.42 22.01 21.61 20.55 18.61
802.11ac 5775 155 AVG 17.73 17.73 17.80 17.79 16.58 15165 14.55 13.59 12.68 10.85
PEAK 23.36 23.38 23.37 23.38 22.82 22.42 22.02 21.65 20.48 18.72
802.11ac 5795 159 AVG 17.70 17.71 17.81 17.83 16.58 15.52 14.55 13.63 12.63 10.85
PEAK 23.34 23.45 23.46 23.46 22.79 22.53 21.93 21.72 20.61 18.66
802.11ac 5815 163 AVG 17.77 17.75 17.73 17.75 16.56 15.54 14.62 13.65 12.70 10.85
PEAK 23.48 23.29 23.39 23.42 22.92 22.51 21.94 21.62 20.49 18.57
Mode Freq Channel | Detector 40MHz BW 802.11ac (5GHz - 800ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZ] 13.5 27.0 40.5 54.0 81.0 108.0 121.5 135.0 MCS8 MCS9
802.11ac 5755 151 AVG 17.87 17.95 17.87 17.85 16.78 15.69 14.78 13.72 12.76 11.96
PEAK 24.09 24.25 24.11 24.04 23.60 23.14 23.15 22.06 21.70 21.02
802.11ac 5775 155 AVG 17.83 17.86 17.84 17.85 16.82 15.68 14.78 13.64 12.68 11.93
PEAK 24.05 24.09 24.00 24.02 23.63 23.10 23.11 22.01 21.73 21.05
802.11ac 5795 159 AVG 17.88 17.93 17.90 17.84 16.70 15.69 14.76 13.76 12.81 11.98
PEAK 24.05 23.98 24.04 24.07 23.59 23.04 23.19 22.09 21.64 21.07
802.11ac 5815 163 AVG 17.82 17.76 17.76 17.85 16.80 15.63 14.78 13.66 12.79 11.89
PEAK 24.01 24.01 24.07 23.96 23.50 23.14 23.14 22.06 21.69 20.98
Mode Freq e | Brees 80MHz BW 802.11ac (5GHz - 400ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHz] 325 65 97.5 130 195 260 292.5 325 MCS8 MCS9
802.11ac 5775 155 AVG 17.67 17.31 16.89 16.61 15.44 14.38 13.53 12.60 11.46 9.72
PEAK 26.19 25.76 25.90 26.40 24.89 23.77 22.89 21.90 20.49 18.99
802.11ac 5795 159 AVG 17.59 17.19 17.01 16.63 15.32 14.27 13.69 12.56 11.50 9.59
PEAK 26.07 25.98 26.02 26.36 25.08 23.69 22.91 21.97 20.63 18.89
Mode Freq e | Brees 80MHz BW 802.11ac (5GHz - 800ns Gl) Conducted Power [dBm]
Data Rate [Mbps]
[MHZ] 29.3 58.5 87.8 117 175.5 234 263.3 292.5 MCS8 MCS9
802.11ac 5775 155 AVG 17.55 17.20 16.87 16.53 15.36 14.31 13.56 12.46 11.47 9.61
PEAK 26.12 25.81 25.92 26.23 24.92 23.72 22.88 21.82 20.49 18.89
802.11ac 5795 159 AVG 17.53 17.10 16.81 16.59 15.38 14.24 13.55 12.37 11.42 9.66
PEAK 26.22 25.67 25.86 26.22 24.91 23.79 22.93 21.79 20.46 18.80
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2.4.4 Bluetooth

Technical Description

Fcc ID: IHDT56PB3

The phone under test contains a Bluetooth transmitter capable of data transmission in the 2.45 GHz ISM band.

Exposure Conditions and Test Exclusions

Mode

Type

Head-Adjacent

Dispatch/Push-to-Talk

Body-Worn Accessory

Mobile Hotspot

All Modes

Data

Excluded (1)

Excluded (1)

Excluded (1)

Excluded (1)

Notes:

(1) Per FCC KDB 447498 D01, standalone SAR measurements of the Bluetooth transmitter in this phone were not
required based on the maximum conducted power and the Bluetooth antenna-to-user separation distance. As
detailed by the KDB publication, the SAR exclusion threshold for distances < 50 mm is defined by the following

equation:

[maximum power of channel, including tune — up tolerance]

[minimum test separation distance]um)

X f(GHZ) S 3.0

Based on the maximum conducted power of Bluetooth and the most conservative antenna-to-user separation
distance used in testing, standalone SAR measurements for Bluetooth were not required.

[10.728]

[10]Unn0

X /2.44(GHZ) =1.7<30

Note that simultaneous SAR evaluations include estimations for Bluetooth SAR, as detailed in section 4.7 below.

Conducted Power Measurements

Frequency LR Channel Peak
Rate Conducted Power
[MHz] [Mbps] Number [mW]
2402 1.0 0 5.879
2441 1.0 39 7.649
2480 1.0 78 8.011
2402 2.0 0 7.451
2441 2.0 39 9.694
2480 2.0 78 10.139
2402 3.0 0 7.881
2441 3.0 39 10.252
2480 3.0 78 10.728
Peak
Frequency Channel
[MHz] Mode Number Condu[tr:rt](\a;\:i/]Power
2402 LE 0 5.860
2441 LE 39 7.396
2480 LE 78 8.011
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2.45 Near-Field Communications

Technical Description

This device contains an integrated Near Field Communications (NFC) module.

Test Exclusion Evaluation

Evaluation of SAR test requirements for the NFC transmitter was performed per the guidance in FCC KDB 447498,
FCC KDB 865664 and FCC KDB 648474. FCC KDB 865664 specifies that the FCC SAR test requirements are
applicable to 100 MHz - 6 GHZ only, but states that numerical SAR simulation may be appropriate for transmit
frequencies below 100 MHz. Additionally, KDB 447498 provides guidance on test exclusion based on maximum
transmit power capabilities, which this NFC transmitter falls into. Finally, KDB 648474 states that "phones with
built-in NFC, wireless charging or similar functions that do not require separate SAR testing for these specific
capabilities can generally be tested according to the normally required SAR measurement procedures. The SAR
influence of the additional accessory hardware and functionality to the transmitters and antennas that require SAR
Testing are considered during the required SAR testing; therefore, it is transparent to the testing process." Therefore,
no SAR measurements of the NFC transmitter are required.
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2.5 Transmitter power reduction conditions and modes

Fcc ID: IHDT56PB3

The phone utilizes reduced limits for the maximum transmit power for its transmitters when operating under the
following noted conditions to ensure SAR exposure compliance is maintained. Tables of the reduced limits used for
testing are given below. A complete description of this functionality is provided in the “Operational Description”
contained within Exhibit 12. The implementation to trigger the reduction in power requires the device to be
radiating, which prevents conducted power measurements of this functionality without modification to the unit.

While operating in body-adjacent exposure configurations during a mobile hotspot session, a reduced maximum
power limit is enforced on the CDMA 1900 transmitters. Tables of the reduced limits used for testing are given

below.

Output Power Setting (dBm)

Mode(s) of Operation CDMA 1900
Channel Ranges 25-1175
Maximum Output Power Setting (dBm) 25
Reduced Maximum 18
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2.6 Accessories for the Device Under Test

2.6.1 Body-Worn Carry Accessories

There are no body-worn accessories available for this phone at the time of testing thus the device was tested per the
Supplement C testing guidelines for devices that do not have body-worn accessories. A separation distance of 25
mm between the device and the flat phantom was used for testing body-worn accessory SAR. The chosen separation
distance of 25 mm is utilized in order to support any case or holder accessories offered or to be offered by Motorola
for this product. The device was tested with the front and back of the device facing the phantom. Both sides of the
device were tested for Body SAR for the purpose of including the SAR evaluation for body-worn accessories that
support the device with either side facing the user.
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3 Test Equipment Used

3.1 Dosimetric Measurement System

The Motorola Mobility ADR Test Services Laboratory utilizes a DASY52™ Dosimetric Assessment System
manufactured by Schmid & Partner Engineering AG (SPEAG™), of Zurich Switzerland. All SAR measurements
are taken within a shielded enclosure. The overall 10 g RSS uncertainty of the measurement system is +11% (K=1)
with an expanded uncertainty of £22% (K=2). The overall 1 g RSS uncertainty of the measurement system is +11%
(K=1) with an expanded uncertainty of £22% (K=2). The measurement uncertainty budget is given in Appendix 5.
Per IEEE 1528, this uncertainty budget is applicable to the SAR range of 0.4 W/kg to 10 W/kg.

The list of calibrated equipment used for the measurements is shown in the following table. All equipment was
brought into service and used only during its noted calibration period, except where indicated. Equipment without a
calibration period was in service for the entirety of the test period.

Description Nie;glr Cal Date Cal Due Date | Service Notes

DASY™ DAE V1 656 7-Feb-2013 7-Feb-2014 Measurement System 1

E-Field Probe ES3DV3 3180 11-Feb-2013 11-Feb-2014 Measurement System 1

Twin SAM Phantom V4.0 TP-1156 Measurement System 1

Twin SAM Phantom V4.0 TP-1319 Measurement System 1

MFP V5.1 C Triple Modular Flat Phantom 1101 Measurement System 1

DASY™ DAE V1 376 3-Sep-2012 3-Sep-2013 Measurement System 2

E-Field Probe ES3DV3 3124 20-Aug-2012 20-Aug-2013 Measurement System 2

Twin SAM Phantom V4.0 TP-1235 Measurement System 2

Twin SAM Phantom V4.0 TP-1136 Measurement System 2

MFP V5.1 C Triple Modular Flat Phantom 1102 Measurement System 2

DASY™ DAE V1 784 6-Mar-2013 6-Mar-2014 Measurement System 3

E-Field Probe EX3DV4 3730 24-Aug-2012 24-Aug-2013 Measurement System 3

E-Field Probe ES3DV3 3282 21-Jan-2013 21-Jan-2014 Measurement System 3

Twin SAM Phantom V4.0 TP-1106 Measurement System 3

Twin SAM Phantom V4.0 TP-1153 Measurement System 3

MFP V5.1 C Triple Modular Flat Phantom 1103 Measurement System 3

DASY™ DAE V1 703 11-Sep-2012 11-Sep-2013 Measurement System 4

E-Field Probe ES3DV3 3037 13-Sep-2012 13-Sep-2013 Measurement System 4

Twin SAM Phantom V4.0 TP-1132 Measurement System 4

Twin SAM Phantom V4.0 TP-1162 Measurement System 4

MFP V5.1 C Triple Modular Flat Phantom 1104 Measurement System 4
Dipole Validation Kit, D750V3 1040 10-Aug-2011 10-Aug-2012 Calibration extension, see note.
Dipole Validation Kit, D835V2 422tr 18-Mar-2011 18-Mar-2012 Calibration extension, see note.
Dipole Validation Kit, D1800V2 2d190 5-Jan-2012 5-Jan-2013 Calibration extension, see note.
Dipole Validation Kit, D1800V2 2d191 5-Jan-2012 5-Jan-2013 Calibration extension, see note.
Dipole Validation Kit, D1800V2 259tr 20-Oct-2011 20-Oct-2012 Calibration extension, see note
Dipole Validation Kit, D2450V2 740 7-Feb-2012 7-Feb-2013 Calibration extension, see note.
Dipole Validation Kit, D5GHzV2 1088 20-May-2011 20-May-2012 Calibration extension, see note.

Note: Per FCC KDB 450824 D02, evaluation for the extension of the dipole calibration was carried out. Results are
provided in Appendix 7 in addition to the original calibration certificate.

{Rev. 0} Exhibit 11 Page 22 of 43



MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F

3.2 Additional Equipment

Fcc ID: IHDT56PB3

Description Sl Cal Date Cal Due Date | Service Notes
Number

Signal Generator HP8648C 3847A04810 26-Sep-2011 26-Sep-2013

Power Meter E4419B GB39511090 12-Aug-2011 12-Aug-2013
Power Sensor #1 - E9301A US39211009 28-Aug-2012 28-Aug-2013
Power Sensor #2 - E9301A US39211013 2-Nov-2012 2-Nov-2013
Signal Generator HP8648C 3847M01245 23-Aug-2011 23-Aug-2013

Power Meter E4419B GB39511087 28-Aug-2012 28-Aug-2014
Power Sensor #1 - E9301A US39210915 14-Jan-2013 14-Jan-2014
Power Sensor #2 - E9301A US39210916 14-Jan-2013 14-Jan-2014
Signal Generator HP8648C 3847A04632 13-Aug-2011 13-Aug-2013

Power Meter E4419B GB39511086 4-Nov-2011 4-Nov-2013
Power Sensor #1 - E9301A US39211007 28-Aug-2012 28-Aug-2013
Power Sensor #2 - E9301A US39211008 28-Aug-2012 28-Aug-2013
Signal Generator N5181A MY50143026 27-Oct-2011 27-Oct-2014

Power Meter E4419B GB39511088 11-Aug-2011 11-Aug-2013
Power Sensor #1 - E9301A US39210929 27-Jul-2012 27-Jul-2013
Power Sensor #2 - E9301A US39210930 27-Jun-2012 27-Jun-2013
Network Analyzer E5071C MY46212851 10-May-2012 10-May-2013

Dielectric Probe Kit DAK-3.5 1072
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3.3 Test System Validations

FCC ID:

IHDT56PB3

Per [5] and FCC KDB 865664 D01, each SAR system (including probes, system components, and software) used
for device testing was validated against its performance specifications prior to deployment. These validation
measurements are taken to ensure the accuracy of device test results. Validation measurements utilize reference
dipoles and the required tissue-equivalent media, and include assessments of system sensitivity, probe linearity, and
probe isotropy. Per FCC KDB 865664 D02, a tabulated summary of the validation results for each SAR system used

in testing is given below.

DASY52™ Measurement System 1

System Validation Measurements

CW Validations Modulated Validations

Probe Tissue f Dielectric Parameters Mod Dielectric Parameters

Type (MHz) Date Measured | Measured Result Date T . Measured | Measured Result

G (S/m) [ el ype o (S/m [
3184 Head 750 1/14/2013 0.876 42.76 PASS
3184 Head 835 1/10/2013 0.919 40.99 PASS 1/11/2013 GMSK 0.915 40.926 PASS
3184 Head 1800 1/10/2013 1.336 38.94 PASS 1/11/2013 GMSK 1.342 39.026 PASS
3184 Head 1900 1/10/2013 1.443 38.49 PASS
3184 Head 2450 1/11/2013 1.818 37.98 PASS
3184 Body 750 1/14/2013 0.980 54,73 PASS
3184 Body 835 1/14/2013 0.978 53.83 PASS 1/11/2013
3184 Body 1800 1/14/2013 1.450 52.38 PASS 1/11/2013 GMSK 1.579 51.544 PASS
3184 Body 1900 1/14/2013 1.568 52.00 PASS
3184 Body 2450 1/14/2013 1.980 51.87 PASS
DASY52™ Measurement System 2
System Validation Measurements
_ CW Validations Modulated Validations

Probe Tissue f Dielectric Parameters Mod Dielectric Parameters

Type (MHz) Date Measured | Measured Result Date T . Measured | Measured Result

G (S/m) [ ype o (S/m [
3124 Head 750 1/16/2013 0.876 42.29 PASS
3124 Head 835 1/16/2013 0.895 39.11 PASS 1/14/2013
3124 Head 1800 1/15/2013 1.365 38.34 PASS 1/14/2013
3124 Head 1900 1/15/2013 1.457 38.20 PASS
3124 Head 2450 1/16/2013 1.812 39.28 PASS
3124 Head 2600 1/16/2013 1.971 38.77 PASS
3124 Body 750 1/16/2013 0.967 54.55 PASS
3124 Body 835 1/15/2013 0.989 53.55 PASS 1/15/2013
3124 Body 1800 1/15/2013 1.448 51.40 PASS 1/14/2013
3124 Body 1900 1/15/2013 1.568 51.03 PASS
3124 Body 2450 1/16/2013 1.992 50.89 PASS
3124 Body 2600 1/16/2013 2.179 50.40 PASS
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Fcc ID: IHDT56PB3

DASY52™ Measurement System 3

System Validation Measurements

_ CW Validations Modulated Validations
Probe Tissue f Dielectric Parameters Mod Dielectric Parameters
Type (MHz) Date Measured | Measured Result Date T . Measured | Measured Result
G (S/m) [ ype o (S/m [
3730 Head 2450 1/16/2013 1.812 39.28 PASS
3730 Head 2600 1/16/2013 1.972 38.77 PASS
3730 Head 5200 1/15/2013 4.547 35.00 PASS
3730 Head 5300 1/15/2013 4.663 34.79 PASS
3730 Head 5600 1/15/2013 4.981 34.10 PASS
3730 Head 5800 1/14/2013 5.204 33.67 PASS
3730 Body 2450 1/16/2013 1.992 50.89 PASS
3730 Body 2600 1/16/2013 2.179 50.40 PASS
3730 Body 5200 1/14/2013 5.204 46.23 PASS
3730 Body 5300 1/14/2013 5.353 46.00 PASS
3730 Body 5600 1/14/2013 5.766 45.24 PASS
3730 Body 5800 1/14/2013 6.061 44.77 PASS
DASY52™ Measurement System 3
System Validation Measurements
: CW Validations Modulated Validations
Probe Tissue f Dielectric Parameters Mod Dielectric Parameters
Type (MHz) Date Measured | Measured Result Date T . Measured | Measured Result
o (S/m) & L YPe | 5 (S/m &
3282 Head 750 13-Feb-13 0.8832 40.41 pass
3282 Head 835 11-Feb-13 0.917 40.16 pass 2/26/2013
3282 Head 1800 11-Feb-13 1.357 39.87 pass 2/26/2013
3282 Head 1900 11-Feb-13 1.465 39.36 pass
3282 Head 2450 12-Feb-13 1.786 | 38.49 pass |  3/12/2013 | OFDM | 1795 | 3765 | pass |
3282 Body 750 11-Feb-13 0.9941 53.51 pass
3282 Body 835 11-Feb-13 0.983 52.72 pass 2/26/2013 GMSK 0.993 54.823 pass
3282 Body 1800 11-Feb-13 1.367 48.7 pass 2/26/2013 GMSK 1.443 49.96 pass
3282 Body 1900 11-Feb-13 1.475 48.27 pass
3282 Body 2450 12-Feb-13 2.147 46.15 pass 3/12/2013 OFDM 1.999 50.5 pass
DASY52™ Measurement System 4
System Validation Measurements
CW Validations Modulated Validations
Probe Tissue f Dielectric Parameters Mod Dielectric Parameters
Type (MHz) Date Measured | Measured Result Date T . Measured | Measured Result
o (S/m) & YPe | 5 (S/m &
3037 Head 750 1/8/2013 0.861 43.20 PASS
3037 Head 835 1/7/2013 0.936 42.10 PASS 1/10/2013
3037 Head 1800 1/7/2013 1.352 38.58 PASS 1/8/2013
3037 Head 1900 1/7/2013 1.459 38.05 PASS
3037 Head 2450 1/8/2013 1.822 37.87 PASS
3037 Head 2600 1/8/2013 1.974 37.32 PASS
3037 Body 750 1/8/2013 0.911 54.83 PASS
3037 Body 835 1/7/2013 0.997 53.94 PASS 1/8/2013
3037 Body 1800 1/7/2013 1.443 52.70 PASS 1/8/2013
3037 Body 1900 1/7/2013 1.567 52.25 PASS
3037 Body 2450 1/8/2013 1.999 51.31 PASS
3037 Body 2600 1/8/2013 2.177 50.77 PASS
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3.4 Test System Verifications (System Performance Checks)

System accuracy verifications of the DASY52™ were performed using the measurement equipment listed in
Section 3.1. The daily system performance check occurs within the flat section of the SAM phantom.

A SAR measurement was performed to verify the measured SAR was within £10% from the target SAR indicated in
Appendix 7. These frequencies are within £10% of the compliance test mid-band frequency as required in [1] and
[5]. The test was conducted within 24 hours prior to the measurement of the phone. Recommended limits for
permittivity and conductivity, specified in [5], are shown in the table below. The obtained results from the system
accuracy Vverification are also displayed in the table below. SAR values are normalized to 1 W forward power
delivered to the dipole. It is seen that the system is operating within its specification, as the results are within
acceptable tolerance of the reference values. The distributions of SAR compare well with those of the reference
measurements (see Appendix 1). For frequencies below 3 GHz, the simulated tissue depth was verified to be
15.0 cm £ 0.5 cm. For frequencies above 3 GHz, the simulated tissue depth was verified to be 10 cm £ 0.5 cm.
Z-axis scans showing the SAR penetration are also included in Appendix 1.

DASY52™ Measurement System 1
System Verification Measurements for Head SAR Measurements

E Dielectric Parameters . .

f Description Probe Dipole s,'l"émﬁg), s“}fé"{?&',ﬁ,‘;, Measured | Deviation | Measured | Deviation T’:r"r:b'(e!‘é) TeESSl(J‘?C)

(MHz2) 1gram 1gram o (S/m) | o (S/m) & & p p
835 Measured, Apr-20-2013 3180 422tr 1.83 9.15 0.9051 12 39.01 -6.0 219 19.5
Measured, Apr-21-2013 3180 422tr 1.85 9.25 0.9193 2.3 39.15 -5.7 212 20.0
Recommended Limits 3180 422tr 9.33 0.90 +10% 415 +10% 18-25 18-25
1800 Measured, Apr-24-2013 3180 250tr 7.70 385 1.382 -15 37.76 5.6 22.1 20.0
Recommended Limits 3180 259tr 38.1 1.40 +10% 40.0 +10% 18-25 18-25

DASY52™ Measurement System 2
System Verification Measurements for Head SAR Measurements
r Dielectric Parameters . .
f Description Probe Dipole s,'l"émﬁg), s“}fé"{?&',ﬁ,‘;, Measured | Deviation | Measured | Deviation | -Ambient R
(MHZ) 1gram 1gram o (S/m) o (S/m) & & Temp (°C) | Temp (°C)
750 Measured, Apr-18-2013 3124 1040 1.62 8.1 0.8992 0.8 42.62 1.7 219 195
Recommended Limits 3124 1040 ! 8.4 0.89 +10% 41.9 +10% 18-25 18-25
DASY52™ Measurement System 3
System Verification Measurements for Head SAR Measurements
i Dielectric Parameters 5 .

f Description Probe Dipole s;“\"éa(f}\‘,ﬁg), s'fé"('\i',}ieg‘i Measured | Deviation | Measured | Deviation T’z[’:b'(efé) Te-:—l’IISSl;SC)
(MHz) Lgram e | 5 (s/m) | o (%) & & (%) P P
2450 Measured, 10-Apr-2013 3730 740 5.42 54.2 1.788 -0.7% 37.69 -3.9% 21.6 19.8

Recommended Limits 3730 740 52.3 1.80 +10% 39.2 +10% 18-25 18-25
5200 Measured, 05-Apr-2013 3730 1088 7.74 774 4.636 -0.3% 35.52 -1.3% 21.2 19.1
Recommended Limits 3730 1088 80.2 4.65 -59%/+10% 36.0 -10%/+5% | 18-25 18-25
5800 Measured, 06-Apr-2013 3730 1088 7.96 79.6 5.324 +1.0% 34.15 -3.5% 21.4 18.7
Recommended Limits 3730 1088 79.0 5.27 -59%/+10% 35.4 -10%/+5% | 18-25 18-25
DASY52™ Measurement System 4
System Verification Measurements for Head SAR Measurements
. Dielectric Parameters ) )

i Description Probe Dipole sk”éa&“vii‘é), s’\fr:"(]\?\y/fgc)l, Measured | Deviation | Measured | Deviation Ambleem e
(MHz) 1gram 1gram o (s/m) | o (s/m) & & Temp (°C) | Temp (°C)
1800 Measured, Apr-19-2013 3037 2d191 7.63 38.2 1.361 -2.9 36.93 -1.7 214 19.1

Recommended Limits 3037 2d191 - 39.2 1.40 +10% 40.0 +10% 18-25 18-25
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DASY52™ Measurement System 1
System Verification Measurements for Body SAR Measurements
i Dielectric Parameters : )
M1|:'| Description Probe Dipole sXSWﬁg), s,\f;?\%l/%‘;, Measured | Deviation | Measured | Deviation T’Z‘[’:g'f:‘é) Te-:—r:;s?fc)
(MHz) van [ igen | 5 (sim) | g (S/m) | e g,
835 Measured, Apr-19-2013 3180 422 1.93 9.65 1.004 31 53.69 2.8 21.7 19.1
Measured, Apr-21-2013 3180 422 1.90 9.50 0.9977 31 51.50 6.8 21.9 195
Measured, Apr-25-2013 3180 422 1.89 9.45 1.009 4.2 52.72 -45 223 20.2
Recommended Limits 3180 422 - 9.77 0.97 +10% 55.2 +10% 18-25 18-25
1800 Measured, Apr-22-2013 3180 250tr 7.67 384 1.416 -6.6 49.48 7.2 22.0 19.2
Measured, Apr-25-2013 3180 259tr 7.76 38.8 1.458 -4.0 48.67 8.7 224 19.8
Recommended Limits 3180 259tr ! 39.1 1.52 +10% 53.3 +10% 18-25 18-25
DASY52™ Measurement System 2
System Verification Measurements for Body SAR Measurements
i Dielectric Parameters 5 .
ML Description Probe Dipole sXéaéﬁ?ﬁg), s'fé"('\i',}ieg‘i Measured | Deviation | Measured | Deviation T’zmg'(e:‘é) Te-:—r:?:l(J‘?C)
(MHz) gam | igan | g (sim) | o (Sim) | e g,
750 Measured, Apr-17-2013 3124 1040 1.70 8.5 0.9877 238 53.84 31 22.2 19.6
Recommended Limits 3124 1040 - 8.8 0.96 +10% 55.5 +10% 18-25 18-25
DASY52™ Measurement System 3
System Verification Measurements for Body SAR Measurements
i Dielectric Parameters : )
M1|:'| Description Probe Dipole SXSW?Q), s'fé"&?&'/ﬁz;, Measured | Deviation | Measured | Deviation T’:‘[’:g'f:‘é) Te-:—r:;a(]fc)
( Z) 1gram 1gram o (S/m) o (%) & & (%)
Measured, Apr-18-2013 3282 2d190 7.68 38.4 1.581 4.0 49.84 6.5 22.0 19.4
1800 Measured, Apr-19-2013 3282 2d190 7.64 38.2 1.452 -4.7 49.19 -7.8 21.8 18.6
Recommended Limits 3282 2d190 37.8 1.52 +10% 53.3 +10% 18-25 18-25
2450 Measured, 11-Apr-2013 3730 740 5.15 51.5 1.990 +2.1% 50.29 -4.6% 21.7 19.8
Recommended Limits 3730 740 49.5 1.95 +10% 52.7 +10% 18-25 18-25
5200 Measured, 06-Apr-2013 3730 1088 7.51 75.1 5.285 -0.3% 46.78 -4.5% 21.2 18.4
Recommended Limits 3730 1088 75.5 5.30 -5%/+10% 49.0 -10%/+5% 18-25 18-25
5800 Measured, 06-Apr-2013 3730 1088 72.1 6.183 +3.1% 45.32 -6.0% 21.4 18.6
Recommended Limits 3730 1088 75.4 6.00 -5%/+10% 48.2 -10%/+5% 18-25 18-25
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3.5 Simulated Tissue Dielectric Properties

Validation, System Performance Check, and device SAR measurements are performed using the DASY52"™ system
along with liquids specified to simulate head and body tissues subjected to electromagnetic exposure. The list of
ingredients and the percent composition of the tissue-simulating liquids used for testing are indicated in the
following table.

Head Body Head Body

Sugar 57.0 44.9

DGBE 47.0 30.8 6.89 8.0

Water 40.45 53.06 52.62 68.8 57.95 71.8 65.52 78.66
Salt 1.45 0.94 0.38 0.4 0.15 0.2

HEC 1.0 1.0

Bact. 0.1 0.1

Triton X-100 35.02 20.0 17.24 10.67
D e 17.24 10.67

Prior to conducting SAR measurements, the relative permittivity, €., and conductivity, o, of the tissue-simulating
liquids were measured with a SPEAG™ DAK-3.5 Dielectric Assessment Kit across the frequency ranges of interest.
These values, along with recommended targets, percent deviation from the targets, and the temperature of the
simulated tissue are shown in the tables below.

For SAR measurements, the dielectric measurements from the DAK-3.5 are imported into the DASY software
which performs interpolation to determine the dielectric parameters at the specific frequencies used for device
testing. The DASY software also implements SAR error compensation algorithms to automatically correct the
measured SAR results for deviations between the measured and target dielectric parameters. This error
compensation has been verified by the lab to meet the requirements in FCC KDB 865664 DO1. Therefore, where
frequencies of test fall within £50 MHz of a calibration point of the probe used for test, the acceptable range of
tissue variation is £10% per FCC KDB 865664 D01 section 2.4. For test frequencies outside of +50 MHz of a probe
calibration point, the range of tissue variation is reduced per section 2.6 part 2 of the same KDB, to ensure that
tissues used in testing are within the required specification regardless of device performance. A mass density of
p =193 was entered into the system for all cases. It can be seen that the measured parameters are within tolerance
of the recommended targets specified in [1] and [5].
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Fcc ID: IHDT56PB3

Head Simulated-Tissue Dielectric Parameters

Date f Target Target Measured Deviation Measured Deviation Temp
e B3 Measured (MHz) ° % ° ° % % (°C)
(SIm) (Sfm) (%) (%)
699.6 0.89 +10% 42.20 +10% 0.86 -3.4% 43.0 1.9%
710 Apr-18-2013 710.0 0.89 +10% 42.15 +10% 0.87 -2.3% 42.9 1.9% 20.1
716.0 0.89 +10% 42.12 +10% 0.87 -2.4% 42.9 1.8%
820.0 0.90 +10% 41.58 +10% 0.89 -1.0% 39.2 -5.8%
Apr-20-2013 835.0 0.90 +10% 41.50 £10% 0.91 1.2% 39.0 -6.0% 20.3
835 849.0 0.92 +10% 41.50 +10% 0.92 0.6% 38.9 -6.4%
820.0 0.90 +10% 41.58 +10% 0.91 1.3% 394 -5.4%
Apr-21-2013 835.0 0.90 +10% 41.50 +10% 0.92 2.3% 39.2 -5.7% 20.7
849.0 0.92 +10% 41.50 +10% 0.93 1.7% 39.0 -6.1%
1709.0 1.35 -5%/+10% 40.13 -10%/+5% 1.35 0.2% 375 -6.5%
1730 Apr-19-2013 1730.0 1.36 -5%/+10% 40.10 -10%/+5% 1.38 1.5% 37.4 -6.8% 19.8
1755.0 1.37 -5%/+10% 40.06 -10%/+5% 1.40 1.9% 37.3 -7.0%
1850.0 1.40 £10% 40.00 +10% 144 2.9% 375 -6.4%
1880 Apr-24-2013 1880.0 1.40 -5%/+10% 40.00 -10%/+5% 1.47 5.0% 37.3 -6.8% 19.6
1915.0 1.40 -5%/+10% 40.00 -10%/+5% 151 7.9% 37.1 -71.3%
2412.0 1.77 £10% 39.27 £10% 1.75 -1.0% 37.8 -3.8%
2450 10-Apr-2013 2450.0 1.80 +10% 39.20 +10% 1.79 -0.6% 37.7 -3.9% 20.0
2462.0 1.81 £10% 39.18 +10% 1.80 -0.8% 37.7 -3.9%
5180.0 4.63 -5%/+10% 36.02 -10%/+5% 4.61 -0.5% 35.6 -1.3%
5500 05-Apr-2013 5500.0 4,96 -5%/+10% 35.65 -10%/+5% 4.98 0.5% 34.8 -2.4% 20.0
5825.0 5.30 -5%/+10% 35.36 -10%/+5% 5.36 1.3% 34.1 -3.6%
Body Simulated-Tissue Dielectric Parameters
Date f Target Target Measured Deviation Measured Deviation Temp
e Measured (MHz) ° Er ° o Er Er (°C)
(Sim) (Sfm) (%) (%)
699.6 0.96 +10% 55.73 +10% 0.95 -1.0% 54.1 -3.0%
710 Apr-17-2013 710.0 0.96 +10% 55.69 +10% 0.96 -0.1% 54.0 -3.0% 20.2
716.0 0.96 +10% 55.66 +10% 0.97 1.0% 54.0 -3.0%
820.0 0.97 £10% 55.26 +10% 0.91 1.3% 40.7 -2.3%
Apr-19-2013 835.0 0.97 +10% 55.20 +10% 0.93 3.4% 40.5 -2.5% 20.3
849.0 0.99 +10% 55.16 +10% 0.94 2.8% 40.3 -2.9%
820.0 0.97 +10% 55.26 +10% 0.91 1.3% 394 -5.4%
835 Apr-21-2013 835.0 0.97 +10% 55.20 +10% 0.92 2.3% 39.2 -5.7% 20.1
849.0 0.99 +10% 55.16 +10% 0.93 1.7% 39.0 -6.1%
820.0 0.97 £10% 55.26 +10% 0.93 3.5% 41.1 -1.3%
Apr-25-2013 835.0 0.97 +10% 55.20 +10% 0.94 4.5% 40.9 -1.6% 20.5
849.0 0.99 +10% 55.16 +10% 0.96 5.0% 40.7 -2.0%
1709.0 1.47 -5%/+10% 53.55 -10%/+5% 1.48 1.0% 50.2 -6.3%
Apr-18-2013 1730.0 1.48 -5%/+10% 53.50 -10%/+5% 1.50 1.4% 50.1 -6.3% 19.1
1730 1755.0 1.49 -5%/+10% 53.39 -10%/+5% 1.53 2.5% 50.0 -6.3%
1709.0 1.47 -5%/+10% 53.55 -10%/+5% 1.49 1.7% 50.4 -6.0%
Apr-19-2013 1730.0 1.48 -5%/+10% 53.50 -10%/+5% 1.52 2.8% 50.3 -6.1% 20.0
1755.0 1.49 -5%/+10% 53.39 -10%/+5% 1.55 3.9% 50.2 -6.1%
1850.0 1.52 £10% 53.30 +10% 1.48 -2.7% 49.3 -7.6%
Apr-22-2013 1880.0 1.52 -5%/+10% 53.30 -10%/+5% 151 -0.7% 49.2 -7.8% 19.9
1880 1915.0 1.52 -5%/+10% 53.30 -10%/+5% 1.56 2.7% 49.0 -8.1%
1850.0 1.52 +10% 53.30 +10% 1.52 0.0% 48.5 -9.1%
Apr-25-2013 1880.0 1.52 -5%/+10% 53.30 -10%/+5% 1.55 2.0% 48.4 -9.3% 19.6
1915.0 1.52 -5%/+10% 53.30 -10%/+5% 1.60 5.3% 48.2 -9.6%
2412.0 1.91 +10% 52.75 £10% 1.94 1.4% 50.4 -4.4%
2450 11-Apr-2013 2450.0 1.95 £10% 52.70 +10% 1.99 2.1% 50.3 -4.6% 19.8
2462.0 1.97 +10% 52.68 +10% 2.00 1.7% 50.3 -4.7%
5180.0 5.28 -5%/+10% 49.05 -10%/+5% 5.25 -0.6% 46.8 -4.6%
05-Apr-2013 5500.0 5.65 -5%/+10% 48.61 -10%/+5% 5.73 1.4% 46.0 -5.4% 20.0
5500 5825.0 6.03 -5%/+10% 48.17 -10%/+5% 6.22 3.2% 45.3 -6.1%
5180.0 5.28 -5%/+10% 49.05 -10%/+5% 5.31 0.6% 46.4 -5.5%
06-Apr-2013 5500.0 5.65 -5%/+10% 48.61 -10%/+5% 5.77 2.2% 45.5 -6.4% 19.0
5825.0 6.03 -5%/+10% 48.17 -10%/+5% 6.27 4.0% 44.7 -71.2%
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4  Test Setup Information, SAR Measurement Results, and Analysis

4.1 Overview of Test Setup and Results

The phone was tested in the exposure configurations stipulated in [1], [4], [5], [9], and per FCC KDB 941225 D06
for mobile hotspot operation. The phone was positioned into these configurations using the device holder supplied
with the DASY52™ SAR measurement system. The default settings for the SAR scans are set in accordance with
FCC KDB 865664 D01 for all area scan resolutions, zoom scan resolutions and volumes, and probe positioning.
Please refer to the DASY52™ manual for additional information on SAR scanning procedures and algorithms used.

The SAR measurements were performed using the SAM and Flat phantoms listed in section 3.1. The same phantoms
and simulated tissues were used for the system performance checks and the device SAR measurements.
Consequently the Z-axis scans included in Appendix 1 are applicable for verification of the required simulated tissue
depths of 15.0 cm + 0.5 cm for frequencies less than 3 GHz, or 10.0 cm £ 0.5 cm for frequencies greater than 3
GHz.

The SAR results shown in following tables are maximum SAR values averaged over 1 gram of phantom tissue, to
demonstrate compliance to [3] and also over 10 grams of phantom tissue, to demonstrate compliance to [6]. Also
shown are the maximum device power, measured device power, temperature of the simulated tissue after the test,
the measured drift and the scaled SAR. The exact method of scaling is:
((Maximum Power)—(Measured Power)) (—Drift)
Scaled SAR = (Measured SAR) x 10 10 * 10\ 10

The SAR reported at the end of the measurement process by the DASY52™ measurement system can be scaled up
by the measured drift to determine the SAR at the beginning of the measurement process. This is the most
conservative SAR because it corresponds to the average output power at the beginning of the SAR test. This
extrapolation has been done because when the DUT is operating properly it may exhibit a slump in radiated power
and SAR over time. This is verified by measuring the SAR drift after the test. Note that measured SAR is scaled
only in the manner which results in a more conservative scaled value, i.e. to a higher SAR value as a consequence of
measured power being below the maximum allowed power, or for negative drift values.

Per FCC KDB 447498 D01, area-scan based 1 g SAR estimation was used for initial testing in all combinations of
device modes and exposure conditions. The highest SAR measurements for each combination of device mode and
exposure condition, and all conditions where the area scan estimation reported values greater than 1.2 W/kg, were
further evaluated with a zoom scan. When operating conditions for the SAR system verifications did not
demonstrate that the verification area scan 1 g SAR estimation resulted in values within 3% of zoom scan 1 g SAR,
zoom scans were executed for all SAR tests.

The test conditions that produced the highest SAR values for each combination of DUT mode and exposure

condition are indicated as bold numbers in the following tables. Plots of these tests are included in Appendices 2
through 4.
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4.2 Head-Adjacent Exposure Results

Fcc ID: IHDT56PB3

Left Cheek-Touch Position

- Channel f DUT Power Temp Drift 10 g SAR value 19 SAR value oot
ann i 8 ot Page
i i Il el O L O vl Il vl Il
LTE B12, 10 MHz BW
Pk i RE & i) 23095 | 7075 | 240 | 2381 | 195 | -0150 [ 0239 | 026 | 0317 | 034 | A43
LTE B12, 10 MHz BW
OPSK (et kb & Lowy | 23095 | 707.5 | 23.0 | 2293 [ 195 | 0120 [ 0159 | 016 [ 0.212 | 022
OPSK (L KB & Hiah) 20525 | 8365 | 240 | 23.85 | 196 | -0.180 | 0.396 | 043 | 0529 | 057
OPSK (bov B & Lowy | 20525 | 8365 | 230 | 2275 [ 195 | 0200 [ 0.261 | 028 [ 0351 | 037
Sk (L KB &t 20175 | 17325 | 240 | 2410 | 188 | -0.100 | 0.148 | 0.15 | 0.233 | 0.24
Ok (505 RB & thoy | 20175 | 17325 | 230 | 2266 | 188 | 0.180 | 0.106 | 0.1 | 0.167 | 0.18
CDMA 800, RC3 SO55 1013 | 8247 [ 25.0 [ 2464 | 20 008 [ 0331 | 037 [ 0437 [ 048
comat900 Rcssoss | 1175 [ 1908.8 | 250 | 2478 [ 188 [ -0.49 | 0202 | 024 | 0.335 | 0.39
covpisno oS00 |95 | 18513 | 250 | 2471 | 188 | -040 | 0424 | 050 | 0677 | 079
19.16 | 192 [ 019 [ 0129 [ 013 [ 0.249 | 0.25
802.11b, 1 Mbps 6 2437
15.0 193 [ 0.08 [ 0062 | 006 [ 0.126 [ 0.13
802112, 6 Mbps 36 5180 1556 | 185 [ -0.10 [0.0903 | 0.09 [ 0.265 [ 0.27
20.09 | 185 [ -0.12 [ 0053 | 005 [ 0.182 [ 0.19
0% A, 0 Mops 157 | 578 Es 18.7 | -0.30 | 0.0574 | 006 | 0.157 | 017

Table 4-1: SAR measurement results in a head-adjacent position against the ICNIRP and ANSI SAR Limit.

Right Cheek-Touch Position

- Channel f DUT Power Temp Drift 10 g SAR value 19 SAR value oot
oae anne Maxi M d ° M d | Corrected | M d | Corrected ot Page
(Lo Il o M O O vl el il
LTE B12, 10 MHz BW
oSk A RE & e 23095 | 7075 | 240 | 2381 | 195 | -0010 | 0.161 | 017 | 0210 | 022
2,
oK (B Rb G Low | 23095 | 7075 | 230 | 2293 | 195 | 0070 | 0118 | 012 | 0.154 | 0.16
LTE B5, 10 MHz BW
OPSK (1 RE © il 20525 | 8365 | 240 | 2385 | 196 | -0130 | 0.230 | 0.25 | 0.305 | 0.33
LTE B5, 10 MHz BW
OPok (oo Rb & towy | 20525 | 8365 | 230 | 2275 | 196 | 0050 | 0188 | 020 | 0.249 | 0.26
OPSK (s0n R oany | 20175 | 17325 | 240 | 2410 | 187 | 0000 | 0204 [ 020 | 0319 | 0.32
Pk oo rm e by | 20175 | 17325 | 230 | 2266 | 188 | 0.210 | 0.146 | 016 | 0.208 | 025
CDMA 800, RC3 5055 1013 | 8247 [ 25.0 | 2464 | 200 | 001 [ 041 | 045 | 0547 | 059
A o P 1013 | 8247 | 250 | 2457 | 200 | 000 | 0378 | 042 | 0506 | 056
CcDMA 1900, RC35055 | 1175 | 1908.8 | 25.0 | 2478 | 189 | 024 [ 0209 [ 022 | 0352 | 037
1 2412 1703 | 192 [ -0.16 [ 0333 ] 035 [ 0711 [ 074
6 2437 19.16 | 193 [ -0.08 [ 0360 | 0.37 [ 0.800 [ 0.81
802.11b, 1 Mbps
11 2462 1831 | 192 [ -0.18 [ 0398 | 041 | 0.879 | 0.92
6 2437 | 150 193 | -001 [ 0182 | 018 | 0416 | 042
802112, 6 Mbps 40 5200 1556 | 185 [-0.191 [ 0123 | 0.13 [ 0.379 [ 0.40
2024156 Moos 157 | 5785 20.09 | 186 | -023 [ 0.069 | 007 | 0203 | 021 [ A-50
15.0 187 | -0.18 [0.0321] 003 [ 0101 [ 011

Table 4-2: SAR measurement results in a head-adjacent position against the ICNIRP and ANSI SAR Limit.
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Fcc ID: IHDT56PB3

Left 15° Tilt Position

DUT Power ; 10 g SAR value 1 g SAR value
= o e e e | e A e
LTE B12, 10 MHz BW
OPSk i B & Mid) 23095 | 7075 | 240 | 2381 | 195 | -0040 | 0.135 | 014 | 0172 | 0.18
OPSK (sovi ke & Lowy | 23095 | 707.5 | 23.0 | 2293 [ 195 | -0.060 [ 0.090 | 009 [ 0.115 | 012
, 10
OPSK i RE © Ligh) 20525 | 8365 | 240 | 23.85 | 196 | 0.040 | 0158 | 0.16 | 0208 | 0.22
LTE B5, 10 MHz BW
Pk oon b & towy | 20525 | 8365 | 230 | 2275 | 195 | -0.100 [ 0108 | 012 | 0143 | 015
OPK (50 kB oamy | 20175 | 17325 | 24.0 | 2410 | 187 | 0050 | 0133 | 043 | 0209 | 0.21
, 10
Pk (505 RB & tho | 20175 | 17325 | 230 | 2266 | 188 | -0.060 | 0.093 | 0.10 | 0.146 | 0.16
CDMA 800, RC3 5055 1013 | 8247 [ 250 [ 2464 | 20 007 [ 0218 [ 024 [ 0284 [ 031
comas00,Rc3soss | 1175 | 19088 | 25.0 | 2478 | 188 | 024 [ 0134 [ 014 [ 0221 | 023
19.16 | 193 [ -0.05 [0.0873] 009 [ 0171 [ 017
802.11b, 1 Mbps 6 2437
15.0 193 | 012 [0.0343 [ 0.03 [0.0661] 007
802112, 6 Mbps 40 5200 1556 | 185 [ 0.0 [0.0679 ] 007 [ 0308 [ 031
20.09 | 186 [ -0.19 [0.0658 | 0.07 | 0.194 [ 0.20
A0z Ha, 0 Mops 157 | 578 Tes 187 | 013 | 0041 | 0.04 | 0.138 | 0.4

Plot Page

Table 4-3: SAR measurement results in a head-adjacent position against the ICNIRP and ANSI SAR Limit.

Right 15° Tilt Position

DUT Power ; 10 g SAR value 1 g SAR value
Sl Kl 0 i i NG Ol vl ol
LTE B12, 10 MHz BW
JEEzMHBW | 23005 | 7075 | 240 | 2381 | 195 | 0080 | 0118 | 012 | 0151 | 0.6
LTE B12, 10 MHz BW
LB 0wz BW T 93005 | 7075 | 230 | 2293 | 195 | 0030 | 0.0%0 | 009 | 0115 | 0.2
LTE B5, 10 MHz BW
LTEs oMW1 20525 | 8365 | 240 | 2385 | 195 | 0080 | 0127 | 013 | 0171 | 018
LTE B5, 10 MHz BW
Tees oMHzBW T 50525 | 8365 | 230 | 2275 | 19.6 | 0160 | 0100 | 011 | 0134 | 014
LTE B4, 10 MHz BW
areet ot | 20175 | 17325 | 240 | 2400 | 188 | 0010 | 0123 | 012 [ 0211 | 021
LTE B4, 10 MHz BW
oonE e oMizBW Tl 0175 | 17325 | 230 | 2266 | 188 | 0110 | 0.085 | 009 | 0.146 | 0.6
ComAao Reasoss | 1013 | 8247 | 250 | 2464 | 20 | 012 | 0261 | 028 | 034 | 037
ComA 1900, RC3s0ss | 1175 | 1908.8 | 250 | 24.78 | 189 | -0.04 | 00989 | 0.11 | 0174 | 018
1016 | 193 | 009 | 0.158 | 016 | 0339 | 035
802.11b, 1 Mbps 6 2437
150 193 | 015 | 00772 | 008 | 0165 | 017
502 11,6 Mbps 20 | 5200 1556 | 184 | 0.0 | 0.0675 | 0.07 | 0277 | 0.29
2009 | 186 | 009 | 0.049 | 005 | 0171 | 017
802112, 6 Mbps i e T 191 | 029 | 00367 | 004 | 0123 | 012

Plot Page

Table 4-4: SAR measurement results in a head-adjacent position against the ICNIRP and ANSI SAR Limit.

{Rev. 0}

Exhibit 11

Page 32 of 43




MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F

4.3 Body-Worn Accessory Exposure Results

Fcc ID: IHDT56PB3

Body-Worn Accessory Position, Front of Phone 25 mm from Phantom

Plot Page

f DUT Power Temp Drift 10 g SAR value 19 SAR value
Mode Channel imum r ° r rr r rr
i I I A e 0 e el el
LTE B12, 10 MHz BW
bk d e ey | 23095 | 7075 | 240 | 2381 | 192 | -0190 [ 0.063 | 0.07 | 0083 [ 0.09
LTE B12, 10 MHz BW
QPSK (50% RB @ZLOW) 23095 | 707.5 23.0 22.93 19.2 0.080 | 0.061 0.06 0.080 0.08
LTE B5, 10 MHz BW
Ohsic i me o | 20525 | 8365 | 240 | 2385 | 18 | 0110 | 0126 | 013 | 0168 | 0.17
LTE BS5, 10 MHz BW
obek onere ooy | 20525 | 8365 | 230 | 2275 | 18 | 0.040 | 0079 [ 008 [ 0105 [ 011
LTE B4, 10 MHz BW
oPoK ook e oy | 20175 | 17325 | 240 | 2410 | 193 | -0040 | 0.126 | 013 | 0.194 | 020
LTE B4, 10 MHz BW
opok ot e et | 20175 | 17325 | 230 | 2266 | 19.3 [ 0150 | 0.090 | 010 | 0.138 | 0.5
CDMA 800, RC3 SO55 1013 824.7 25.0 24.57 20.0 -0.05 0.279 0.31 0.37 0.41
CDMA 1900, RC3 SO55 25 1851.3 25.0 24.71 18.8 -0.19 0.219 0.24 0.35 0.39
802.11b, 1 Mbps 6 2437 19.16 19.8 0.13 0.007 0.01 0.016 0.02
802.11a, 6 Mbps 36 5180 15.56 18.4 0.02 | 0.0247 | 0.02 ] 0.0584 | 0.06
802.11a, 6 Mbps 157 5785 20.09 19.0 -0.14 0.015 0.02 0.036 0.04

Table 4-5: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.

Body-Worn Accessory Position, Back of Phone 25 mm from Phantom

DUT Power A 10 g SAR value 1 g SAR value
e by (ST b || Cemle e L
LTE B12, 10 MHz BW
RSk 4 AB & Wil 23095 | 7075 | 240 | 2381 | 195 | 0080 | 0105 | 011 | 0139 | 015 | A-52
OPSK (soviRe & Lowy | 23095 | 707.5 | 23.0 | 2293 [ 195 | 0.070 [ 0.066 | 007 [ 0.088 | 0.09
OPSK i RE © Ligh) 20525 | 8365 | 240 | 2385 | 17.9 | -0.040 | 0205 [ 0.11 | 0.140 | 0.15
LTE B5, 10 MHz BW
OPeK (boviRB & Lowy | 20525 | 8365 | 230 | 2275 [ 179 | 0030 [ 0.068 | 007 [ 0.090 | 010
OPK (509 k6 oamy | 20175 | 17325 | 240 | 2410 | 191 |[-0.280 | 0102 | 041 | 0155 | 0.17
Pk (5056 RB & thoy | 20175 | 17325 | 230 | 2266 | 191 | 0.050 | 0.070 | 008 | 0.106 | 0.11
CDMA 800, RC3 SO55 1013 [ 8247 | 25.0 [ 2457 20 002 [ 025 | 028 [ 0331 | 037
CDMA 1900, RC3 SO55 25 1851.3 25.0 24,71 18.8 -0.08 0.314 0.34 0.504 0.55 A-56
802.11b, 1 Mbps 6 2437 19.16 | 19.8 [ -0.10 | 0.028 | 003 | 0051 | 005 | A-57
802112, 6 Mbps 36 5180 1556 | 18.4 | -0.066 | 0.0867 | 0.09 | 0.190 | 0.19 [ A-=58
802.11a, 6 Mbps 157 | 5785 20.09 | 19.1 | -0.11 | 0.034 | 0.04 | 0083 | 0.08 | A-59

Table 4-6: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.
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4.4  Mobile Hotspot Exposure Results

{Rev. 0}

Back of Phons

Fcc ID: IHDT56PB3

L2
I
i
D10 | [ o
1| BT/WIFI | [mm]
1 D?l 2.4/5G L1 128.5
G 1: :!mt L2 65
D1 7.25
2 # i 06 D2 419
i D3 5
i D 18
! DS 29.15
‘. D6 58.4
| . D7 25.22
5 1] D& 15,933
! D9 23.1
"8 D10 54
Mobile Hotspot Surfaces/Edges for SAR testing
Mode Front Back Left Right Top Bottom
LTE Yes Yes Yes No No Yes
CDMA Yes Yes Yes Yes No Yes
Wi-Fi Yes Yes Yes No Yes No
Exhibit 11
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Fcc ID: IHDT56PB3

Mobile Hotspot Position, Front of Phone 10 mm from Phantom

Plot Page

f DUT Power Temp Drift 10 g SAR value 19 SAR value
Mod Ch I imul ul ° ul ul
= il LS Tl Il I e I Il el Il I
LTE B12, 10 MHz BW
OPSK (1 RB @ Mid) 23095 | 707.5 24.0 23.81 195 | -0.220 | 0.182 0.20 0.238 0.26
LTE B12, 10 MHz BW
QPSK (50% RB @ Low) 23095 | 707.5 23.0 22.93 19.5 0.040 | 0.113 0.11 0.149 0.15
LTE B5, 10 MHz BW
OPSK (1 RB @ ,ﬁigh) 20525 | 836.5 24.0 23.85 18 0.080 | 0.259 0.27 0.433 0.45
LTE B5, 10 MHz BW
QPSK (50% RB @ Low) 20525 | 836.5 23.0 22.75 18 0.020 | 0.109 0.12 0.182 0.19
LTE B4, 10 MHz BW
OPSK (50% RB @ Mid) 20175 | 17325 | 24.0 24.10 19.1 0.000 | 0.372 0.37 0.592 0.59
LTE B4, 10 MHz BW
QPSK (50% RB H High) 20175 | 17325 | 23.0 22.66 19.1 | -0.040 | 0.250 0.27 0.398 0.43
CDMA 800, RC3 SO55 1013 | 824.7 25.0 24.56 19.6 0.00 0.483 0.53 0.627 0.69
CDMA 1900, RC3 SO55 25 1851.3 [ 18.0 18.00 19.7 0.12 0.251 0.25 0.475 0.48
802.11b, 1 Mbps 6 2437 15.0 19.8 -0.09 [ 0.0268 | 0.03 ] 0.0526 | 0.05
802.11a, 6 Mbps 157 5785 15.0 18.6 0.00 ] 0.0200 | 0.02 ] 0.0585 | 0.06

Table 4-7: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.

Body-Worn Accessory Position, Back of Phone 10 mm from Phantom

Plot Page

DUT Power : 10 g SAR value 1 g SAR value
S il P o o el sl

LTE B12, 10 MHz BW
Pk i RE & i) 23095 | 7075 | 240 | 23.81 | 195 | -0.010 [ 0211 [ 022 | 0.286 | 0.30

LTE B12, 10 MHz BW
opsk (ove kb @ Lowy | 23095 | 707.5 | 230 | 2293 | 195 | 0000 | 0140 | 014 | 0190 | 019
OPSk (LRE &ty | 20525 | 8365 | 240 | 2385 | 17.9 | -0.040 | 0294 | 031 | 0475 | 0.50
OPeK (bovh B & Lowy | 20525 | 8365 | 230 | 2275 [ 179 | -0120 [ 0.130 | 014 [ 0.209 | 0.23

LTE B4, 10 MHz BW
OPSK (baRE Gy | 20175 | 17325 | 240 | 2410 | 191 | 0.030 | 0457 | 046 | 0.734 | 0.73
Pk (505 RB & thory | 20175 | 17325 | 230 | 2266 | 191 | 0.050 | 0313 | 034 | 0505 | 055
CDMA 800, RC3 5055 1013 | 824.7 | 250 | 2456 | 19.7 | -0.05 | 0431 | 048 [ 0557 | 062
CDMA 1900, RC3 SO55 25 1851.3 | 18.0 18.00 19.7 -0.20 | 0.309 0.32 0.599 0.63
802.11b, 1 Mbps 6 2437 | 15.0 19.4 | -0.01 [0.0545 ] 0.05 [ 0.114 | 0.11
802112, 6 Mbps 157 | 5785 | 15.0 187 | -0.05 [0.0341 | 0.03 [0.0992 [ 0.10

Table 4-8: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.

Body-Worn Accessory Position, Bottom Edge of Phone 10 mm from Phantom

Plot Page

DUT Power ; 10 g SAR value 1 g SAR value
R ) 0 e O el el e e
LTE B12, 10 MHz BW
OPS U RE & i) 23095 | 7075 | 240 | 2381 | 192 | -0070 | 0.098 [ 010 | 0168 | 0.8
OPSK (soviRb & Lowy | 23095 | 707.5 | 23.0 | 2293 [ 192 | 0.050 [ 0.059 | 006 [ 0.01 | 0.10
LTE BS5, 10 MHz BW
Ghoic (i e i | 20525 | 8365 | 240 | 2385 | 20 | -0.050 | 0.203 | 021 | 0341 | 036
LTE B5, 10 MHz BW
Pk (gon b & towy | 20525 | 8365 | 230 | 2275 | 20 | 0030 | 0114 | 012 | 0198 | 021
OPK (0% B oany | 20175 | 17325 | 24.0 | 2410 | 19.3 [ -0.160 | 0.286 | 030 | 0534 | 055
LTE B4, 10 MHz BW
Obor (ahrb & iy | 20175 | 17325 | 230 | 2266 | 193 | 0.060 | 0200 | 0.22 | 0373 | 0.40
CDMA 800, RC3 5055 1013 | 8247 | 250 [ 2456 | 198 | 0.01 | 0.0869 | 0.10 | 0.152 | 017
25 [1851.3 [ 180 [ 18.00 | 197 | 001 | 0.408 | 041 [ 0820 [ 082
25 [1851.3 [ 180 [ 1800 | 197 | -003 | 0423 | 043 [ 0849 [ 085
CDMA 1900, RC3 SO55
600 | 1880 [ 18.0 | 18.00 | 196 | 015 | 0363 [ 036 [ 0733 [ 073
1175 [19088 ] 180 [ 18.00 | 19.6 | 0.02 | 0.363 | 036 | 0738 | 074

Table 4-9: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.
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Fcc ID: IHDT56PB3

Mobile Hotspot Position, Left Edge of Phone 10 mm from Phantom

f DUT Power Temp Drift 10 g SAR value 19 SAR value
Mode Channel (MH2) M?()j(iBTnL;m Mffé;'ffd ) (dB) MSZ?ES" C?vr\;f;fsd MSK‘ZEQ‘;" C?vr\;f;fsd Plot Page
LTE B12, 10 MHz BW
QPSK (1RB @ ,f,"d) 23095 | 707.5 24.0 23.81 19.2 -0.080 | 0.228 0.24 0.323 0.34 A-61
LTE B12, 10 MHz BW
OPSK (soviRb & Lowy | 23095 | 707.5 | 230 | 2293 [ 192 | -0080 [ 0.147 | 015 [ 0.211 | 0.22
LTE B5, 10 MHz BW
OPSK (1RB @ ,ﬁigh) 20525 | 836.5 24.0 23.85 185 0.020 0.246 0.25 0.357 0.37
LTE B5, 10 MHz BW
OPSK (50% RB é Low) 20525 | 836.5 23.0 22.75 185 -0.080 | 0.173 0.19 0.251 0.27
LTE B4, 10 MHz BW
OPK (509 kb oamy | 20175 | 17325 | 24.0 | 2410 | 193 | -0.050 | 0.289 | 029 | 0595 | 0.60
LTE B4, 10 MHz BW
OPSK (509 RB é High) 20175 | 1732.5 23.0 22.66 19.3 -0.050 | 0.206 0.23 0.424 0.46
CDMA 800, RC3 SO55 1013 | 824.7 25.0 24.56 20.2 0.00 0.314 0.35 0.458 0.51
CDMA 1900, RC3 SO55 25 1851.3 18.0 18.00 18.9 -0.09 | 0.0206 0.02 0.0353 0.04
802.11b, 1 Mbps 6 2437 15.0 19.4 -0.081 | 0.107 0.11 0.234 0.24 A-66
802.11a, 6 Mbps 157 5785 15.0 18.6 -0.020 | 0.050 0.05 0.164 0.16 A-67

Table 4-10: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.

Body-Worn Accessory Position, Ri

ht Edge of Phone 10 mm from Phantom

Plot Page

- Chanel f DUT Power Temp Drift 10 g SAR value 1 g SAR value
oage anne Maxi M d o M d C cted M d C cted
(rp) [ Vg [Gen | €0 | oo [ T [ e |
CDMA 800, RC3 SO55 1013 824.7 25.0 24.56 20.0 0.01 0.428 0.47 0.621 0.69
CDMA 1900, RC3 SO55 25 1851.3 18.0 18.00 19.0 -0.01 | 0.0788 0.08 0.135 0.14

Table 4-11: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.

Mobile Hotspot Position, Top Edge of Phone 10 mm from Phantom

Plot Page

f DUT Power Temp Drift 10 g SAR value 19 SAR value

ot i 2 I Il G I I vl el vl
802.11b, 1 Mbps 6 2437 15 19.4 -0.110 | 0.00634| 0.01 0.0141 0.01
802.11a, 6 Mbps 157 5785 15 18.5 -0.220 | 0.0252 0.03 0.0715 0.08

Table 4-12: SAR measurement results in a body-adjacent position against the ICNIRP and ANSI SAR Limit.
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4.5 Measurement Variability Analysis

Fcc ID: IHDT56PB3

Per FCC KDB 865664 D01, SAR measurement variability was assessed for each frequency band as determined by
the SAR probe calibration points and tissue-equivalent mediums used for the device measurements. These additional
measurements are executed after the completion of all measurements requiring the same head or body tissue-
equivalent medium in a frequency band. The phone was returned to ambient conditions (normal room temperature)
with the battery fully charged before it was re-mounted on the device holder for these measurements, to minimize
any unexpected variations in the repeated results.

SAR measurement variability was assessed using the following procedures for each frequency band:
1. If the original highest measured SAR is < 0.8 W/kg, the following steps do not apply and no repeat
measurements were executed.

2. If the original highest measured SAR is > 0.8 W/kg, that measurement was repeated once.

3. If the ratio of the largest to smallest SAR for the original and first repeated measurement was > 1.2, or if
the original or first repeated measurement was > 1.45 W/kg, the measurement was repeated a second time.

4. If the ratio of the largest to smallest SAR for the original, first repeated, or second repeated measurement
was > 1.2, and one of those measurements was > 1.5 W/kg, the measurement was repeated a third time.

SAR Measurement Variability Results

£

Original
Measured

1st

2nd
Repeated

3rd

Mode Exposure Condition Channel | \11i) o Repeated | Ratio Y Ratio | R%aed | Ratio
wig | wikg (Wikg) (Wikg)
EVDO 1900 BOTTOM EDGE of Phone | 1851 | 082 0.85 1.04

10 mm away from phantom

{Rev. 0}

Table 4-13: SAR measurement results for Variability Analysis
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4.6 Description and Evaluation of Simultaneous Transmitters

Per FCC KDB 447498 D01, the necessity of simultaneous SAR testing was evaluated for the licensed and
unlicensed transmitters of the phone under test.

When standalone SAR test exclusion applies to a mode and antenna that transmits simultaneously with other modes
and antennas, the KDB directs that the standalone SAR of that mode must be estimated for evaluation in the SAR
summations.

For simultaneous SAR evaluation, Bluetooth SAR was estimated and included in all applicable SAR summations.
For Body-Worn Accessory simultaneous SAR evaluation, the value used for inclusion in these summations was
found to be:

[10](mW) x vV 2-4'4'(GHZ) - 01 W/

[2 5] (mm) 7.5 . kg (estimated)

Note that Head-Adjacent exposure configurations are not applicable to Bluetooth operation, and therefore were not
considered for simultaneous evaluation. Further, Bluetooth and Wi-Fi share the same transmit path, and cannot
transmit simultaneously.

A description of the power conditions or reduced limits for simultaneous transmit modes is provided in section 2.5
and in expanded detail in Exhibit 12. The notation used in the “Exposure Condition” tables is as follows for the
PWR column:

e MAX indicates the transmitter in this case has no reduced power limit enforced and may operate up to its
maximum power, and no conditions are contingent on this transmitter’s operation.

e 15 and 18 indicate an enforced power limit, at the value stated in dBm, on the noted transmitter for this
simultaneous transmit case.

Per FCC KDB 447498 D01 section 4.3.2, when the sum of the 1 g SAR values of all simultaneously transmitting
antennas and device modes in an exposure condition is within the SAR limit, that simultaneous transmission
configuration may be excluded from SAR measurements. Simultaneous SAR summations for the head-adjacent,
dispatch/push-to-talk, body-worn accessory, and mobile hotspot exposure conditions with the worst-case SAR
transmitter configurations are presented in the following tables.
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FCC ID:

IHDT56PB3

Head Exposure Conditions;
Simultaneous Transmit Configurations, including Power Conditions or Reduced Limits
. Transmitter #1 Transmitter #2 Transmitter #3 Not
ase otes
Transmitter Configuration PWR Transmitter Configuration PWR Transmitter Configuration PWR

H1 |1x CDMA 800 (Voice) MAX |Wi-Fi 2.4 GHz (Data) 15 Voice + Background Data
H2 |1x CDMA 800 (Voice) MAX |Wi-Fi 5 GHz (Data) 15 Voice + Background Data
H3 |1x CDMA 1900 (Voice) MAX |Wi-Fi 2.4 GHz (Data) 15 Voice + Background Data
H4 |1x CDMA 1900 (Voice) MAX |Wi-Fi 5 GHz (Data) 15 Voice + Background Data

- VOIP + Background Data or
H5 |LTE B12 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot

- VOIP + Background Data or
H6 |LTE B12 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot

- VOIP + Background Data or
H7 |LTE B5 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot

- VOIP + Background Data or
H8 |LTE BS5 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot

- VOIP + Background Data or
H9 |LTE B4 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot

L VOIP + Background Data or
H10 |LTE B4 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot

. 1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)
Case H1 Case H2 Case H3 Case H4
Band 1x CDMA 800 | 1x CDMA 1900 | Wi-Fi24GHz | Wi-Fi5GHz | 1xCDMA800 | 1x CDMA 800 | 1x CDMA 1900 | 1x CDMA 1900
Power Condition or Reduced Limit MAX MAX 15 dBm 15 dBm Wi-Fi ;.4 GHz Wi-Fi+5 GHz | Wi-Fi ;.4 GHz Wi-Fi+5 GHz
Left Head Cheek 0.48 0.79 0.13 0.27 0.61 0.75 0.92 1.06
§ Right Head Cheek 0.59 0.37 0.42 0.40 1.01 0.99 0.79 0.77
é Left Head 15° Tilt 0.31 0.23 0.07 0.31 0.38 0.62 0.3 0.54
Right Head 15° Tilt 0.37 0.18 0.17 0.29 0.54 0.66 0.35 0.47
Table 4-14: SAR summations for simultaneous evaluation in Head Positions (CDMA evaluation)
1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)
Case H5 Case H6 Case H7 Case H8 Case H9 CHalsoe
LTE LTE LTE Wi-Fi 2.4 Wi-Fi 5 LTE
Band EeR |l EEiie Baldtd Shiz Shiz Baﬂ?y Baﬂ?m B:rLE5+ Bell_rLE5+ BaLnEi 33?_"‘:;‘;
Power Condition or Reduced Limit MAX MAX MAX 15 dBm 15 dBm Wi-Fi 2.4 GHz Wi-Fi 5§ GHz Wi-Fi 2.4 GHz Wi-Fi 5 GHz Wi-Fi 2.4 GHz GHz
Left Head Cheek 0.34 | 0.57 0.24 0.13 0.27 0.47 0.61 0.7 0.84 0.37 0.51
.§ Right Head Cheek 0.22 | 0.33 0.32 0.42 0.40 0.64 0.62 0.75 0.73 0.74 0.72
§ Left Head 15° Tilt 0.18 | 0.22 0.21 0.07 0.31 0.25 0.49 0.29 0.53 0.28 0.52
Right Head 15° Tilt 0.16 | 0.18 0.21 0.17 0.29 0.33 0.45 0.35 0.47 0.38 0.5

{Rev. 0}

Table 4-15: SAR summations for simultaneous evaluation in Head Positions (LTE evaluation)
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Body-Worn Accessory Exposure Conditions;
Simultaneous Transmit Configurations, including Power Conditions or Reduced Limits
e Transmitter #1 Transmitter #2 Transmitter #3 Notes
Transmitter Configuration PWR Transmitter Configuration PWR Transmitter Configuration PWR

B1 [1x CDMA 800 (Voice) MAX |Wi-Fi 2.4 GHz (Data) 15 Voice + Background Data
B2 |1x CDMA 800 (Voice) MAX |Wi-Fi 5 GHz (Data) 15 Voice + Background Data
B3 [1x CDMA 1900 (Voice) MAX |Wi-Fi 2.4 GHz (Data) 15 Voice + Background Data
B4 |1x CDMA 1900 (Voice) MAX |Wi-Fi 5 GHz (Data) 15 Voice + Background Data
B5 |[LTE B12 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 VOIP + Background Data
B6 |[LTE B12 (Data) MAX |Wi-Fi 5 GHz (Data) 15 VOIP + Background Data
B7 |[LTE B5 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 VOIP + Background Data
B8 |[LTE B5 (Data) MAX |Wi-Fi 5 GHz (Data) 15 VOIP + Background Data
B9 |[LTE B4 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 VOIP + Background Data
B10 |LTE B4 (Data) MAX |Wi-Fi 5 GHz (Data) 15 VOIP + Background Data
B11 |1x CDMA 800 (Voice) MAX |Bluetooth MAX Voice + BT (Estimated)
B12 |1x CDMA 1900 (Voice) MAX |Bluetooth MAX Voice + BT (Estimated)
B13 |LTE B12 (Data) MAX |Bluetooth MAX VOIP + BT (Estimated)
B14 |LTE B5 (Data) MAX |Bluetooth MAX VOIP + BT (Estimated)
B15 |LTE B4 (Data) MAX |Bluetooth MAX VOIP + BT (Estimated)

Note that during typical operation, the power of the transmitters is controlled in the manner described in this table.
The summations given in the following tables for the Body-Worn Accessory exposure conditions are shown without
power conditions or reduced limits enforced, e.g. all SAR values are for transmitters operating at their maximum
power levels. As the SAR summations show results below the compliance limit using values from higher-power
configurations than allowed during typical operation, compliance with those reductions employed is implied.

. 1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)
Case B1 Case B2 Case B3 Case B4
Band 1x CDMA 800 | 1x CDMA 1900 | Wi-Fi 2.4 GHz Wi-Fi 5 GHz 1x CDMA 800 1x CDMA 800 | 1x CDMA 1900 | 1x CDMA 1900
+ + + +
Power Condition or Reduced Limit MAX MAX MAX MAX Wi-Fi24GHz | Wi-Fi5GHz | Wi-Fi24GHz | Wi-Fi5GHz
7 PRl 0.41 0.39 0.02 0.06 0.43 0.47 0.41 0.45
Back of Phone 2
a K o 2o 0.37 0.55 0.05 0.19 0.42 0.56 0.6 0.74
Table 4-16: SAR summations for simultaneous evaluation - CDMA in Body-Worn Accessory Positions
1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)
Case B5 Case B6 Case BY Case B8 Case B9 %isoe
Band LTE LTE LTE Wi-Fi 2.4 Wi-Fi 5 LTE LTE LTE LTE LTE LTE
BNz Bandh Bandi LIz LIz Band 12+ Band 12+ Band 5+ Band 5+ Band 4+ 33:1?::‘;
Power Condition or Reduced Limit MAX MAX MAX MAX MAX Wi-Fi 2.4 GHz Wi-Fi 5 GHz Wi-Fi 2.4 GHz Wi-Fi 5 GHz Wi-Fi 2.4 GHz GHz
z g oy homaheatom. | 0.09 | 0.17 | 020 | 0.02 | 0.06 0.11 0.15 0.19 0.23 0.22 0.26
Ol ommhanom | 015 | 0.15 [ 0.17 | 0.05 [ 0.19 0.2 0.34 0.2 0.34 0.22 0.36

Table 4-17: SAR summations for simultaneous evaluation — LTE in Body-Worn Accessory Positions
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1 g SAR Summations

Transmitter Stand-Alone 1 g SAR (Wrkg)
Values (W/kg)
Case B11 Case B12
Band 1x CDMA 800 | 1x CDMA 1900 Bluetooth 1x CDMA 800 | 1x CDMA 800
+ +
Power Condition or Reduced Limit MAX MAX MAX Bluetooth Bluetooth
Front of Phone 25mm
'3 5| away tromphantom 0.41 0.39 0.1 0.51 0.49
a s Back of Phone 25mm
BT 0.37 0.55 0.1 0.47 0.65

Table 4-18: SAR summations for simultaneous evaluation - CDMA in Body-Worn Accessory Positions (Bluetooth)

. 1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)

Case B13 Case B14 Case B15

Band LTE Band 12 s s Bluetooth LLTE JLte LTE

Power Condition or Reduced Limit MAX MAX MAX MAX Bluetooth Bluetooth Bluetooth
§§ Zwk;f::nhﬁph::,i“ 0.09 0.17 0.20 0.1 0.19 0.27 0.30
Sl 0.15 0.15 0.17 0.1 0.25 0.25 0.27

Table 4-19: SAR summations for simultaneous evaluation — LTE in Body-Worn Accessory Positions (Bluetooth)
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FCC ID:

IHDT56PB3

Mobile Hotspot Exposure Conditions;
Simultaneous Transmit Configurations, including Power Conditions or Reduced Limits

Transmitter #1

Transmitter #2

Transmitter #3

o Transmitter Configuration PWR Transmitter Configuration PWR Transmitter Configuration PWR Notes
M1 [EVDO 800 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot
M2 |EVDO 800 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot
M3 |EVDO 1900 (Data) 18 |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot
M4 |EVDO 1900 (Data) 18 |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot
M5 |LTE B12 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot
M6 |LTE B12 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot
M7 |LTE B5 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot
M8 |LTE B5 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot
M9 |LTE B4 (Data) MAX |Wi-Fi 2.4 GHz (Data) 15 Mobile Hotspot
M10 (LTE B4 (Data) MAX |Wi-Fi 5 GHz (Data) 15 Mobile Hotspot

) 1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)
Case M1 Case M2 Case M3 Case M4
Band EVDO 800 EVDO 1900 Wi-Fi 2.4 GHz Wi-Fi 5 GHz EVDO 800 EVDO 800 1x EVDO 1900 | 1x EVDO 1900
+ + + +
Power Condition or Reduced Limit MAX MAX MAX MAX Wi-Fi24 GHz | Wi-Fi5GHz | Wi-Fi2.4 GHz | Wi-Fi5GHz
< Frofit of Shone 10 mm 0.69 0.48 0.05 0.06 0.74 0.75 0.53 0.54
2= [ Gack STERAAE 10 i 0.62 0.63 0.11 0.10 0.73 0.72 0.74 0.73
o
Q| LeftEdgeofBhone l0mm | (571 0.04 0.24 0.16 0.75 0.67 0.28 0.2
Table 4-20: SAR summations for simultaneous evaluation — Positions during a Mobile Hotspot session
. 1 g SAR Summations (W/kg)
Transmitter Stand-Alone 1 g SAR Values (W/kg)
Case M5 Case M6 Case M7 Case M8 Case M9 Case M10
Band LTE Band LTE LTE Wi-Fi 2.4 Wi-Fi 5 LTE LTE LTE LTE LTE LTE
an c2 Baudb BandE: Gkl Gkl Band 12+ Band 12+ Band 5+ Band 5+ Band 4+ Band 4+
Power Condition or Reduced Limit MAX MAX MAX MAX MAX Wi-Fi 2.4 GHz Wi-Fi 5 GHz Wi-Fi 2.4 GHz Wi-Fi 5 GHz Wi-Fi 2.4 GHz Wi-Fi 5 GHz
s FroftofPhonel0mm | 026 | 0.45 | 0.59 | 0.05 [ 0.06 0.31 0.32 0.5 0.51 0.64 0.65
& | BeckorPloneldmm | 030 | 050 [ 0.73 | 011 | 010 | 041 0.4 0.61 0.6 0.84 0.83
o
Q| LeftEdgeofPhone l0mm | 34 | 0.37 | 0.60 | 0.24 | 0.16 0.58 0.5 0.61 0.53 0.84 0.76

{Rev. 0}

Table 4-21: SAR summations for simultaneous evaluation — Positions during a Mobile Hotspot session
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[2]

[3]

[4]

[5]

[6]

[7]

[8]

[9]

[10]

[11]

[12]
[13]

[14]

[15]

[16]

[17]

[18]

{Rev.

References to Test Standards and Guidance

CENELEC, EN 62209-1:2006 “Human exposure to radio frequency fields from hand-held and body-mounted
wireless communication devices — Human models, instrumentation, and procedures - Part 1: Procedure to
determine the specific absorption rate (SAR) for hand-held devices used in close proximity to the ear
(frequency range of 300 MHz to 3 GHz)”

CENELEC, EN 50360:2001 “Product standard to demonstrate the compliance of mobile phones with the basic
restrictions related to human exposure to electromagnetic fields (300 MHz — 3 GHz)".

ANSI / IEEE, C95.1 1992 Edition “IEEE Standard for Safety Levels with Respect to Human Exposure to
Radio Frequency Electromagnetic Fields, 3 kHz to 300 GHz”

FCC OET Bulletin 65 Supplement C 01-01
IEEE 1528 2003 Edition “IEEE Recommended Practice for Determining the Peak Spatial-Average Specific
Absorption Rate (SAR) in the Human Head from Wireless Communications Devices: Measurement

Techniques”

ICNIRP Guidelines “Guidelines for Limiting Exposure to Time-Varying Electric, Magnetic, and
Electromagnetic Fields (up to 300 GHz)”

IC RSS-102 “Radio Frequency (RF) Exposure Compliance of Radiocommunication Apparatus (All Frequency
Bands)

IC Notice 2012-DRS1203 “RE: Applicability of Latest FCC RF Exposure KDB Procedures (Publication Date:
October 24, 2012) and Other Procedures”

CENELEC, EN 62209-2:2010 “Human exposure to radio frequency fields from hand-held and body-mounted
wireless communication devices - Human models, instrumentation, and procedures - Part 2: Procedure to
determine the specific absorption rate (SAR) for wireless communication devices used in close proximity to
the human body (frequency range of 30 MHz to 6 GHz)”

FCC KDB Publication 248227 D01 v01r02 “SAR Measurement Procedures for 802.11 a/b/g Transmitters”

FCC KDB Publication 447498 D01 v05 “Mobile and Portable Devices RF Exposure Procedures and
Equipment Authorization Policies”

FCC KDB Publication 648474 D04 v01 “SAR Evaluation Considerations for Wireless Handsets”
FCC KDB Publication 865664 D01 v01 “SAR Measurement Requirements for 100 MHz to 6 GHz”

FCC KDB Publication 865664 D02 v01 “RF Exposure Compliance Reporting and Documentation
Considerations”

FCC KDB Publication 941225 D01 v02 “SAR Measurement Procedures for 3G Devices”

FCC KDB Publication 941225 D03 v01 “Recommended SAR Test Reduction Procedures for
GMS/GPRS/EDGE”

FCC KDB Publication 941225 D05 v02r01 “SAR Evaluation Considerations for LTE Devices”

FCC KDB Publication 941225 D06 v01 “SAR Evaluation Procedures for Portable Devices with Wireless
Router Capabilities”
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SAR Distribution Plots for Test System Verification
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System Accuracy Verification Measurements for
Head SAR Measurements
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Date/Time: 4/18/2013 2:45:43 PM
DUT Serial: D750V3 - SN:1040

DASY Configuration:

e Probe: ES3DV3 - SN3124; ConvF(5.07,5.07,5.07); Calibrated: 8/20/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn376; Calibrated: 9/3/2012

e Phantom: R#2 Glycol SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1136

e DASY5252.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
750.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=750 MHz; o = 0.8992; €, = 42.62 mho/m; p = 1000 kg/m?

<2 GHz, SAM Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid:
dx=1.000 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.62 W/kg; SAR(10g) = 1.09 W/kg

<2 GHz, SAM Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube 0: Interpolated grid:
dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 44.635 V/m, Power Drift = 0.00473 dB

Averaged SAR: SAR(1g) = 1.62 W/kg; SAR(10g) = 1.07 W/kg
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Date/Time: 4/20/2013 1:47:58 PM
DUT Serial: D835V2 - SN:422tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#1 - Sugar SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1156

e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
835.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=835 MHz; ¢ = 0.9051; €, = 39.01 mho/m; p = 1000 kg/m?

<2 GHz, SAM Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid:
dx=1.000 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.85 W/kg; SAR(10g) = 1.24 W/kg

<2 GHz, SAM Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube 0: Interpolated grid:
dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 48.128 V/m, Power Drift = -0.020 dB

Averaged SAR: SAR(1g) = 1.83 W/kg; SAR(10g) =1.21 W/kg
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Date/Time: 4/21/2013 11:29:48 AM
DUT Serial: D835V2 - SN:422tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#1 - Sugar SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1156

e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
835.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=835 MHz; o = 0.9193; €, = 39.15 mho/m; p = 1000 kg/m?

<2 GHz, SAM Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid:
dx=1.000 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.86 W/kg; SAR(10g) = 1.24 W/kg

<2 GHz, SAM Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube 0: Interpolated grid:
dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 47.772 V/m, Power Drift = -0.013 dB

Averaged SAR: SAR(1g) = 1.85 W/kg; SAR(10g) =1.22 W/kg
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Date/Time: 4/19/2013 7:50:55 AM
DUT Serial: D1800V2 - SN:2d191

DASY Configuration:

e Probe: ES3DV3 - SN3037; ConvF(5.15,5.15,5.15); Calibrated: 9/13/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn703; Calibrated: 9/11/2012

e Phantom: R#4 Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
1800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1800 MHz; ¢ = 1.361; & = 36.93 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 7.75 W/kg; SAR(10g) = 4.19 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 79.321 V/m, Power Drift = 0.013 dB

Averaged SAR: SAR(1g) = 7.63 W/kg; SAR(10g) = 4.02 W/kg
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Date/Time: 4/24/2013 7:22:44 AM
DUT Serial: D1800V2 - SN:259tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY5252.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
1800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1800 MHz; ¢ = 1.382; €, = 37.76 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 7.77 W/kg; SAR(10g) = 4.23 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 79.957 V/m, Power Drift =-0.011 dB

Averaged SAR: SAR(1g) = 7.70 W/kg; SAR(10g) = 4.07 W/kg
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Date/Time: 4/10/2013 5:52:58 PM
DUT Serial: D2450V2 - SN:740

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#3, 2450 WiFi SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1153

e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
2450 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=2450 MHz; o = 1.788; €, = 37.69 mho/m; p = 1000 kg/m?

2-3 GHz, SAM Daily SPC Check/fastSAR, Dipole Area Scan (41x221x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 5.42 W/kg; SAR(10g) = 2.55 W/kg

2-3 GHz, SAM Daily SPC Check/CUBE SAR, 7x7x7 (31x31x36)/Cube 0: Interpolated grid:
dx=1.000 mm, dy=1.000 mm, dz=1.000 mm

Reference Value = 59.306 V/m, Power Drift = -0.035 dB

Averaged SAR: SAR(1g) = 5.42 W/kg; SAR(10g) = 2.51 W/kg
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Date/Time: 4/5/2013 5:31:28 PM
DUT Serial: D5GHzV2 - SN:1088

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;
e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#3, 5GHz SAM, REV.2 (13nov12); Type: SAM; Serial: TP-1106
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
5200 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5200 MHz; ¢ = 4.636; &, = 35.52 mho/m; p = 1000 kg/m?

5-6 GHz, SAM Daily SPC Check/fastSAR, Dipole Area Scan (41x211x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 7.39 W/kg; SAR(10g) = 2.04 W/kg

5-6 GHz, SAM Daily SPC Check/CUBE SAR, 7x7x12 (31x31x31)/Cube 0: Interpolated grid:
dx=0.800 mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 60.441 V/m, Power Drift =-0.013 dB

Averaged SAR: SAR(1g) = 7.74 W/kg; SAR(10g)=2.18 W/kg
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Date/Time: 4/6/2013 5:12:58 AM
DUT Serial: D5GHzV2 - SN:1088

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;
e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#3, 5GHz SAM, REV.2 (13nov12); Type: SAM; Serial: TP-1106
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
5800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5800 MHz; ¢ = 5.324; &, = 34.15 mho/m; p = 1000 kg/m?

5-6 GHz, SAM Daily SPC Check/fastSAR, Dipole Area Scan (41x211x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 7.64 W/kg; SAR(10g) = 2.09 W/kg

5-6 GHz, SAM Daily SPC Check/CUBE SAR, 7x7x12 (31x31x31)/Cube 0: Interpolated grid:
dx=0.800 mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 60.715 V/m, Power Drift =-0.024 dB

Averaged SAR: SAR(1g) = 7.96 W/kg; SAR(10g) =2.23 W/kg
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Date/Time: 4/17/2013 7:11:45 PM
DUT Serial: D750V3 - SN:1040

DASY Configuration:

e Probe: ES3DV3 - SN3124; ConvF(5.07,5.07,5.07); Calibrated: 8/20/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn376; Calibrated: 9/3/2012

e Phantom: R#2 Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
750.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=750 MHz; 6 = 0.9877; &, = 53.84 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.71 W/kg; SAR(10g) = 1.15 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 44.291 V/m, Power Drift = 0.00921 dB

Averaged SAR: SAR(1g) = 1.70 W/kg; SAR(10g)=1.13 W/kg
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Date/Time: 4/19/2013 9:31:24 AM
DUT Serial: D835V2 - SN:422tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
835.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=835 MHz; ¢ = 1.004; €, = 53.69 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.95 W/kg; SAR(10g) = 1.30 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 47.746 V/m, Power Drift =-0.139 dB

Averaged SAR: SAR(1g) = 1.93 W/kg; SAR(10g) =1.29 W/kg
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Date/Time: 4/21/2013 1:42:02 PM
DUT Serial: D835V2 - SN:422tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
835.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=835 MHz; 6 = 0.9977; €, = 51.50 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.90 W/kg; SAR(10g) = 1.27 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 46.910 V/m, Power Drift =-0.021 dB

Averaged SAR: SAR(1g) = 1.90 W/kg; SAR(10g) =1.26 W/kg
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Date/Time: 4/25/2013 5:12:21 PM
DUT Serial: D835V2 - SN:422tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
835.0 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=835 MHz; 6 = 1.009; €, = 52.72 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 1.90 W/kg; SAR(10g) = 1.26 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 46.353 V/m, Power Drift =-0.00914 dB

Averaged SAR: SAR(1g) = 1.89 W/kg; SAR(10g) =1.26 W/kg
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Date/Time: 4/18/2013 3:01:49 PM
DUT Serial: D1800V2 - SN:2d190

DASY Configuration:

e Probe: ES3DV3 - SN3282; ConvF(4.98,4.98,4.98); Calibrated: 1/21/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE3 Sn440; Calibrated: 5/23/2012

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
1800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1800 MHz; ¢ = 1.581; &, = 49.84 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 7.84 W/kg; SAR(10g) = 4.20 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 73.604 V/m, Power Drift = -0.00386 dB

Averaged SAR: SAR(1g) = 7.68 W/kg; SAR(10g) = 4.07 W/kg
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Date/Time: 4/19/2013 2:54:34 PM
DUT Serial: D1800V2 - SN:2d190

DASY Configuration:

e Probe: ES3DV3 - SN3282; ConvF(4.98,4.98,4.98); Calibrated: 1/21/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE3 Sn440; Calibrated: 5/23/2012

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
1800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1800 MHz; ¢ = 1.452; €, = 49.19 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 7.73 W/kg; SAR(10g) = 4.13 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 73.367 V/m, Power Drift = -0.049 dB

Averaged SAR: SAR(1g) = 7.64 W/kg; SAR(10g) = 4.08 W/kg



A-31

< 2GHz, Daily SPC Check



A-32

Date/Time: 4/22/2013 2:48:05 AM
DUT Serial: D1800V2 - SN:259tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
1800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1800 MHz; ¢ = 1.416; &, = 49.48 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 7.75 W/kg; SAR(10g) = 4.13 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 78.147 V/m, Power Drift = -0.054 dB

Averaged SAR: SAR(1g) = 7.67 W/kg; SAR(10g) = 4.08 W/kg
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Date/Time: 4/25/2013 5:47:28 PM
DUT Serial: D1800V2 - SN:259tr

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
1800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1800 MHz; ¢ = 1.458; &, = 48.67 mho/m; p = 1000 kg/m?

< 2GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x141x1): Interpolated grid: dx=1.000
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 7.87 W/kg; SAR(10g) = 4.22 W/kg

< 2GHz, Daily SPC Check/CUBE SAR, 5x5x7 (21x21x36)/Cube O: Interpolated grid: dx=1.600
mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 78.590 V/m, Power Drift =-0.037 dB

Averaged SAR: SAR(1g) = 7.76 W/kg; SAR(10g) =4.14 W/kg
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Date/Time: 4/11/2013 6:40:22 PM
DUT Serial: D2450V2 - SN:740
DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
2450 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=2450 MHz; 6 = 1.990; &, = 50.29 mho/m; p = 1000 kg/m?

2-3GHz, Daily SPC Check/fastSAR, Dipole Area Scan (41x221x1): Interpolated grid: dx=1.000
mm, dy=1.000 mm
Fast SAR: SAR(1g) = 5.15 W/kg; SAR(10g) = 2.39 W/kg

2-3GHz, Daily SPC Check/CUBE SAR, 7x7x7 (31x31x36)/Cube 0: Interpolated grid: dx=1.000
mm, dy=1.000 mm, dz=1.000 mm

Reference Value = 52.929 V/m, Power Drift = 0.000751 dB

Averaged SAR: SAR(1g) = 5.15 W/kg; SAR(10g) = 2.40 W/kg
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Date/Time: 4/6/2013 12:41:29 AM
DUT Serial: D5GHzV2 - SN:1088

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
5200 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5200 MHz; ¢ = 5.285; &, = 46.78 mho/m; p = 1000 kg/m?

5-6GHz, Daily SPC Check/fastSAR, Dipole Area Scan (221x41x1): Interpolated grid: dx=1.000
mm, dy=1.000 mm
Fast SAR: SAR(1g) = 6.43 W/kg; SAR(10g) = 1.93 W/kg

5-6GHz, Daily SPC Check/CUBE SAR, 7x7x12 (31x31x31)/Cube 0: Interpolated grid: dx=0.800
mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 57.306 V/m, Power Drift =-0.173 dB

Averaged SAR: SAR(1g) = 7.51 W/kg; SAR(10g)=2.12 W/kg
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Date/Time: 4/6/2013 9:45:38 AM
DUT Serial: D5GHzV2 - SN:1088

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CW - Dipole; Communication System Band: CW for SAR Dipoles; Frequency:
5800 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5800 MHz; ¢ = 6.183; €, = 45.32 mho/m; p = 1000 kg/m?

5-6GHz, Daily SPC Check/fastSAR, Dipole Area Scan (221x41x1): Interpolated grid: dx=1.000
mm, dy=1.000 mm
Fast SAR: SAR(1g) = 5.84 W/kg; SAR(10g) = 1.83 W/kg

5-6GHz, Daily SPC Check/CUBE SAR, 7x7x12 (31x31x31)/Cube 0: Interpolated grid: dx=0.800
mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 45.159 V/m, Power Drift = 0.026 dB

Averaged SAR: SAR(1g) = 7.21 W/kg; SAR(10g) =2.01 W/kg
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MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F FCC ID: 25402-1F

Appendix 2

SAR Distribution Plots for Head-Adjacent Test Results

Exhibit 11
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Date/Time: 4/18/2013 4:03:19 PM
DUT Serial: LXWW1K0003

DASY Configuration:

e Probe: ES3DV3 - SN3124; ConvF(5.07,5.07,5.07); Calibrated: 8/20/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn376; Calibrated: 9/3/2012

e Phantom: R#2 Glycol SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1136

e DASY5252.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 12; Communication System Band: Band 12: 10MHz BW; Frequency:
707.5 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=707.5 MHz; o = 0.8688; €, = 42.92 mho/m; p = 1000 kg/m>

0.6-2GHz, Left Head Template/15mm, Area Scan (61x161x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.320 W/kg; SAR(10g) = 0.220 W/kg

0.6-2GHz, Left Head Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube 0:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 20.386 V/m, Power Drift =-0.151 dB

Averaged SAR: SAR(1g) = 0.317 W/kg; SAR(10g)=0.239 W/kg

LEL ]

LE4E]

(1ol

0.6-2GHz, Left Head Template



A-44

Date/Time: 4/20/2013 4:53:23 PM
DUT Serial: LXWW1K0006

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#1 - Sugar SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1156

e DASY5252.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 05; Communication System Band: Band 5: 10 MHz BW; Frequency:
836.5 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=836.5 MHz; o = 0.9064; €, = 39.00 mho/m; p = 1000 kg/m>

0.6-2GHz, Left Head Template/15mm, Area Scan (61x161x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.554 W/kg; SAR(10g) = 0.378 W/kg

0.6-2GHz, Left Head Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube 0:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 26.376 V/m, Power Drift = -0.180 dB

Averaged SAR: SAR(1g) = 0.529 W/kg; SAR(10g) = 0.396 W/kg

0.6-2GHz, Left Head Template
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Date/Time: 4/19/2013 11:39:13 PM
DUT Serial: LXWW1K007
DASY Configuration:

e Probe: ES3DV3 - SN3037; ConvF(5.15,5.15,5.15); Calibrated: 9/13/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn703; Calibrated: 9/11/2012

e Phantom: R#4 Glycol SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-1162
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 04; Communication System Band: Band 4: 20 MHz BW; Frequency:
1733 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1732.5 MHz; o = 1.378; &, = 37.40 mho/m; p = 1000 kg/m>

0.6-2GHz Right Head Template/15mm, Area Scan (61x161x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.310 W/kg; SAR(10g) = 0.188 W/kg

0.6-2GHz Right Head Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube 0:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 13.945 V/m, Power Drift = -0.00412 dB

Averaged SAR: SAR(1g) = 0.319 W/kg; SAR(10g) = 0.204 W/kg
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Date/Time: 4/21/2013 12:35:52 PM
DUT Serial: LXWW1K0001
DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#1 - Sugar SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1156

e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _CDMA; Communication System Band: CDMA 800; Frequency: 824.7 MHz,
Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=824.7 MHz; ¢ = 0.9099; &, = 39.29 mho/m; p = 1000 kg/m>

0.6-2GHz Right Head Template/15mm, Area Scan (61x161x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.548 W/kg; SAR(10g) = 0.373 W/kg

0.6-2GHz Right Head Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube 0:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 24.983 V/m, Power Drift = 0.011 dB

Averaged SAR: SAR(1g) = 0.547 W/kg; SAR(10g)=0.410 W/kg
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Date/Time: 4/24/2013 10:24:19 AM
DUT Serial: LXWW1K0001

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#1 - Glycol SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1319

e DASY5252.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _CDMA; Communication System Band: CDMA 1900; Frequency: 1851 MHz,
Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1851.25 MHz; o = 1.437; &, = 37.46 mho/m; p = 1000 kg/m>

0.6-2GHz, Left Head Template/15mm, Area Scan (61x161x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.707 W/kg; SAR(10g) = 0.416 W/kg

0.6-2GHz, Left Head Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube 0:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 18.712 V/m, Power Drift = -0.403 dB

Averaged SAR: SAR(1g) = 0.677 W/kg; SAR(10g) =0.424 W/kg
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Date/Time: 4/11/2013 1:22:41 PM
DUT Serial: LXVE110019
DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#3, 2450 WiFi SAM (extended range), Rev.2 (24-Feb-12); Type: SAM v4.0; Serial: TP-
1153

e DASY5252.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _Wi-Fi 2450MHz; Communication System Band: 2450MHz WIFI; Frequency:
2462 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=2462 MHz; o = 1.800; &, = 37.66 mho/m; p = 1000 kg/m?

2-3GHz Right Head Template/10mm, Area Scan (91x241x1): Interpolated grid: dx=1.000
mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.845 W/kg; SAR(10g) = 0.403 W/kg

2-3GHz Right Head Template/7x7x7 Zoom Scan (2-3GHz) (31x31x36)/Cube 0: Interpolated
grid: dx=1.000 mm, dy=1.000 mm, dz=1.000 mm

Reference Value = 12.261 V/m, Power Drift =-0.179 dB

Averaged SAR: SAR(1g) = 0.879 W/kg; SAR(10g) =0.398 W/kg
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Date/Time: 4/5/2013 11:01:41 PM

Test Laboratory: Motorola Mobility - 5210 MHz WI-FI

DUT Serial: LXVE110019; FCC ID: IHDT56PB1

Procedure Notes: Power Step: N/A; Antenna Position: Internal; Accessory Model #: N/A
Battery Model #: SNN5923A; Device Position: Cheek

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012,;
Sensor-Surface: 2 mm (Mechanical Surface Detection)

Electronics: DAE4 Sn784; Calibrated: 3/6/2013

Phantom: R#3, 5GHz SAM, REV.2 (13nov12); Type: SAM; Serial: TP-1106
DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: 5210 MHz Sub-Band; Frequency: 5180 MHz; Channel: 36; Duty Cycle: 1:1.000
Radio Configuration: 802.11a Mode, 6 Mbps Data Rate

Medium Parameters used: f=5180 MHz; ¢ = 4.614; ¢, = 35.56 mho/m; p = 1000 kg/m?

Right Head Template/Area Scan - Normal (10mm) (91x211x1):
Interpolated grid: dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.387 W/kg; SAR(10g) = 0.127 W/kg

Right Head Template/7x7x12 Zoom Scan (5-6GHz) (31x31x31)/Cube 0:
Interpolated grid: dx=0.800 mm, dy=0.800 mm, dz=0.400 mm
Reference Value = 11.861 V/m, Power Drift = -0.191 dB

Averaged SAR: SAR(1g) = 0.379 W/kg; SAR(10g) = 0.123 W/kg

Right Head Template

Page A47
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Date/Time: 4/6/2013 10:13:41 AM
Serial: LXVE110019;

Communication System: _WIFI 5-6GHz; Frequency: 5785 MHz; Communication System Channel
Number: 157; Duty Cycle: 1:1
Medium: HEAD tissue; Medium parameters used (interpolated): f = 5785 MHz; 6 = 5.307 S/m; ¢ =

34.186; p = 1000 kg/m3
DASY4 Configuration:

e Probe: EX3DV4 - SN3730; ConvF(4.24, 4.24, 4.24); Calibrated: 8/24/2012;
Sensor-Surface: 2mm (Mechanical Surface Detection)

Electronics: DAE4 Sn784; Calibrated: 3/6/2013

Phantom: R#3, 5GHz SAM, REV.2 (13nov12); Type: SAM; Serial: TP-1106;
; SEMCAD X Version 14.6.8 (7028)

Right Head Template/Area Scan - Normal (10mm) (10x22x1): Measurement grid:
dx=10mm, dy=10mm
Maximum value of SAR (measured) = 0.430 W/kg

Right Head Template/7x7x12 Zoom Scan (5-6GHz) (7x7x6)/Cube 0: Measurement grid:
dx=4mm, dy=4mm, dz=2mm

Reference Value = 7.316 V/m; Power Drift =-0.23 dB

Peak SAR (extrapolated) = 0.768 W/kg

SAR(1 g) = 0.203 W/kg; SAR(10 g) = 0.069 W/kg (SAR corrected for target medium)

Maximum value of SAR (measured) = 0.448 W/kg
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Appendix 3

SAR Distribution Plots for Body-Worn Accessory Test Results

Exhibit 11
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Date/Time: 4/17/2013 10:11:22 PM
DUT Serial: LXWW1K0003

DASY Configuration:

e Probe: ES3DV3 - SN3124; ConvF(5.07,5.07,5.07); Calibrated: 8/20/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn376; Calibrated: 9/3/2012

e Phantom: R#2 Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 12; Communication System Band: Band 12: 10MHz BW; Frequency:
707.5 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=707.5 MHz; o = 0.9595; &, = 54.05 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.136 W/kg; SAR(10g) = 0.0974 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 12.383 V/m, Power Drift = 0.075 dB

Averaged SAR: SAR(1g) = 0.139 W/kg; SAR(10g) = 0.105 W/kg
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Date/Time: 4/19/2013 11:27:23 PM
DUT Serial: LXWW1K0006
DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: LTE Band 05; Communication System Band: Band 5: 10 MHz BW; Frequency:
836.5 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=836.5 MHz; o = 1.006; &, = 53.67 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.165 W/kg; SAR(10g) = 0.116 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 13.003 V/m, Power Drift = 0.107 dB

Averaged SAR: SAR(1g) = 0.168 W/kg; SAR(10g) =0.126 W/kg
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Date/Time: 4/19/2013 12:43:15 AM
DUT Serial: LXWW1K007
DASY Configuration:

e Probe: ES3DV3 - SN3282; ConvF(4.98,4.98,4.98); Calibrated: 1/21/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE3 Sn440; Calibrated: 5/23/2012

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 04; Communication System Band: Band 4: 20 MHz BW; Frequency:
1733 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1732.5 MHz; o = 1.506; &, = 50.12 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (10mm) (261x141x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.195 W/kg; SAR(10g) = 0.123 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 11.935 V/m, Power Drift = -0.037 dB

Averaged SAR: SAR(1g) = 0.194 W/kg; SAR(10g)=0.126 W/kg
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Date/Time: 4/21/2013 2:06:37 PM
DUT Serial: LXWW1K0001
DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CDMA; Communication System Band: CDMA 800; Frequency: 824.7 MHz,
Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=824.7 MHz; o = 0.9874; €, = 51.62 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.371 W/kg; SAR(10g) = 0.261 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 19.831 V/m, Power Drift = -0.054 dB

Averaged SAR: SAR(1g) = 0.370 W/kg; SAR(10g) =0.279 W/kg
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A-56

Date/Time: 4/22/2013 9:11:26 AM
DUT Serial: LXWW1K0001
DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CDMA; Communication System Band: CDMA 1900; Frequency: 1851 MHz,
Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1851.25 MHz; o = 1.478; &, = 49.29 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.493 W/kg; SAR(10g) = 0.296 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 18.825 V/m, Power Drift = -0.082 dB

Averaged SAR: SAR(1g) = 0.504 W/kg; SAR(10g) =0.314 W/kg
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0.6-2GHz Triple Flat Phone Template
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Date/Time: 4/11/2013 8:51:40 PM
DUT Serial: LXVE110019

DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _Wi-Fi 2450MHz; Communication System Band: 2450MHz WIFI; Frequency:
2437 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=2437 MHz; 6 = 1.974; €, = 50.34 mho/m; p = 1000 kg/m?

2-3GHz Triple Flat Phone Template/Area Scan (10mm) (261x141x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.0514 W/kg; SAR(10g) = 0.0283 W/kg

2-3GHz Triple Flat Phone Template/7x7x7 Zoom Scan (2-3GHz) (31x31x36)/Cube 0:
Interpolated grid: dx=1.000 mm, dy=1.000 mm, dz=1.000 mm

Reference Value = 5.168 V/m, Power Drift = -0.099 dB

Averaged SAR: SAR(1g) = 0.0505 W/kg; SAR(10g) = 0.0283 W/kg

2-3GHz Triple Flat Phone Template
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Date/Time: 4/6/2013 3:07:40 AM
DUT Serial: LXVE110019
DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _WIFI 5-6GHz; Communication System Band: 5210 MHz Sub-Band; Frequency:
5180 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5180 MHz; ¢ = 5.253; €, = 46.83 mho/m; p = 1000 kg/m?

TRIPLE Flat Phone Against Flat Section/Area Scan - Body (10mm) (281x161x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.188 W/kg; SAR(10g) = 0.0854 W/kg

TRIPLE Flat Phone Against Flat Section/7x7x12 Zoom Scan (5-6GHz) (31x31x31)/Cube 0:
Interpolated grid: dx=0.800 mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 8.538 V/m, Power Drift = -0.066 dB

Averaged SAR: SAR(1g) = 0.190 W/kg; SAR(10g) = 0.0867 W/kg

TRIPLE Flat Phone Against Flat Section



A-59

Date/Time: 4/7/2013 7:06:05 AM
DUT Serial: LXVE110019
DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _WIFI 5-6GHz; Communication System Band: 5785 MHz Sub-Band; Frequency:
5785 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5785 MHz; 6 = 6.209; &, = 44.80 mho/m; p = 1000 kg/m?

TRIPLE Flat Phone Against Flat Section/Area Scan - Body (10mm) (281x161x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.0895 W/kg; SAR(10g) = 0.0402 W/kg

TRIPLE Flat Phone Against Flat Section/7x7x12 Zoom Scan (5-6GHz) (31x31x31)/Cube 0:
Interpolated grid: dx=0.800 mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 5.398 V/m, Power Drift = -0.106 dB

Averaged SAR: SAR(1g) = 0.0825 W/kg; SAR(10g) = 0.0344 W/kg

TRIPLE Flat Phone Against Flat Section
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Appendix 4

SAR Distribution Plots for Mobile Hotspot Test Results

Exhibit 11
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Date/Time: 4/18/2013 1:33:03 PM
DUT Serial: LXWW1K0003

DASY Configuration:

e Probe: ES3DV3 - SN3124; ConvF(5.07,5.07,5.07); Calibrated: 8/20/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn376; Calibrated: 9/3/2012

e Phantom: R#2 Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 12; Communication System Band: Band 12: 10MHz BW; Frequency:
707.5 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=707.5 MHz; o = 0.9595; &, = 54.05 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (10mm) (261x141x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.329 W/kg; SAR(10g) = 0.227 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 19.223 V/m, Power Drift = -0.082 dB

Averaged SAR: SAR(1g) = 0.323 W/kg; SAR(10g) = 0.228 W/kg
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Date/Time: 4/20/2013 1:12:33 AM
DUT Serial: LXWW1K0006

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: LTE Band 05; Communication System Band: Band 5: 10 MHz BW; Frequency:
836.5 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=836.5 MHz; o = 1.006; &, = 53.67 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.479 W/kg; SAR(10g) = 0.315 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 19.326 V/m, Power Drift = -0.036 dB

Averaged SAR: SAR(1g) = 0.475 W/kg; SAR(10g) = 0.294 W/kg
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Date/Time: 4/19/2013 5:33:39 PM
DUT Serial: LXWW1K007

DASY Configuration:

e Probe: ES3DV3 - SN3282; ConvF(4.98,4.98,4.98); Calibrated: 1/21/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE3 Sn440; Calibrated: 5/23/2012

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _LTE Band 04; Communication System Band: Band 4: 20 MHz BW; Frequency:
1733 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1732.5 MHz; o = 1.521; &, = 50.27 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.725 W/kg; SAR(10g) = 0.443 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (26x26x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 22.605 V/m, Power Drift = 0.026 dB

Averaged SAR: SAR(1g) = 0.734 W/kg; SAR(10g) = 0.457 W/kg
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0.6-2GHz Triple Flat Phone Template



A-64

Date/Time: 4/26/2013 12:09:25 AM
DUT Serial: LXWW1K0001

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CDMA; Communication System Band: CDMA 800; Frequency: 824.7 MHz,
Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=824.7 MHz; o = 0.9978; €, = 52.84 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (15mm), not for EDGES (181x101x1):
Interpolated grid: dx=1.500 mm, dy=1.500 mm
Fast SAR: SAR(1g) = 0.621 W/kg; SAR(10g) = 0.439 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 25.575 V/m, Power Drift =-0.00322 dB

Averaged SAR: SAR(1g) = 0.627 W/kg; SAR(10g) = 0.483 W/kg
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Date/Time: 4/26/2013 5:11:51 PM
DUT Serial: LXWW1K0001

DASY Configuration:

e Probe: ES3DV3 - SN3180; ConvF(5.01,5.01,5.01); Calibrated: 2/11/2013;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn656; Calibrated: 2/7/2013

e Phantom: R#-1, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: CDMA; Communication System Band: CDMA 1900; Frequency: 1851 MHz,
Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=1851.25 MHz; o = 1.505; &, = 49.03 mho/m; p = 1000 kg/m>

0.6-2GHz Triple Flat Phone Template/Area Scan (10mm) (261x141x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.861 W/kg; SAR(10g) = 0.420 W/kg

0.6-2GHz Triple Flat Phone Template/5x5x7 Zoom Scan (0.6-2GHz) (21x21x36)/Cube O:
Interpolated grid: dx=1.600 mm, dy=1.600 mm, dz=1.000 mm

Reference Value = 25.852 V/m, Power Drift = -0.027 dB

Averaged SAR: SAR(1g) = 0.849 W/kg; SAR(10g) = 0.423 W/kg
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Date/Time: 4/12/2013 10:48:50 AM
DUT Serial: LXVE110019
DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 4 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _Wi-Fi 2450MHz; Communication System Band: 2450MHz WIFI; Frequency:
2437 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=2437 MHz; 6 = 1.974; €, = 50.34 mho/m; p = 1000 kg/m?

2-3GHz Triple Flat Phone Template/Area Scan (10mm) (261x141x1): Interpolated grid:
dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.226 W/kg; SAR(10g) = 0.101 W/kg

2-3GHz Triple Flat Phone Template/7x7x7 Zoom Scan (2-3GHz) (31x31x36)/Cube 0:
Interpolated grid: dx=1.000 mm, dy=1.000 mm, dz=1.000 mm

Reference Value = 8.235 V/m, Power Drift = -0.081 dB

Averaged SAR: SAR(1g) = 0.234 W/kg; SAR(10g) =0.107 W/kg

Wiy
[¥i

LErcd

CALE]

2-3GHz Triple Flat Phone Template



A-67

Date/Time: 4/7/2013 3:52:36 AM
DUT Serial: LXVE110019
DASY Configuration:

e Probe: EX3DV4 - SN3730; ConvF(7.62,7.62,7.62); Calibrated: 8/24/2012;

e Sensor-Surface: 2 mm (Mechanical Surface Detection)

e Electronics: DAE4 Sn784; Calibrated: 3/6/2013

e Phantom: R#-3, Triple Flat Phantom 5.1C (Rev.4); Type: QD 000 P51 CA; Serial: n/a
e DASY52 52.8.5(1059); SEMCAD X Version 14.6.8 (7028)

Communication System: _WIFI 5-6GHz; Communication System Band: 5785 MHz Sub-Band; Frequency:
5785 MHz, Communication System PAR: 0.00 dB; PMF: 1.000; Duty Cycle: 1:1.000
Medium Parameters used: f=5785 MHz; 6 = 6.209; &, = 44.80 mho/m; p = 1000 kg/m?

TRIPLE Flat Phone Against Flat Section/Area Scan - Body (10mm) (281x161x1): Interpolated
grid: dx=1.000 mm, dy=1.000 mm
Fast SAR: SAR(1g) = 0.153 W/kg; SAR(10g) = 0.0474 W/kg

TRIPLE Flat Phone Against Flat Section/7x7x12 Zoom Scan (5-6GHz) (31x31x31)/Cube 0:
Interpolated grid: dx=0.800 mm, dy=0.800 mm, dz=0.400 mm

Reference Value = 6.287 V/m, Power Drift = -0.021 dB

Averaged SAR: SAR(1g) = 0.164 W/kg; SAR(10g) = 0.0496 W/kg
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Appendix 5

Measurement Uncertainty Budget

Exhibit 11
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Uncertainty Budget for Device Under Test, for 735 MHz to 3 GHz

Measurement System

Probe Calibration [ES3DV3] E21/7.21 6.0 N 1.00 1 1 6.0 6.0 )
Axial Isotropy E22/7212 4.7 R 1.73 0.707 0.707 1.9 1.9 0
Hemispherical Isotropy E22/7.212 9.6 R 1.73 0.707 0.707 3.9 3.9 0
Boundary Effect E23/7.215 1.0 R 1.73 1 1 0.6 0.6 0
Linearity E.24/7.213 4.7 R 1.73 1 1 2.7 2.7 0
System Detection Limits E.25/7.214 1.0 R 1.73 1 1 0.6 0.6 0
Readout Electronics E.26/7.2.1.6 0.3 N 1.00 1 1 0.3 0.3 0
Response Time E27/7.217 1.1 R 1.73 1 1 0.6 0.6 )
Integration Time E.28/7.2.18 11 R 1.73 1 1 0.6 0.6 )
RF Ambient Conditions - Noise E.6.1/7.2.3.6 3.0 R 1.73 1 1 1.7 1.7 )
RF Ambient Conditions - Reflections E.6.1/7.23.6 3.0 R 1.73 1 1 1.7 1.7 0
Probe Positioner Mech. Tolerance E6.2/7.221 0.4 R 1.73 1 1 0.2 0.2 0
Probe Positioning w.r.t Phantom E.6.3/7.2.2.3 2.9 R 1.73 1 1 1.7 1.7 0
Max. SAR Evaluation (ext., int., avg.) E5/724 34 R 1.73 1 1 2.0 2.0 0
Test sample Related

Test Sample Positioning E42/7.224 34 N 1.00 1 1 3.4 3.4 79
Device Holder Uncertainty E.41/7.224.2 45 N 1.00 1 1 4.5 4.5 11
SAR drift 6.6.2/7.235 0.0 R 1.73 1 1 0.0 0.0

Phantom and Tissue Parameters

Phantom Uncertainty E3.1/7.222 6.1 R 1.73 1 1 35 35 )
SAR Correction 19 R 1.73 1 0.84 1.1 0.9 0
Liquid Conductivity (measurement) E.3.3/7.233 1.3 N 1.00 0.64 0.43 0.9 0.6 6
Liquid Permittivity (measurement) E.3.2/7.234 0.7 N 1.00 0.6 0.49 0.4 0.3 6
Combined Standard Uncertainty RSS 11 11 390
Expanded Uncertainty

(95% CONFIDENCE LEVEL) =2 22 22

Exhibit 11
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MOTOROLA MOBILITY, LLC Portable Cellular Phone SAR Test Report Number: 25402-1F FCC ID: 25402-1F

Uncertainty Budget for Device Under Test for 3 to 6 GHz

Measurement System

Probe Calibration [EX3DV4] 7221 6.6 N 1.00 1 1 6.6 6.6 0
Axial Isotropy 7222 4.7 R 1.73 0.707 0.707 19 1.9 0
Hemispherical Isotropy 7.22.2 9.6 R 1.73 0.707 0.707 3.9 3.9 0
Boundary Effect 7.2.2.6 2.0 R 1.73 1 1 1.2 1.2 0
Linearity 7.2.25 4.7 R 1.73 1 1 2.7 2.7 0
System Detection Limits 7.2.2 1.0 R 1.73 1 1 0.6 0.6 0
Readout Electronics 7.22.7 0.3 N 1.00 1 1 0.3 0.3 0
Response Time 7228 1.1 R 1.73 1 1 0.6 0.6 0
Integration Time 7.22.9 11 R 1.73 1 1 0.6 0.6 0
RF Ambient Conditions - Noise 7.2.4.5 3.0 R 1.73 1 1 1.7 1.7 o)
RF Ambient Conditions - Reflections 7245 3.0 R 1.73 1 1 1.7 1.7 0
Probe Positioner Mech. Tolerance 7231 1.0 R 1.73 1 1 0.6 0.6 0
Probe Positioning w.r.t Phantom 7.2.3.3 6.7 R 1.73 1 1 3.9 3.9 0
Max. SAR Evaluation (ext., int., avg.) 7.25.3 4.0 R 173 1 1 2.3 2.3 0
Test sample Related

Test Sample Positioning 7234 34 N 1.00 1 1 34 34 79
Device Holder Uncertainty 7234 45 N 1.00 1 1 4.5 45 11
SAR drift 7.2.2.10 0.0 R 1.73 1 1 0.0 0.0

Phantom and Tissue Parameters

Phantom Uncertainty 7232 6.6 R 1.73 1 1 3.8 3.8 0
SAR Correction 7.24.3 1.9 R 1.73 1 0.84 11 0.9 0
Liguid Conductivity (measurement) 7.24.3 14 N 1.00 0.64 0.43 0.9 0.6 6
Liquid Permittivity (measurement) 7243 0.7 N 1.00 0.6 0.49 0.4 0.4 6
Combined Standard Uncertainty RSS 12 12 557
Expanded Uncertainty - 24 24

(95% CONFIDENCE LEVEL)

Exhibit 11
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Appendix 6

Probe Calibration Certificates
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Calibration Laboratory of
Schmid & Partner

Enginearing AG
Zoughnussirnsso 43, 8004 Zurlch, Switzorland

5 Sohwolzorischor Kallbrlardlonst

c Barvico aulsso d'élalannago
Sarvizlo avizzaro dl taraturn

3 Bwias Collbration Barvioo

Accradiind by tha Swiss Accraditalion Sarvice (SAS) Accraditation Ne.: SCS 108
Thio 8wiss Accraditation Sorvice ls ona of the slgnatorios 1o tho A
Multilnteral Agrenmant for the recagnition of calibration cortificaton

ciient  Motorola MDb Gertificnte No: ES3-3037_Sep12
CALIBRATION CERTIFICATE |
Objent ES3DV3 - BN:3037

Galibration procadura(s) QA CAL-01.v8, QA CAL-23.v4, QA CAL-25.v4

Calibration procedure for dosimatric E-field probes

Galibration date: Septambar 13, 2012

This calibration cartificate documents the irscenbiilly o nalienal slandards, which roaliza ihe phyaical units of measurements (S1).
Tho moasuramants and tha uncanialinliss with conlidanca prababllity afe givan an Iha lellowing pages and ore pait of tha corlificalo,

All calibrations hove boan condutiad in tho closed laboratory foclity: enviienmant lamperalure (22 + 3)°C and humidity < 70%.

Calibration Equipmant used (METE critical for calibration)

Primary Standards D Gl Dnte (Corllicals Mo.) Schodulod Calibration
Paweor motar E441008 GE4 1200074 20-Mar-12 (Mo, 217-01508) Apr-13
Power sonsor E44124 MY4 1408087 F0:Mnr-12 (No. 217-01608) Apr-12

_Raferonce 3 dB Allanintar SH: 50054 (o) 27-Mar-12 {No, 217-015631) Apr-13 —
Raferance 20 df) Altlonualer | SN 85080 (20b) 27-Mui-12 (No. 217-01629) Apr-13

_Raferance 30 dB Alienunlor | SN: 56120 (30b) 27-Mar-12 (Mo, 217-01532) Apr-13
Raforanco Proba [530V2 SN 3013 20-Dac-11 (No. ES3.3013 Decll) | Dec-12
DAE4 SH: 660 20-Jun-12 (Mo, DAEA-860_Juni?) Jun-13
Sagondary Slandards > =B gguuk Data {in houso) Schodulod Chack
RF ganaralor HP 06400 USIGA2U01T00 A-Aug-08 {in house choak Apr-11) _In housa chook: Apr-13
Malwaik Analyzor HP 8763E | US37300585 1!|D|:I_r_q_1l_.[llr_|_huum chack Ocl-11) In haupo choek: Ocl-12

- Mnme Funcilan anatyio
Calibriod by Glaudla Loublar Labaratory Technleinn I) Y’

Approvad by, Kaija Pokovia Toohnical Managor ﬁ g

Isaund: Baptambar 18, 2012

This calibration cortilicate shall not ba mproduced excopt in full witheul willen appraval of the Inboralory.

Cortilicato No: ES53:.3037_Sopi2 Page 1 of 11



Calibration Laboratory of

A-73

i |I1u i
,.h‘."'{-.i'- _-:{_.r" ’.’v'& g Schwolzarischor Kallbriordionst
Sehmid & Partnar .hhbﬁt?ﬁ:’ c Sorvioo sulsso d'dinlonnago
Engineering AG el Sorvizlo svizzero di taralurn
Zoughnuastrasae 43, 8004 Zuriel, Swilzarland %ﬁ-\ 5 Swias Colibration Sorvica
il ai

Accraditad by the Bwiss Accredilalion Service (SAS)

Acerodiinilon Ho.: SCS 108

Tho Swiss Accroditatlon Sorvieo is ono of the signntaries 1o (he EA
Multilmiaral Agraamant for tho racoegnition of callbration cortifieston

Glossary:

TSL lissue simulating liquid

MORMz,y,2 sansitivity In frea apaco

ConvF sansitivity In TSL / NORMx,y.z

DcP diode compression point

CF crest factor (1/duly_cycle) of tha RF signal

A B C maodulation depandant linearization paramaelers

Palarization p
Polarization &

o rotation around probe axis
8 rotation around an axis that is in the plane normal to probe axis (al measuremant canter),
i@, § =0 is normal to probo axis

Calibration is Performed According to the Following Standards:

a)

b)

IEEE Std 1628-2003, "IEEE Recommandad Practice for Datermining the Paak Spalial-Averaged Specific
Absorption Rala (SAR) in the Human Head from Wireless Communications Davices: Moasuramant
Technigues®, Decembar 2003

IEC 62208-1, "Procedure to measure the Specific Absorption Rate (SAR) for hand-held devices used in close
proximily to the ear (frequency rangae of 300 MHz 1o 3 GHz)", February 2005

Methods Applied and Interpretation of Parameters:

®

Carlificate No: ES3-3037_Sop12

NORMzx,y, 2 Aasesasad lor E-liald polarization 8 = 0 (f < 900 MHz In TEM-call; f = 1800 MHz: R22 wnvaguldu)
NORM,y,z aro only intermadiata valuos, Lo, tho uncartaintios of NORMx,y,z does not affect the E*-field
uncertainly inside TSL (see below ConvF).

NORM{)x,y.z = NORMz,y, 2 * fragquoncy_response (see Frequency Responae Chart), This linearization Is

implemantad In DASY4 software varsions later than 4.2, The uncartainty of the fraquency response |5 Includad
in the slated uncartainty of ConvF,

DEPx,y,z: DEP ara numerical linearization parametars assessed based on the date of power sweep with CW
slgnal (no uncartalnty required). DCP does not depend on frequency nor madia,

FPAR: PAR is the Peak 1o Avarago Raotio that |s not calibrated bul determinad based on the signal
characleristics

Ax, .z Bey 2 Cx vz, VR, y.2. A, B, C are numarical linearization paramalers assessod based on the data of
powaer sweap for specific modulation signal. The paramaltars do nol depand on frequency nor media, VR is the
maximum calibration range axpressad In RMS vollage across the diode,

ConvF and Botindary Effact Paramaters: Assessad in flat phantom using E-flald (or Temperalura Tranafer
Standard for { = 800 MHz) and Inslde wavaegulde using analylical flold distributions based on powaer
measurements for { = 800 MHz. The same selups are used for assessment of the parametars applied for
boundary compensation (alpha, depth) of which lypical uncerlainty valuas are given. Those paramoters are
usad in DASY4 software to improve probe accuracy close to the boundary, The sansilivity in TSL corresponds
ta NORMs y, 2 * Convi- wheraby the unceflainly cofrésponds to that given far ConvF. A frequancy depandant
ConvF la usad In DASY verslon 4.4 and higher which allows extanding the validily from 1 50 MHz to £ 100
MHz.

Sphuorical isolropy (3D doviation frorm lselropy). in o lield of low gradients realized using a flat phantom
axposad by a palch antenna.

Senzar Offsot: The sensor offset corresponds to tha offset of virtual measurament cantar fram tha probe tp
{on probe axis). No tolorance required,

Fago 2 of 11
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ESI0VE - SN:3037 Soplambar 13, 2012

Probe ES3DV3

SN:3037

Manufactured:  August 21, 2003
Calibrated: September 13, 2012

Calibrated for DASY/EASY Systems
{Mota: non-compatibla with DASYZ2 systaml)

Corlificate No: ES3-3037_Sopi2 Page 3 of 11
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ES30VI- SN;3037 Soplombaor 11, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3037

Basic Calibration Parameters

Sonsor X Sonsor Y IHM_I _Il_J_J‘II_!:_ [H'i_!l_
Norm (uV/(V/m))” 1.13 084 J 097 £10.9 %
DCP (my}) 102.8 103.8 ____121\_‘9_
Maodulation Calibration Parameters
uip Communlantion Systom Namao PAR A G ViR Ung
| | «nm dn dn mv (k=2)
0 oW —Jowo x| ooo | ooo | 100 | 4B | #35%
Y goo | 000 1.00 162.2
Z | 000 0.00 1.00 1774

The reported uncertainty of measurement is staled as the standard uncertainty of measurement

mulliplied by the coverage factor k=2, which for a normal digtribution corresponds to a coverage
probability of approximately 95%.

* Tha uncerainlios of MormX,¥,Z do nal affect tha E-finld uncorainty inaida TSL {sco Pages § and G),
" Mumuerical linsorizotion paramaton: unceflaiply net requliod,

" Uneoitainty 1 determinad using (ha mox, devintion from [inear maponan applying mectangular disiribution and is exprossad far the squmre of Iho
fiald valua.

Corillicato No; ES3-3037_Sop12 Page 4 of 11



A-76

ES3DVI- SN:0AT Septamber 13, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3037

Calibration Parameter Determined in Head Tissue Simulating Media

1 {MHz)© Eq?;ﬂ.tl?!t.ll.:ﬁr' """i‘&‘éﬁ.‘-"" | ConvFX | ConvPY | ConvFZ | Alpha 'i'.:?.i? 't"k':-z“i
7560 41.9 0.89 6,46 G.46 G.46 0,24 2.00 +12.0%
835 41.5 0.90 6.23 6.23 6.23 072 1.15 £+12.0%
1810 40.0 1.40 5.16 515 5.15 078 | 116 | +12.0% |
1950 40.0 1.40 4.906 4.96 4,96 0,79 1,15 £12.0%
2450 30.2 1.80 4.43 4.43 4.43 0.77 . 1.22_ +12.0 %
2600 36.0 1.96 4,23 4.23 4,23 0.80 1,22 £12.0% |

© Fraquancy validity of & 100 MHz only spplies for DASY v4.4 and higher (see Page 2), elie il is reaticted (o £ 50 MHz, The uncertalnty Is the RSS
of ihe ConvF uncantainly al calibration frequency and iha uneeiainty for ihe indicaied frequency band,

" At frequancios balow 3 GHz, he validity of lasun paranioters (i and o) éni ba mlaxed 1o = 10% If liquid companaation faimula is applled to
mansurad SAR values, At fraquancios abava 3 GHz, the validity of tssue paramstan (v and o) is restriclod 1o £ 5%, Tho uncorainly i tha RSS of
tha ConvF uncenainty for indicated 1argel liasuo paramalors,

Cortilicalo Not ES3-3037_Sepi? Pagn 4 of 11
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ES3DV3- SN:3037 Soplombar 13, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3037

Calibration Parameter Determined in Body Tissue Simulating Media

f (MHz) © Fnﬁ;mll:i:y"_ . _c?t;ﬂf;l'ﬂw ConvE X | ConvF¥ | CanvFZ | Alpha _?:#nl? :Jh]:-n:ttj
750 55.5 0.96 6.22 6,22 6.22 0.51 137 | £120%
B35 55.2 0.97 6.16 6.16 6.16 034 | 160 | +12.0%
1810 | 533 1.52 4,83 483 483 | 066 | 132 | £120%
19560 3.3 1.52 A.76 4.76 4.76 063 | 131 | +120%

2450 62.7 1.95 4.13 413 | 413 | 080 | o008 | +120%
2600 526 2.16 392 1.02 .92 0.80 098 | +120% |

O Frequanay validity of £ 108 Miiz only appllos for DASY 4.4 and higher {808 Page 2}, alae it is resiricied to 4 50 MHz. The unceriainty is the RES
of tha Gonyl” uncartainty ol callbralian fiaquency and tha uncertainty for 1ha indicated fraquancy band,
¥ Al lrequoncios balow 3 GHz, (he valldity of lissue paramotors (c and o} ean bo olaxed 1o + 10% if liguid compansation formula is appliad o

maonsurod SAR valuos. Al frequencies nbove 3 GHz, tho validity of lissus paramators (; and o) is feslicied o £ 5%, The uncertainly is ihe RSS of
thi ConvF uncarainty for indicatod targot Ussue paramolars,

Cortificate Mo: ES3-3037_Sepi2 Pago 6of 11
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ES3DVA- SNA037 Soptormber 13, 2012

Frequency Response of E-Field
(TEM-Call:ifi110 EXX, Waveguide: R22)
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Uncartainty of Frequoncy Response of E-field: + 6.3% (k=2)

Carlificate No: ES3-3037_Sop12 Page 7 of 11
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ES3DVE~ SN:3007 Soplambor 13, 2012
Receiving Pattern (¢), 9 = 0°
=600 MHz TEM =1800 MHz R22
w6 |
W T i Vi, e T #
£ s I i : i /‘ : i ; l.l
[ {dedlaf~) ) [ {ohealbabec) |
ml:l " : : .':“'. by, 04 ||d cm i'“ w\ " . : " B Cox, wa o u-l {
1 ¥ e gl by i l{ |I1 ! Seripn W { . N g~ ¥ | fl
P AWS. WK XY A
< N
i b e 11 >, e 218
“sh T
& 8 & @ & | ]
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i ! E | | ,
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Uncertainty of Axial Isotropy Assessment: £ 0.5% (kn2)

Cailificate No: ES3-3037_Sopi2 Pagn & of 11
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E530V3- BN:3037 Seplamber 13, 2012

Dy"amn: Rﬂﬂgﬂ f(SARh“d)
(TEM cell , f =900 MHz)
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Unacartainty of Linearity Assassmont: £ 0.6% (k=2)

Cortilicala No: ES3-3037_Sopi2 Pago 9 of 11
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ES30V3- SN:3037 Septamber 13, 2012

Conversion Factor Assessment

f= 835 MHz,WGLS RO (H_convF) = 1810 MHz WGLS R22 (H_convF)

L
wi) X .
1 i .
10
Wil * -
iml L] &
& = # i

oo b ol Sobod bbbk abmaid i HJIHH'

w0 EN E) ' u‘: i o " i i £ I w0 5 i

] i Il 0 y # [} ot
wilkl = it meited

Deviation from Isotropy in Liquid
Error (b, 9), f = 900 MHz

10 08 08 04 .02 00 D2 04 OB 0O 10
Uncortainty of Spherlcal Isotropy Assessmont:  2.6% (k=2)

Corlilicalo Not ES3-3037_Sepi2 Pago 10 of 11
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A-82

Saplambar 13, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3037

Other Probe Parameters
Sansor Arrangamant Triangular
Conneator Angle (*) 103
Mechanical Surface Dateclion Mode anabled
" Optical Surface Datection Made disabled
| Probe Overall Length ' 337 mm
Probe Body Diameter 10 mm
Tip Length 10 mm
Tip Diamater 4 mm
FPrabe Tip 1o Sensor X Calibration Paint 2mm
Prabe Tip 1o Sensor ¥ Calibration Paint 2 mm
| Prabe Tip to Sensor Z Calibration Point Zmm
Recommanded Measuremant Distance from Surface 3 mm

Corlillcala No: ES3-3037_Sop12 Page 11 of 11




Calibration Laboratory of

Schmid & Pariner
Engineering AG

Zoughousstrasse 43, 8004 Zurieh, Switzarlnnd

Accroditad by (he Swise Accrodilalion Sarvicn (SAS)
Tho Swias Acaroditation Sorvice s one of the slgnatorios Lo the EA
Mullilateral Agroomant for the racognition of calibration cortificntes

Motorola MDb

Cliant

A-83

Sohwalzarischor Kalibrlordienst
Sorvico sulaso d'dtalannage
Sorvizio svizzoro di taratura
Swiss Callbration Sorvice

Accroditation No.: SCS 108

Cariificate No: ES3-3124_Aug12

Object

Calibration procadirala)

Colibration date:

CALIBRATION CERTIFICATE

ES3DV3 - SN:3124

QA CAL-01.v8, QA CAL-23.v4, QA CAL-25.v4

Calibration procedure for dosimetric E-fleld probes

Augusl 20, 2012

Calibration Equipmont used (METE critical lor ealibration)

This callration cartifieata deeumanta he iracaabllily 1o national standards, which realize tho plyalcal units of moasurements {50).
The measuramants and iha uncarninting wilh confidence probabiiity are givan on tha following pages and ore part of the certificale.

All colibrations have bean conductad In thi closed Inboratary faallity: environment lemparaturs (22 & 3)°C and humidity < 70%.

This ealibration certilicate shall nol be reproduced excopl in full withaul willles approval of tha laboratary.

Fiimary Standards i Gl Data {Corlilioats Nl:l.]__.l Schodulud Calibralian

Powar mator 44198 GHA41203074 26-Mar-12 (No, 217-01508) Apr-13

Powar sanaor E4412A MYA1400067 20-Mai-12 (No. 217-01500) Apr-13

Reforanca 3 dil Alloruales AM: 85054 (3c) 27-Mar-12 (Ha, 217-01831) Apr-13

Refaranca 20 di Attenuntor | 5N: 55000 (20b) 27-Mar-12 (No. 217-01520) Apr-13

Rafuranca 30 dib Atienusior BN 56120 (30b) 2F-Mar-12 (Ko, 217-01532) Apr-13

Roferanca Probe ES30VZ | SN: 3013 20-Doe-11 (Mo, ES3-3013_Daecll) Duc-12

DAEA SN, 660 20-Jun-12 (No. DAFA-680_Jun12) Jun-13

Secondary Standards 18] | Chack Data (in housa) Sehedulod Chack

RF ganainlor HP 88480 US3642U01700 A-Aiig-D0 (i houge check Apr-11) In house check: Apr-13

Hatwork Annlyzar HP B763E Us 37300585 18-00t-01 (in houso check Oct-11) in house chock: Ocl-12
M Funclion Shanmu

Colibratad by Joton Koatrall Laboralory THthlin \( (B %_/

Appraved by, Katja Pokovie Tachnical Managoer

Iasund: August 20, 2012

Cortificate No: ES3-3124_Aug12
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A-84

Calibration Laboratory of ﬁﬂwﬂ?fﬂ;ﬁ g Schwolzerlschor Kallbrlordionst
Schmid & Partner ——r E C Sorvioe sulsso d'dtnlannage
Enginearing AG —_— g ik wvizzora dl taratura
Zeughnussirnaso 43, 0004 Zurlch, Swiizarland 35,; "fﬁ“ Bwlan Calibration Sorvioo
il
Accrediled by Ihe Swiss Accrodilation Service (SAS) Aceroditation No.: SCS 108
The Swlsa Acoraditation Sorvice Is ane al the slgnatories to tho EA
Multilatoral Agroomaont for the recognition of callbration corlificnton
Glossary:
T5L tissuo simulating liquid
MORMz,y,2 soensitivily in frao space
ConvF sensiivity in TSL / NORMx,y.z
Dcp diode compression point
CF erast Tactor {Vduly _cycla) of the RF signal
ABC maodulation dapandant linsarizatlion paramators
Paolarization g ip rotation around proba axis
Palarization 8 4 rotatian around an axis that is in the plane normal to probe axis (at measurement centar),

j.@., # =0 |5 normal to probo axis

Calibration is Performed According to the Following Standards:

a) IEEE Std 1528-2003, "IEEE Recommended Practice for Detarmining the Peak Spalial-Averaged Specific
Absorplion Rate (SAR) in the Human Head from Wireless Communicalions Davices: Measuremant
Techniques”, Dacember 2003

b) |EC 62200-1, "Procedure lo measure the Specific Absorption Rate (SAR) for hand-held devices used in close
proximity to the ear (frequency range of 300 MHz to 3 GHz)", February 20056

Methods Applied and Interpretation of Paramaters:
s NORMz,y,2: Assessed for E-fleld polarization & = 0 (f < 900 MHz in TEM-cell; f > 1800 MHz: R22 waveguida).
NORMx,y,z are only Intarmadiate values, i.o., the uncerainties of NORMx,y,z does not alfoct the E*fiald
uncartainty inside TSL (soe below ConvF).

s NORM(x,y,z » NORMz,y,z * frequency_response (seo Fraquency Response Chart). This linearization is
implemented in DASY4 software versions Iater than 4.2. The uncertainty of the frequency response s included
in the stated uncartainly of ConvF,

s DCPxy.z: DCP are numerical linearization paramatars assessed based on the data of power sweep with CW
signal (no uncertainty required). DCP doos not depend on frequency nor media,

s PAR: PAR I8 the Pealk fo Avarage Ratio that is not calibrated bul determined based on the signal
characleristics

v Axy.z Buy,z Cxy.z VRxyz A, B, Cara numarlcal linearization parameters assessed based on the data of
power swaep for spacific modulation signal. The parameters do nol depend on frequency nor media. VR is the
maximum callbration range expressed in RMS voltage across tha diodae.

¢ ConvFF and Boundary Effact Paramelars: Assessed In flat phantom using E-field (or Temperalura Transfer
Standard for 1 = BOO MHz) and insida waveguide using analylical field distributions based on powar
maensurements for [ > B00 MHz. The sama selups are used for assessment of the parameters applied for
boundary compensaltion (alpha, depth) of which typical uncertainty values are glven. These parameters are
used In DASY4 software lo improve probe accuracy closa lo the boundary. The sensitivity in TSL corresponds
to NORMx,y,z * ConvF whereby tha uncertainty corresponds to that given for ConvF. A frequancy dapandent
Convl s usad in DASY varsion 4.4 and higher which allows extending the valldity from & 50 MHz to £ 100
MHz.

« Spherical isotropy (3D deviation from sofropy): in a fleld of low gradients realized using a flat phantom
exposed by a patch antanna.

« Sensor Offsel: The sensor offset corresponds to the offset of viflual measuramant center from the probe tip
(on prabe axis), No talorance requirad.

Corlificate Mo: ES3-3124_Aug12 Paga 2 of 11
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ES30V3 - SNi3124 August 20, 2012

Probe ES3DV3

SN:3124

Manufactured:  July 11, 2006
Calibrated: August 20, 2012

Calibrated for DASY/EASY Systems

{Mola: non-compalibla with DASY 2 systeml)
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ES30V3- SN:3124 August 20, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3124

Basic Calibration Parameters

“Sonsor X Sonsor Y ~ SensorZ ~Une (k=2)
“Norm (uV/(VIm)')" 1.27 , 1.30 130 | 2100 %
DCP (mv)" 28.9 102.1 100.4

Modulation Calibration Parameters

uin Communication Syatom Namo PAR A B | ¢ | VR Une"
di dB dg | MV | (k=2)
0 CW 000 | x | ooo | o000 100 | 1587 | #3.3%

vy | 000 | ooo | 100 | 1633
7z | 000 | ooo | 100 | 1602

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multlplﬂad by the coverage factor k=2, which for a normal distribution corresponds to a coverage
prababllity of approximately 95%.

* Tha uncortaintion of Norm¥,Y,Z do ol alfect the E*lisld uncoralinty inside TSL (o0 Pages 5 and 8),

" Numarical inoarization parameter: uncartalnty nal requirad,

¥ Uncerininty is determined using the max. daviation from linoar responso applying rectangular distribulion and & exprasacd fof he aquare of the
fiald valuo,

Cortificala No: ES3-3124_Augi2 Page 4 of 11
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ES3DVA- 5N:3124 Augusl 20, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3124

Calibration Paramater Determined in Head Tissue Simulating Media

1 (MHz) © Pnﬁﬂl:l'll:l'ly' co?&;t‘:;l'ww _ConvF X | ConvF Y | ConvFZ | Alpha ?:1?1'1“]‘ i _lﬁlttﬂ-cﬂ.l
750 41.9 0.89 6.23 6.23 B6.23 0.21 2.37 £120%
B3 41.5 090 601 | 6.01 6.01 0.567 131 | £120%
1810 | 400 1.40 5.07 5.07 507 | 066 | 133 £ 12,0 %
1950 400 1.40 4.88 4.88 4.80 0,80 119 | +120%
2450 39.2 1.80 4.37 437 | 437 | 067 1.42 12,0 %
2600 300 1.06 4,26 4.26 4.26 0.80 130 | £12.0%

" Frequancy validity of £ 100 Mz only applias for DASY vid.4 and higher (300 Paga 2), else |i is rostricted fo + 50 MHz. The uncartainty [& the RS5
of the Canyl’ uncerainty al callbration frequancy and iha uncerininty for fhe indicated frequoncy band.

' At frequancios bolow 3 GHz, tho validity of Ussue paramotors (& and o} can b relaxed Lo + 10% i liquid companaption formuta s applied to
monsurad SAR values. At frequencles abova 3 Gz, the valldity of tssus paramatera (v and o) i mstricled (o + 5%, The uncerlalnly Is tha RSS of
tha ConvF uncartainty for indicatod toargat lissua paramalors,

Corlificate Not ES3-3124_Augi2 Page 6 of 11
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ES3DVI- 8N:3124 August 20, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3124

Calibration Parameter Determined in Body Tissue Simulating Media

Relative Conductivily Dapth Unet.
| 1(MHZ)® | Parmittivity" (8/m)" ConvF X | ConvFY | ConvFZ | Alpha | (mm) |  (k=2)
750 55.5 0.06 815 | 615 645 | 050 | 145 | $12.0%
B35 55.2 087 | 602 8.02 602 | 052 | 146 | +120%
1810 53.3 162 476 | 478 476 | 082 | 157 | £120%
1850 53.3 152 | A8 4,81 4.81 0.52 1.63 +12.0 %
2450 52.7 1.95 4.40 4.40 4.40 0.72 1.15 £12.0 %
2600 52.5 216 | ad9 4.19 410 | 080 | 098 | £120%

S Fraquency validity of £ 100 MHz only applios for DASY vA.4 and higher (860 Page 2), else It is restrictod to + 50 MHz2. The uncertainly |s the RSS
ol iha ComvF uncertainty ot callbration frequency and the uncerialaty for the indicatad fraquancy band,

" At fraquencies balew 3 GHz, tho validity of lissus parametors (¢ and o) con be relaxed to + 10% i liquid companaation fomula (s appliod to
mensurad SAR valuos. M fragquencian above 3 GHz, the validity of lissus parametars (x and a) (s restrictad to £ §%. The uncertainly Is the RSS of
the Corel” uneaitalnty lof indlcatad torget tissue paramotors,

Corfificato No: ES3-3124_Aug12 Pago 6 of 11
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ES3DVA- SN:3124 Auguist 20, 2012

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncertainty of Frequency Response of E-field: £ 6.3% (k#2)
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ES3DVi- 5MN:3124 Augusli 20, 2012

Receiving Pattern (¢), 9 = 0°

=600 MHz, TEM f=1800 MHz,R22
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Uncortalnty of Axial Isotropy Assessmont: £ 0.6% (k=2)
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August 20, 2012

ESIDVI- 8N:3124

Dynamic Range f(SAReaq)

(TEM cell , f = 900 MHz)
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Uncartainty of Linoarity Assesament: ® 0.6% (k=2)
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A-92
Augusl 20, 2012

Conversion Factor Assessment

{= 836 MHz WGLS R (H_canvF) f= 1810 MHz WGLS R22 (H_canvF)
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Deviation from Isotropy in Liquid
Error (§, 8), f= 900 MHz
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Uncertainty of Spherical Isotropy Assessment: + 2.6% (k=2)
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ES3DVE- SN2 Augusi 20, 2012

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3124

Other Probe Parameters
sansor Arrangoment Triangilar
Connectar Angle (%) - 1284
Machanical Surface Deteclion Moda enablad
| Optical Surface Datection Mode disnbled
| Probe Overall Langth 337 mm
‘Probe Bady Diameter 10 mm
“Tip Length . 10 mm
Tip Diamaler 4 mm
Probe Tip to Sensor X Calibration Paint 2mm
‘Probe Tip to Sensor Y Calibration Point Zmm
“Probe Tip to Sensor Z Calibration Point Zmm |
Recommanded Measureamani Distance from Surface 3 mm

Cortificale No: ES3-3124_Augi2 Page 11 of 11
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Wiy
Calibration Laboratory of \\::_‘-ld-"'__,:’"ﬁ':,b fichwalzorisoher Kalibriordienst
Schmid & Partner — 3 Sorvica sulsso d'dinlonnnga
Enginaering AG S Sarvizlo svlzzoro dl taratura
Zaughausstrosso 43, 8004 Zurleh, Bwlizorland ,_,;?E{“ﬁr Swiss Callbratlen Barvica
AT
Acorodited by the Swisa Accraditation Servieo (SAS) Aceraditation Mo.: SCS 108

The Swiss Accroditation Soivice In aie of the signatorios to the EA
Multilateral Agreoment for the recegnition of callbration coriifiontes

ciient  Motorola MDb Gortlilcato No: ES3-3180_Feb13/2

CALIBRATION CERTIFICATE (Replacement of No: ES3-3180 Feb1 3) |

Objoc ES3DV3 - SN:3180

Callbration procedura(s) QA CAL-01.vB, QA CAL-23.vd, QA CAL-25.vd
Calibration procedure for dosimetric E-fleld probes

Callbration date: Fabruary 11, 2013

This callbrallon cenilicale documants iha iraceability to nailanal standards, which realize the physical uniis of mensuramanta (S1),
The measuraments and the uncertainfies with confidenca probabllity are givan on the following pages and afe part of tha ceflificals.

Al salibralians have baan conductad in iha elosod labaratory facllity: onvirenmenl tomparnture (22 + 3)°C ond humidity < 70%,

Calibration Equipmpnt usod (MA&TE eritical for calibration)

_Piimary Standards [5] ) | Cal Onts (Cortificatn Na.) _Sohaduled Calibration
Powar malar E44188 GBA1203874 28-Mar-12 (No. 217.01608) | Apri3
| Powor sansor E4412A MY 41408087 _20-Mar-12 (No, 217-01508) Apr-13 :
Reloronce 3 dB Atlenuntor | SN: 85054 (3c) 27-Mar-12 (No. 217-01831) Apr13
Reforance 20 dB Atlanuaior SN BH0BG (20b) | 27-Mar-12 (No. 217-01520) Apr-13
| Reforonce 30 did Atlenunior | SN: 85120 (30b) 27-Mar-12 (Ho. 217:01632) Apr-13
Refarnce Probo ESIDVZ SN 3013 28-0ec-12 (No, ES3-3013_Deci?) Doc-13
DAEA SN A0 31-Jan-13 {No. DAEA.660_Jan13) Jon-14
_Socondory Slondards D Chack Data {in houan) | schadulad Choek al
RF gonorater HP B040¢ USaB42001 700 4-Aug-H9 {in house chiek Apr-11) in house chock: Apr-13
_Muolwork Analyzar HP B753E US37300565 10-0cl-01 (in houso chock Oct-12) In houso ehock: Oe-13
Mamn Funolion il 1u\}
Calibrated by: Cloudio Loublar Labeiatory Tochnlcian
e

Approvad by Kaljn Pakovie Tachnlcal Manoger - é-;:_t’-?ﬂ:g’ ' %

Issuacl: March 8, 2043

| This ealiliration caftilcato shall nat b eproduced axcopt in full vithout wiitten approval of the Inbarmiory,
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Calibration Laboratory of

A-95

Ao Bohwsizoriaehor Kalilirlordionst
: ot
Schmid & Pariner -. ﬁﬂﬁi Sarvien nuline d'dtalonnage
Enginearing AG g Sorvizio avizzoro di tartura
Zoughausstranss 43, 0004 Zurich, Swiizoerland £ w,a-l-\‘::‘"‘;‘;‘f Bwlan Callbration Sorvioo
(T
Accraditod by 1he Swiss Acoraditalion Service (BAS) Acerodititlon Na,: SCS 108

Thoe Siwiss Accradiintion Sorvico is eno of the algnatorios to the EA
Mullliataral Agreomant for Uie recagiltion of callbratlon cortifiontes

Glossary:

TSL lissue simulating liquid

NORM:,y,z sensilivity in frea space

ConvF sensitivity in TSL / NORMz,y.z

Decp diode comprassion point

GF crasl factor (1/duly_eyela) of the RF signal

ABCD medulation depondont linearization parameters

Polarizatian g rotation around probo axis

Polarization § 4 rotation around an axis thal is in the plane normal o probe axis (al measurement canter),

i.0., 8 = 0 is normal to probe axis

Calibration Is Performed According to the Following Standards:

a)

b)

IEEE Std 1528-2003, "IEEE Recommanded Practice for Determining the Peak Spalial-Averaged Specific
Absorption Rate (SAR) in the Human Head from Wireless Communicalions Davices: Measuramant
Technigues”, Docambar 2003

IEC 62209-1, "Procedure to measure the Specific Absorplion Rate (SAR) for hand-hald devices used in close
proximily to the ear (frequency range of 300 MHz lo 3 GHz)", February 2005

Methods Applied and Interpretation of Parameters:

L]

NORMx,y,z: Assessed for E-fiold polarization 8 = 0 (f < 900 MHz in TEM-call; { = 1800 MHz: R22 waveguida).
NORMx,y.z are only intermediale values, |.e., the uncertainties of NORM,y,z does not affec! the E*-fiald
uncartainly inside TSL (sea balow ConvF).

NORM(l)xy, 2 = NORMY.y, 2 * frequoncy_rosponse (soe Frequency Response Charl), This linearization is
implamentad in DASY4 soflware versions later than 4.2, The uncertainty of the frequency respense is included
in the staled uncaertainty of ConvF,

DCPy,y.2: DCP are numerlcal linearizallon paramelers assessod based on the data of power sweep with GW
eignal (no uncartainty required), DCP does nol dopend on fraguency nor modia.

PAR: PAR Ig the Paak o Average Ratio that is nol calibraled bul determined based on the signal
characteristics

Axy.2 Bry 2 Cx e Dxy.z; VR vz A, B, €, D ara numerical linearization parameters assessad basad an
the data of power sweep for specific modulation signal, The paramelera do nol depend on frequency nor
madin, VR Is the maximum calibration range exprossed in RMS vollage agross the dioda,

ConvlE and Boundary Effoct Parameltara: Asseased In flal phantom using E-field {or Temperature Transior
Standard for f = 800 MHz) and inside waveguido using analytical fisld distributions based on powar
maasuramants for f = 800 MHz. The same selups are usad for assesament of the parameters applied for
boundary compensation (alpha, depth) of which typical uncartainty values are glven. Those parameters are
used In DASY4 soflware to improve probe accuracy close to the boundary, The sensitivily in TSL corresponds
la NORMx,y,z * ConvFF wharaby the uncertainty corresponds o that givan lor ConvF, A lrequency depandent
h?'l?—;WF ia usad in DASY verslon 4.4 and higher which allows extending the validity from + 50 MHz to £ 100

Z

Sphaerical isotrapy (30 doviation from lsolropy): In a8 lleld of low gradients reallzed using a flal phantam
axposed by a paleh antenna,

Sensor Offsel: The sensor ollsel corresponds to the offset of virlual measurement center from the probe lip
{on probo axis). Mo lolarance raguiradl.

Corlilicate No; ES3-3180_Fab13/2 Page 2 of 11
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ES3DV3 - 8N:3180 Fobruary 11, 2013

Probe ES3DV3

SN:3180

Manufactured:  March 25, 2008
Calibrated: February 11, 2013

Calibrated for DASY/EASY Systems

(Nota: non-compalible with DASY2 systaml)
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ES30V3I- 5N:3180 Fabruary 11, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3180

Basic Calibration Parameters

Sensor X Sonsor ¥ Sensor Z Une (ke2)
| Norm (uV/(V/m)')" 121 105 1.01 104 %
DCP (mV) 103.4 1039 | 101.9
Modulation Calibration Parameters B
uin Gommunlcation System Namo A B c D VR Unc"
— I a8 | dBvv 8| mv | (e3)
0 e - X | 00 00 10 | 000 | 1108 | 427% |
= Y | 00 00 | 10 140.9
= z| oo | oo 1.0 133.8

The .rlafmrtﬂd uncerlainly of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage faclor k=2, which for a normal distribution corresponds to a coverage
probabilily of approximately 95%.

A T uncoriaintios of WomX,¥,Z do nol alfsel e E*-fald unearalnly inslde TSL (son Pages 5 and 8),

* Numarical linearization paramalar: uncortalnty not requiradl.

;hli:"mfmnW Is doiemmined using the max, doviation from linoar responso applying melnngular distribution and Is oxprossed for the square of the
valug,

Corlilicata No: ES3-3180_Fob13/2 Pago 4 of 11
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ES30DV3- BN:3180 Fabruary 11, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3180

Callbration Parameter Determined in Head Tissue Simulating Media

f (MHz) © Pormittvity” nq?gf:;; " | comex | come v | comez Alpha ?:1?:1? l{JkTi'l)-
750 1.9 0.89 645 | 645 | 645 | 027 | 105 | +120%
B3b 41.6 0.90 B.23 G623 6.23 0.33 1.71 +12.0 %
1810 400 | 140 501 | 501 | 501 | 076 | 1.5 | #120%
1950 40.0 1.40 A79 | 479 | 479 | 081 | 132 | £120%

280 | a9z 1,80 4.40 4.40 440 | 054 | 153 | £120%
2600 30,0 196 | 421 | 421 | a21 | 072 | 135 | £120%

: Froquonay valldily of + 100 MHz only npplies for DASY va.4 and highor (soo Page 2), elsn it is restricted o £ 50 MHz, Thi uncarainly is the RSS
of the ConvF uncortalnty at calibration friequaney and thi uncoralnly for (he indicalad lrequency band,

" Al traquencies bolow 3 GHz, the validity of (issue parametors (s and ) con ba relasod to + 10% il liguld eamponantian fomula s applied 16
monsured SAR viluoa, Al froquancios above 3 GHz, the valldity of tissue paramaters (¢ nnd o) is reatrielad 1o © 5%, Tha uncorainty in tho 255 of
tha ConvF uncornlnly for indieated taigel lasue paramalars,

Cortificala Mo: ES3-3180_Fab13/2 Page Bof 11
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ES3DV3- SN:3180 Fabruary 11, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3180

Calibration Parameter Determined in Body Tissue Simulating Media

_f{MHz)® Pﬂl::‘:ll::::ﬂ?' cml‘grnl‘l:l‘l'v“y ConvF X | ConFY | ConvFZ | Alpha_ ?:1':1:? H\‘-T;]
750 865 0.96 6.14 6.14 614 | 055 | 138 | +120%

B35 55,2 0.97 6.05 B.06 6.06 0.40 1.60 + 120 %
1810 53.3 1.52 4.78 478 | A78 0.47 1,53 +12.0 %
1950 53.3 152 | 473 4.73 4.73 0.51 160 | +120% |
2450 52.7 1.95 4.23 4,23 4.23 0.77 1.18 +12.0%
2000 | 525 216 3.99 3.99 309 | 072 | 106 | #120%

© Fraquancy valldity of £ 100 MHz only applies far DASY vd.4 and highor (soe Page 2), olse Il is resirciod io + 50 MHz. The uncanalnty (s tho RES
af iha Conv® uncorininty at callbration frequoney and tha uneortninty for (he indicalad froquancy band,

" At frequancios bolow 3 GHe, tha varlidity af llssun paramelon (& ond o) can be relaxod to & 10% If liquld componaation famuls @ oppled 1o
maonsured SAR values, Al froquencies above 3 GHe, the validily ol lissus paramolars (e and o) l6 realdelad 1o 1 5%. The uncorlalnly |s the 55 of
tha ConvF uncaflalnly for Indicated targal haune paramators,

Corlilicata Na: ES3-31080_Fab13/2 Page 6 of 11



ES3DV3- SN:3180

A-100

Fobruary 11, 2013

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncartainty of Froquency Responae of E-fiold: £ 6.3% (k=2)
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ES3IDV3I- SN:3180 Fabruary 11, 2013

Receiving Pattern (¢), 9 = 0°

f=600 MHz, TEM f=1800 MHz,R22
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Uncartainty of Axial Isotropy Assessmaent: £ 0,5% (k=2)

Corlilicata Mo: ES3-3180_Fob13/2 Page 8 of 11




A-102

ES3DVa- 8N:3180 Fabruary 11, 2013

Dynamic Range f(SAR}gaq)
(TEM cell , f = 900 MHz)
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ES3DV3- SN:3180 Fobruary 11, 2013

Conversion Factor Assessment

f = 835 MHz,WGLS R (H_convF) 1= 1810 MHz WGLS R22 (H_convF)
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Deviation from Isotropy in Liquid
Error (§, 8), f = 900 MHz
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Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)
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ES30V3- SM:3180

A-104

Fabruary 11, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3180

Other Probe Parameters

Sensor Arrangement Triangular |
Cannaclor Angle (°) 46,8
Mechanical Surface Deleclion Mode enabled
Oplical Surlaca Detection Mode disablod
“Probe Overall Length 337 mm
Probo Body Diameter 10 mm
Tip Longth 10 mm
Tip Diamaetar 4 mm
Probe Tip to Sensar X Calibration Point 2 mm
Praba Tip to Sensor ¥ Calibration Poinl 2 mm
Proba Tip to Sensor Z Callbration Paint 2 mm
Recommanded Maasuremant Dislance from Surface 3mm

Carlifiente No: ES3-3180_Fab13/2 Fago 11 of 11




A-105

Calibration Laboratory of
Schmid & Partner

Engineering AG
Zoughausstrasso 43, G004 Zurlch, Switzarland

g Schwolzorichoer Kalibriardionnt

G Sorvice sulsso d'dtalonnago
Sorvizio svizzero dl tarntura
Swins Collbratlon Sorvico

Accredited by the Swiss Accroditalion Sorvice (SAS) Acerodiiation No.: SC5 108
The Swiss Acorodilation Sorvioe is one of ihe signatorlos o the EA
fultilatoral Agraamont for tho recognition of calibration certificatos

cliemt  Motorola MDb Gorlificate No: ES3-3282 Jan13
CALIBRATION CERTIFICATE

Object ES3DV3 - SN;3282

Calibralion procadurels) QA CAL-01.v8, QA CAL-23.v4, QA CAL-25.v4

Calibration procedure for dosimetric E-field probes

Calibralion date: January 21, 2013

Thia calibration cartiicata documants tha traceabllity to nollonal standards, which realize the physlcal unilte of measuramaonia [31),
This mansuremonts and the uncaiaintiss with confidenaa probability ara glvan on tha follewing pagos and ar pot of the carlilisale,

All calibintions have been conducted in the closad Inboratory faciiity: anviranmant famporatuea (22 £ 3)°C and humidity < 70%.

Calibration Equipmant uand (MATE critical for calibration)

Primary Standarda [ 103 Col Data {Carillicale No.) __| Schadulad Calibratian
Powor mater E44198 GHA 1200074 20-Maor-12 (Mo, 217-01600) Apr-13
Powor sonsor C44124A MY4 1408087 20-Mar-12 (No, 217-01608) Aprid
Roferonce 3 dB Allenuator | SN: 55064 (3c) 2F-Mar-12 (WNa, 217-01531) Apr-13
Raloronce 20 dil Allanuator 8h: KH086 (200) 27-Mar-12 {MNo. 217-01620) | Apr1d
Ralorance 30 dB Allanuator SN 85120 (30b) 27-Mar-12 (Mo, 217-01532% Apr-13
‘Raoloranco Proba ES30YV2 SME 013 20-Dog-12 (Mo, E53.3013 Degi?) | Doc-1d
DAEA Sh: B8O 20-Jun-12 (Mo, DALA-B60_Jun1Z) Juri-13
Socondary Standards 18] | Eheck Data (in houss) Schaduled Chack
| RF generator HP 8040C US3042001700 A-Aiig-09 {in houso chagk Apr-11) In housa chock: Apr13
Molwark Analyzar HIP BF53E US37300585 18:001:01 (in hausa chack Ocl-12) In house chock: Ocl-13
 Name Funalion Signaturs —

Approvod by Katja Pokavlg Tachnlonl Mannger ﬁ i Es. f

Insiiad; January 21, 2013

Calibratod by Jalon Kastrall Laboratary Tochniclan c_—'" i t/é_._) it

This callbraiion gariificate shall not be reprodused excapt In full withaul writtan appraval of 1he laboiatory.

Carlificato No: ES3-3282_Jan1d Page 1 of 11



A-106

BEj
Calibration Laboratory of -:‘*‘::\,_Uj’k g Sohwolzerischer Kalibrierdiensi
Schmid & Partnar E-—"‘"’i‘ : ¢ Servico sulsse d'dtalonnage
Englnﬂaring AG = — Boiviglo aviezere di laFalura
Zoughaussirasso 43, 8004 Zurleh, Swhzarland ,;ﬁ} S Swian Caliiration Sorvice
Acaredited by the Swiss Aceraditation Service [SAS) Aceraditation No.; SCS 108
Tho Swins Aecrodiintion Sorvice is ono of the slgnntorios to the EA
Multllateral Agroamont far the racognition of callbration oortifiontes
Glossary:
TSL tissue simulating liquid
NORMz,y,2 sonsitivily in free space
ConvF sangilivily In TSL/ NORMx,y,2
pDep diode comprossion paint
GF cresl factor (1/duly_cyole) of the RF signal
ABGCD madulation dapendent linearization paramaotars
Polarizatlon g ip rolation around probe axis
Polarization 8 f rotation around an axis that i in the plana normal te proba axis (at measuremaont centar),

l.a., 8 = 0 la normal lo proba axis

Calibration is Performed According to the Following Standards:

a) |EEE St 1528-2003, "IEEE Recommandod Practice for Determining (he Paak Spalial-Averaged Specilic
Absorplion Rate (SAR) in the Human Head from Wiraless Communications Devices: Measurement
Tachniguas”, Decambar 2003

b) |1EC 62209-1, *Procedure to maasura the Specific Absorplion Rale (SAR) far hand-hald devices used in close
praximity to the ear (frequency range of 300 MHz lo 3 GHz)", February 2005

Methods Applied and Interpretation of Parameters:
+  NORMz.y 2 Assessed for E-field polarization 8 = 0 (f < 900 MHz in TEM-call; f = 1800 MHz R22 wavnguldﬂ).
NORMz.y,z are only Intarmadiate values, i.e., the uncertainties of NORMx,y,z does not affect the E-field
unaartainty inside TSL (seo bolow ConvF),

¢ NORM(N)xy.z = NORMx.y,z * frequency_response (see Frequency Response Chart). This linearization is
implamaentad In DASYA saltware versions later than 4.2, The uncerainly of the frequancy respanse s included
in the stated uncerainty of ConvF,

= DCPxy2 DCP are numarical linearizalion parameters assessad basad on the data of power awaap with CW
signal (no uncertainly required). DCP does not depend on frequency nor madia.

¢ PAR: PAR Is the Peak lo Avarage Ratlo thal s not ealibrated bul detarmined basad an tha signal
charnctaristios

o Axyx Bxyz Cxyz Dxyz VRxyz A, B, C, D are numarical linearization paramaters assessed based on
tha data of power swaep for specifiic modulation signal. The parameters do nol depend on frequency nor
madia. VR Is tha maximum callbratlon range axpressad in RMS voltage across the diode.

= ConvF and Boundary Effoct Parametors: Assessad In flat phantom uslng E-fleld (or Tempaerature Transfar
Standard for [ = 800 MHz2) and inside wavagulde using analylical field distribulions based on power
measuramants for { = 800 MHz, The same sotups are usod for assessmant of the paramaltars applied for
baundary compensation (alpha, dopth) of which typieal uncerlainty values are given. These paramalers are
usad in DASY4 software ta Improve probe accuracy closa lo the boundary. Tha sensilivily in TSL correasponds
to NORMzx, v,z * ConvF wharaby the uncertalnty corresponds to that given for ConvF. A frequency depoendent
ConvF s used i DASY version 4.4 and higher which allows extending the validity from £ 50 MHZ Lo = 100
MHz.

= Spharical isotropy (30 deviation from isotropy): In a field of low gradiants realizad using a flat phantom
exposad by a patch anlenna,

s Sonsor Offaol; Tho sensor offsel corresponds to the offsel of vifdual maasuramant center from the prabe tip
{on probe axls). Mo loleranca requirad.

Corlificale Mo: ES3-3202_Jan1i3 Page 2 of 11
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ES3DV3 - 5M:3282 January 21, 2013

Probe ES3DV3

SN:3282

Manufactured:  June 7, 2010
Calibrated: January 21, 2013

Calibrated for DASY/EASY Systems

{Mala: non-campatible with DASY2 systoml)

Cortificate No: ES3-3282 Jan13 Pago 3 of 11



ES30V3- SN:3262

A-108

January 21, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3282

Basic Calibration Parameters

Sonsor X Sonsor ¥ Sonsar £ Uno {llnij_

MNorm (pVi(Vim)' Y 127 1,15 1.18 + 101 %
| BCP (mV)! 1016 1016 102.1
Maodulation Calibration Parameters

uin Communication Systom Namao A a G 5] VR Une"

L I d8_ | dBvy [ | dB | mV | (k=3)

(3] cw % 0.0 0.0 1.0 0.00 169.1 3.0 %
e | ¥ 00 | 0o 10 1661 |

F 0.0 (1.0 1.0 165.1

The reported uncertainty of measurement is stated as the standard uncertainty of measuremant
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

* Tha uncerlalniios of NoermX,¥.Z de nal affect tha F*-field uncerainty inalda TS1, (see Pages 5 and 8),

", HNumuerical inpnrization paramater, uncartainly not required.

" Uncailainly is delermined using the max, deviation lrom linear response applying rectangular distribution and is oxprosacd for he squars of ihe

lilel valua,

Corlificala No: ES3-3282_Jan13

Pago d of 11
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ES3DV3- 8N:3282 January 21, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3282

Calibration Parameter Determined in Head Tissue Simulating Media

1 (MHz) © an::ll:ﬁy’ ca?g;::;i'““v ConvF X | ConvFY | ConwFZ | Alpha I:llrzn:rl‘l; I(Juf::?;
750 | 419 | 089 641 | @41 641 | 035 | 163 | £120%
835 418 0.90 6.17 6.17 6.17 041 | 156 | +12.0%
1810 40.0 1.40 498 | 498 498 | 080 | 118 | #120%
1950 40,0 1.40 4.83 4.83 483 | 065 | 130 | £120%

2450 36.2 1.80 4.42 4.42 4.42 0.62 1.42 +12.0 %
2600 39.0 1.98 425 | a5 | 428 080 | 126 | +120%

© Fraguancy validity of + 100 MHz only npplies for DASY vA.4 and highor (soo Page 2}, slse it is resticlad 16 4 50 MHz. Tha unseitainty is the RSS
of the ConvF unoartainly at colibration frequency and tho uncerainly for the indicated froquency band,

' Al froquoneies balow 2 GHz, tha validily of lissue porameters (¢ and &) can ba elaxed to & 10% if lquld compaensatien formiula s applied o
measurad SAR values, At raquanclos abova 3 GHz, tha validily of lisaus paramatars (e and o) is resticled 1o & 8%, Tha uncedlainty [ thin RSS af
the ConvF uncailainly for indicalad largal lissue parametors.

Ceorlilicale Not ES3-3282 Jan13 Paga 5of 1
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ES30V3- SN:3282 January 21, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3282

Calibration Paramater Determinad in Body Tissue Simulating Madia

f (MHz)© Pnlr‘;:l‘ll:ll:ﬁy' Cn?ad;::;lluny ConvF X | ConvFY | CenvFZ | Alpha ?;pr:;l; lﬁ-’hll?}
750 555 096 | 612 | e12 | 612 | 060 | 133 | £120%
Bah 55,2 097 6,07 6,07 6.07 061 | 1.33 +12.0%
1810 53.3 1.52 4.80 4680 | 4.80 0.64 1,37 +12.0%
1950 53,3 152 475 | 475 azs | 062 | 138 | +120%
2450 52.7 1.05 4.21 4.21 4.21 0.80 1.08 £120%
2600 52,6 246 | 400 | 400 | 400 | 062 | 088 | +120%

“ Frequaney valldiiy of + 100 MHz only applies for DASY vd4.4 and highar (soo Pago 2}, elie it is resliclod 1o & 50 MHZ, Tha unceitainty is tho RSS
of iha ConvF unoariainty at calibration frmquency ond {the uncoralnly for the indicated froquency band,

At Tieguincion bolew 3 GHz, the validily of lissue paramolers (i and o) can bo reloxed 10 2 10% if liquid compoansation formila s applied ©
muosurad SAR values, Al lraquanclos abova 3 GHe, ihe validity of Uasun paramoters (e and a) s restricled 1o + 5%, The uncaitainly (s thio RES of
tha ConvF uncaiiainly for Indicated tnrgal lissue paramalars.

Caorlllicato Mot ES3-3282_Jon1d Page 6 of 11
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ES3DVE- SN:3202 January 21, 2013

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Wavequide: R22)
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ES30VA- Sh:3282 January 21, 2013

Receiving Pattern (¢), 9 = 0°

=600 MHz, TEM =1800 MHz,R22
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Uncortainty of Axial lsotropy Assesament: £ 0.5% (k=2)
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ES30V3- sN:3z282 January 21, 2013

Dynamic Range f(SARqq)
(TEM cell , f = 900 MHz)

Input Signal [uV]
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Uncortainty of Linearity Assesamont: % 0.6% (kw2)
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ES3DVA- EN;3za82 January 21, 2013
Conversion Factor Assessment
f= 836 MHz WGLS RO (H_convF) f = 1810 MHz WGLS R22 (H_convF)
§ i
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Deviation from Isotropy in Liquid
Error (¢, 9), f = 900 MHz
1.0
0.8
0.8
0.4
0.2
0.0
-0.2
0,4
-0.8
.n'e,
1.0

10 08 08 -04 -02 00 02 04 06 08 1.0
Uncertainty of Spherical Isotropy Assessment: £ 2,6% (k=2)

Caortilicato No! ES3-3202_Jan13 Paga 10 of 11




ES3DV3- BN:3282

A-115

Janumy 21, 2013

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3282

Other Probe Parameters
Sensor Arrangamani Triangular
Connactar Angle (") -19.3
Machanical Surface Defection Mode anablod
Optical Surface Dotoction Maoda disabled

“Prabo Overall Length 337 mm
Probe Body Diamater 10 mm
Tip Length 10 mm
Tip Diamatar 4 mim
Probe Tip 1o Sensor X Calibration Point 2mm
Probe Tip to Sensor ¥ Galibration Point 2 mm

[ Probe Tip to Sensor Z Gallbration Paint 2 mm
Recommended Measuremant Distance from Surface 3 mim

Cartificato No: ES3-3282_Jan13 Pago 11 of 11




A-116

Calibration Laboratory of 3 'wu Selwwaleariachor Kallbriordianat
Schmid & Partner ,’? L—"’/& g Sorvice aulsse d'stalonnngo
Engineering AG — Sorvizio avizzoro di taratura
InunhEJnlmllu E!, Lo04 Zuriclh, Swiltzor|amd ﬁtg 5 Swine Callbratlon Servieo
Accraditad by th Swiss Acareditalion Sarvica (SAS) Accreditation No.: SCS 108
Thi Swilas Accraditation Borvice ls ono of the signatories to the BA
Muliilstoral Agreemant for the reoognition of calibration certificatos
client  Motorala MDb Gortlfioate No: EX3-3730_Aug12
|CALIBRATIDN CERTIFICATE
Objact EX30V4 - SN:3730
Callbratian procedura(s) QA CAL-01.v8, QA CAL-14,v3, QA CAL-23.vd, QA CAL-25.v4

Calibration procedure for dosimatric E-fleld probes

Calibraiion date: August 24, 2012

Calibration Equipment usod {(METE eriticnl for calibration)

This callbration cartificate documonts the iraceabllily 1o national slandards, which renlize the physical uniis of measuraments (31),
Tha mensurements ond the uncaraintion with eanfidence probability aro given on tha fallowing pagos and ora part of the cortificale.

All calibraiions have beon conductod [ tho closod labaratery facilily: anvirenment lemparature (22 + 3)°C and humidity = ¥0%,

This calibritian cortificale shall nol bo reproduced except in Tull withoul witten approval of tho laboratory.

Primary Standards D Gal Date (Certificata No.) Sehodulod Calibration

Power matar E44108 GiA1203074 20-Mar-12 (Mo 217:01508) Apr-13

Pawar sonnor [44124, M¥41408087 20:Mar:12 (Mo, 217-01600) Apr-13
_Rofarance 3 dB Attanunior SM: 6004 {3c) 27-Maor-12 (Mo, 217-01631) | Apr-13

Reforanca 20 dB Allanunler SM: 55088 (20b) 2F-Mor-12 (Mo, 217-01520) Apr-13
_Refarance 30 dB Atenualor HM: 55120 (30b) 2F-Mar-12 [No. 217-01532) Apr-13

Refaranco Mobo ESA0Y2 BH; 3013 2000011 (Mo. E53-3013 Docli) Dac-12

DAE#4 SN G600 20-Jun-12 (Mo, DAEA-GAD_Jun12) dun- 13

Socondniy Standnards (B} Chack Dale [In hauia) Schaduled Check

RF gonarator HP D040C LIS3R42LI01700 4-Aug 09 {in housa check Apr-11) In housn chack: Apr-13

Holwark Analyesr HP B7G3E | UBI7300585 10-06t-01 {in houts chock Ocl-11) In houan chack: Oct-12
I Mumi Funclion -E;!f\murﬂ

F
Colibratad by: Jolon Kasirall Laboratary Tochniclon
v { y (-"(___.—'-' =

Approvad by, Kaljn Pokovia Toshnical Manager

Insund: August 28, 2012

Gartificato Mo; EX3-3730_Augi2 Fago 1 of 11
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Calibration Laboratory of
Schmid & Partner

Engineering AG

Zoughausstinaso 43, B0Dd Zurioh, Switzerland

Schwolgarlnchaor Kallbriardionat
Sorvico suless d'dtalonnago
Sorvizio svlzzoro di taratura
Swias Collbration Sorvice

Acerndited by fhe Swisa Aceradilation Service (SAS) Accradiintion No.: SCS 108

Thao Swine Accradiiation Servico Ia one of the signotorios to tho EA
Miltliateral Agroamait fer the rogagniilon of enlibratlon certificatos

Glossary:

TSL tissuo simulating lguld

NORM,y, 2 ganaltivily In froo space

ConvF sonsitivity in TSL / NORMz,y,2

DCP dioda compression point

CF crast faclor {1/duty_cycla) of the RF signal

AB C madulation dopendent linearization paramalars

Palarization ¢ o rotation around probe axls

Palarization & 9 rotation around an axis that is in the plane normal to probe axis (al measuremant center),

e, 8 =0 is normal o proba axis

Calibration is Performed According to the Following Standards:

a) IEEE Sid 156268-2003, "IEEE Recommanded Praclice for Detormining the Paak Spalial-Averaged Spacillc
Absorption Rate (SAR) in the Human Head from Wireless Communicalions Davices: Measuramanl
Techniques®, December 2003

by 1EC 622091, "Pracedura o maasura tho Spaclfic Absarption Rato (SAR) for hand-held devicas used in close
praximity 1o the ear (fraquaney range of 300 MHz to 3 GHz)", February 2005

Methods Applied and Interpretation of Parameters:
s NORMx,y,z Assessed for E<field polarization 3 = 0 (f = 900 MHz In TEM-call; f = 1800 MHz: R22 waveguide).
NORMx,v,z are only inlermediate values, |.e., the uncertaintias of NORMx,y,z does not affect tha E*-fiald
uncartainty nalde TSL (sea balow ConvF),

+  NORM{x,yv.z = NORMzs,y,z * froquancy_response (see Frequency Response Chart), This linearization is
implemented in DASY4 software versions later than 4.2. Tha uncerlainty of the frequency response (s included
in the atated uncertainty of ConvF.

s DCPxy.z DCP ara numarlcal lingarization paramelers assessed based on tha data of power sweaep with CW
signal (no uncertainty roquired), DCP does not depend on fraquency nor media,

s PAR PAR is ihe Peak to Average Rallo that Is not calibrated bul detormined based on tha sighal
characleristica

«  Axy.z Bxyz Cxy.z VRxyz A, B, Care numarical lingarization paramaeters assessed based on the data of
powar swaep for specific modulation signal. The parameters do not depend on frequency nor media. VR s tha
maximum calibralion range exprassed in RMS vollago across the diode.

«  Convi and Boundary Effect Parametors; Assessed in flat phantom using E-field (or Temperature Transfor
Standard for = B00 MHz) and Inslde wavaguide using analylical fiald distributions based on power
maasuramants for f > B00 MHz. The same setups are used for assessmant of the parameters applied for
boundary compansation (alpha, depth) of which lypical uncertainty valuos are glven, These paramaelérs ara
used in DASY4 software to Improve probe accuracy close to the boundary. The sensitivity in TSL corresponds
to NORMz,y,z * ConvF wheraby the uncertainty corresponds to thal given for ConvF. A frequency dependent
ConvF s used in DASY veraion 4.4 and highaer which allows axtanding the validity from & 50 MHz to 100
Mz,

s Spharical isotropy (3D daviation from isotropy): In a field of low gradients realized using a flat phantom
oxposad by a patch antanna,

s Sensor Offsol. Tho sensor offsel corresponds 1o the offset of virtual measuremant contor from the probo tip
{on prabe axla), Mo loleranca required,

Cartifioaln Mo; EX3-3730_Aug12 Pago 2 ol 11
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EX30V4 ~ SN:AYI0 August 24, 2012

Probe EX3DV4

SN:3730

Manufactured;  October 19, 2009
Calibrated: August 24, 2012

Calibrated for DASY/EASY Systems

(Note: non-compatible with DASYZ2 system|)

Corlificala No: EX3-3730_Augi2 Page 3af 11
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EX30V4- SN:3730 Auguat 24, 2012

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3730

Basic Calibration Paramaters

Sonaer X T Sensor ¥ SonsorZ | Une (k=2)
@pgm,gw;&y@)ﬁ’* B 0.41 052 | 0.49 +10.1 %
DCP (mV)" = 100.4 101.9 100.3

Modulation Calibration Parameters

uin Communication System Name PAR A | B c VR Una"
0 W 000 | x| poo | ooo | 100 | 1972 | 430%

vy | ooo | ooo | 100 | 1697
z | ooo | ooo | 100 [ 1693

The reported uncertainty of measuremant is staled as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds lo a coverage
probability of approximately 95%.

* Tha uncartalntios of NamX,¥,Z do nat aflec! he E™-field uncaitalnty ins/de TSL (ses Pagos & and 6),

" Miimarlenl lnaaization pammmolarn uncartainly nol required.

¥ Uncartainly I8 detorminad using the max. doviation from linoar responss applying rectangilar distidbullon and is expressed lor the squard of tha
fild valus.

Caonlificate Mo: EX3-3730_Aug12 Page 4 of 11
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DASY/EASY - Parameters of Probe: EX3DV4 - SN:3730

Calibration Parameter Determined in Head Tissue Simulating Media

A-120

Augual 24, 2012

f (MHz)© - I;';':ﬂlflill:;y' Enra;l;::;;uﬂy ConvF X | ConvFY | ConvFZ | Alpha ?:1':11? :JI:LE;}
750 41.9 0.89 9.28 9.38 9.38 0.47 0.7 £12.0 %
836 41,5 0.80 899 | 899 8.99 0,32 095 | +120%
1810 40.0 1.40 7.82 7.62 7.62 | 0.59 0.71 +12.0 %
1950 40.0 1.40 7.36 7.36 7.36 0.64 074 | +120%

2450 30.2 1.80 6.90 6.90 690 | 0.31 0.97 £12.0%
2600 39.0 1.96 6.72 6.72 672 0.46 0.81 +12.0 %
5200 36.0 4,66 4.90 490 | 480 | 035 1.80 +13.1 %
5300 36.9 476 4.73 4.73 473 0.35 1.80 | +131%
5600 35.5 5.07 438 | 438 | 438 | 040 1.80 +13.1%
5800 356.3 5.27 4.24 4.24 4,24 0.45 1.80 +13.1%

¥ Praquancy validity of & 100 Mz only applien for DASY vd 4 and highor (soo Page 2), olao it |s restrictod to £ 50 MMz Tho uncerlainly is the RES

of tha CanvF uncartainty &l ealibiation requency &nd (he uncartainly for iho indiontad froquoncy band.

' At frequancios bolow 3 GHz, the validily of tssue paramotors (z and o) ean bo relaxed to £ 10% i liquid compensation formula is appllod to
mensuret SAR valuss. Al frequencios above 3 Gz, the valldity of lissue paramators (¢ and o) ia resiricied to + 5%. The uncaralnty is tho RSS of

tho Canvl® uncartalnty Tor Indicated Largol lssud paramalors,

Corlificate Mo: EX3-3730_Augi2
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DASY/EASY - Parameters of Probe: EX3DV4 - SN:3730

Calibration Parameter Determined In Body Tissue Simulating Media

f (MHz) © Ferrl:ili’l‘:ll:lilr_' Uﬂﬁ;ﬁ;’wlr ConwF X | ConvFY | ConvFZ | Alpha m’;:l; tlhlﬂ)
750 56,5 0.96 821 | 9.2 9.21 039 | 092 | +120%
835 552 | 007 9.10 9.10 .10 0.22 140 | £12.0%
1810 63,3 1,52 7.45 7.45 7.46 046 | 077 | £120%
19560 3.3 152 7.40 7.40 7.40 049 | 074 | £120%
2450 52.7 1.95 8.86 6.86 8.86 080 | 050 | £120%
2600 62.5 2.16 6.60 6.60 6.60 080 | 050 | +120%
5200 49.0 5.30 4.13 4,13 413 045 | 190 | £131%
6300 48.9 5.42 3.94 3.94 3.4 050 [ 1980 | £13.1%
5600 48.6 5.77 3.40 3.40 340 | 085 | 190 | £131%
5800 8.2 6.00 381 3.81 3.81 0650 | 190 | +13.1%

U Eraguonoy valldity of & 100 MiHz anly applios for DASY vd 4 and higher {(soo Page 2), elsa it i restisted to # 50 MHz. The uncertainty I the RSS
of tha Canyl” uncartainty ol ealibration requonay and the uncartainty for the indicatad froquency band.

" At frequancios balow 3 Gz, the validily of lissuo paramaetars (2 and a) con be ralised 1o & 10% if liguld compansation formula is applied to
manaured SAR valuas. At fraquancios abave 3 GHz, the validily of lissuo parametors (o and a) is restrictad to & 5%, Tha uncariainly is the RSS of
thia ConvF uncoertalnty for indicated largol lisguo paramoters.

Carillicate No: EX3-3730_Augi12 Pago G of 11
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Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguida: R22)

=k

[+
I
-

- = - N
] e E=3
1 -

—
:
e
; s i : 5
I 5 I SE: LN <L S

Freguency response [normalized]
= o 4 :
(e} (=]
A
1L
L
-
L ]
| 3
-
PR LI PV MO, [RPE . SURPNIR (TSNS (TR Sy (N

|
_— |

Y. 1 T N O R Y B A B L g 4 by paa oy T I T
0 500 1000 1500 2000 2500 3000
f [MHz]

TR w2

Uncertainty of Fraguancy Responso of E<fleld: & 6.3% (k=2}

1
t
13
|
L
i |
i
H
|

Cortilicatn No; EX3-3730_Aug12 Paga 7 of 11



A-123
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Receiving Pattern (¢), 9 = 0°
=600 MHz, TEM f=1800 MHz,R22
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III:E%TLE

Uncertainty of Axial lsotropy Assesamaont: £ 0.5% (k=2)
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EX3DV4-—- GM:3730

Dynamic Range f(SARpeaq)

(TEM cell , f = 900 MHz)

=]

10!

wenshradaskapihdophas siabismailadals
sashisaigaafuafabipdepge e
"y L | If . afuilagn
CULLILL CELL! BEY B R RLE B Y EELELELE TR ST ---I-- wanpiba
113 B {
o G TLALE S L NN PR I (LSRE D¢ RS T Y I B
LA . | i
L H :;I.II‘J-HI! TIEH B
4 P plAvom | it
Y o e T I
Iy Wi e o
" gy ]
} | i

o

SAR [mWiem3]

-
nutunrﬁlnntﬂ

o

[nn] reubig Jndu|

10

]
H - -
i [
| i ]
- =
— — = mkw - — ] -
oy -8 =
Tk
18 1 H“..-um
.m o -
=11 L=
=@ oy
e e - e —
¥ =
——
¥ - =
¥ Ly
L - e
{4 Lt

{

108

E— e
4 - )

. + k. I SS—
H

1o

104

Ly
compansnlod

SAR [mWiemd]

Le]
nat compansated

Uncertainty of Linearity Assessmant: £ 0.6% (k=2)
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Conversion Factor Assessment

f = B35 MHz, WGLS R9 (H_convF) f = 1810 MHz WGLS R22 (H_convF)
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Deviation from Isotropy in Liquid
Error (¢, 8), f = 900 MHz
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Unaertalinty of Sphorical lsotropy Assesamant: * 2.6% (k=2)
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DASY/EASY - Parameters of Probe: EX3DV4 - SN:3730

Other Proba Parameters
Sensor Arrangement Triangular
Connector Angle (°) 1388
Mechanical Surface Dotection Mode enabled
Oplical Surface Datection Mode disnbled

Proba Overall Length 337 mm
Praba Body Diamalar 10 mm
Tip Lenglh g mm

Tip Diameter 25 mm
Prabe Tip to Sensar X Callbration Polnt 1 mm
Probe Tip lo Senser Y Calibration Paint 1 mm
Praba Tip to Sonsar 2 C‘.ElTErallnn Painl 1 mm
Recommended Measurement Distance from Surlace 2 mm

Cerlilicato No: EX3-3730_Augi2
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